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FCC Test Report

Equipment : Wireless Mini PCI

Brand Name : ADIRAN

Model No. : XW866G

Part No. : 33500006x-E ( x = 0~9, a~z, A~Z, blank, “-” or “+”)
FCCID : HDC424RG50X

Standard : 47 CFR FCC Part 15.407

RF Specification : Wi-Fi

Operating Band : 5150 MHz - 5250 MHz

5725 MHz - 5850 MHz
FCC Classification : NIl

Applicant : Adtran
901 Explorer Blvd., Huntsville, AL 35806, US
Manufacturer : XAVi Technologies Corporation

22F., No.69, Sec. 2, Guangfu Rd., Sanchong Dist., New
Taipei City 241, Taiwan (R.O.C.)

The product sample received on Sep. 05, 2016 and completely tested on Dec. 30, 2016. We,
SPORTON, would like to declare that the tested sample has been evaluated in accordance with
the procedures given in ANSI C63.10-2013 and shown compliance with the applicable technical
standards.

The test results in this report apply exclusively to the tested model / sample. Without written

approval of SPORTON INTERNATIONAL INC., the test report shall not be reproduced except in
full.
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Summary of Test Result
Conformance Test Specifications
Report Ref. Std. I
Clause Clause Description Result
1.1.3 15.203 Antenna Requirement Complied
3.1 15.207 AC Power-line Conducted Emissions Complied
3.2 15.407(a) |Emission Bandwidth Complied
3.3 15.407(a) |Maximum Conducted Output Power Complied
3.4 15.407(a) |Peak Power Spectral Density Complied
3.5 15.407(b) |Unwanted Emissions Complied
3.7 15.407(g) |Frequency Stability Complied
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Revision History
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FR630719AN Rev. 02 Update Photographs of EUT Jan. 23, 2017
FR630719AN Rev. 03 Revise typo Feb. 03, 2017
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SPORTON LAB.

FCC Test Report

Report No. : FR630719AN

1 General Description
1.1  Information

1.1.1

Product Details

The difference between the report no. : N/A

The Difference N/A

Evaluated Test ltems |N/A

1.1.2 RF General Information

Channel

(Beamforming)

Band Mode BWch (MHz) Number Nss-Min Nant

5.2G 11a 20 36-48 [4] 1 4

5.2G HT20 20 36-48 [4] 1,(M0-31) 4

5.2G HT40 40 38-46 [2] 1,(M0-31) 4

5.2G VHT20 20 36-48 [4] 1,(M0-8) 4

5.2G VHT40 40 38-46 [2] 1,(M0-9) 4

5.2G VHT80 80 42 [1] 1,(M0-9) 4
VHT20

5.2G (Beamforming) 20 36-48 [4] 1,(M0-8) 4
VHT40

5.2G (Beamforming) 40 38-46 [2] 1,(M0-9) 4
VHT80

5.2G (Beamforming) 80 42 [1] 1,(M0-9) 4

5.8G 11a 20 149-165 [5] 1 4

5.8G HT20 20 149-165 [5] 1,(M0-31) 4

5.8G HT40 40 151-159 [2] 1,(M0-31) 4

5.8G VHT20 20 149-165 [5] 1,(M0-8) 4

5.8G VHT40 40 151-159 [2] 1,(M0-9) 4

5.8G VHT80 80 155 [1] 1,(M0-9) 4
VHT20

5.8G (Beamforming) 20 149-165 [5] 1,(M0-8) 4
VHT40

5.8G (Beamforming) 40 151-159 [2] 1,(M0-9) 4

5.8G VHT80 80 155 [1] 1,(M0-9) 4

Note:

* o o0

modulation.

* o

. 5.2G is the 5.2GHz Band (5.15-5.25GHz).

5.8G is the 5.8GHz Band (5.725-5.850GHz).
11a, HT20 and HT40 use a combination of OFDM-BPSK, QPSK, 16QAM, 64QAM modulation.
VHT20, VHT40 and VHTS80 use a combination of OFDM-BPSK, QPSK, 16QAM, 64QAM, 256QAM

BWch is the nominal channel bandwidth.
Nss-Min is the minimum number of spatial streams.
. Nant is the number of outputs. e.g., 2(2,3) means have 2 outputs for port 2 and port 3.
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1.1.3 Antenna Information

Antenna Category

X

Integral antenna (antenna permanently attached)

X] Temporary RF connector provided

[] No temporary RF connector provided

Transmit chains bypass antenna and soldered temporary RF connector provided for connected
measurement. In case of conducted measurements the transmitter shall be connected to the

measuring equipment via a suitable attenuator and correct for all losses in the RF path.

External antenna (dedicated antennas)

[] Single power level with corresponding antenna(s).

Il Multiple power level and corresponding antenna(s).

Antenna General Information

No. Ant. Cat. Ant. Type Model No. Gain (4g;)
A Integral PCB PIFA NF5W20B 3.7
B Integral PCB PIFA NF5W20B 3.7
C Integral PCB PIFA NF5W20B 3.7
D Integral PCB PIFA NF5W20B 3.7
1.1.4 Type of EUT
Identify EUT
EUT Serial Number N/A
Presentation of Equipment  [[] Production ; [X] Pre-Production ; [] Prototype
Type of EUT
[] | Stand-alone
[] |Combined (EUT where the radio part is fully integrated within another device)
Combined Equipment - Brand Name / Model No.:
X |Plug-in radio (EUT intended for a variety of host systems)
Host System - Brand Name / Model No.:  ADIRAN / 424RG
[] |Other:
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1.1.5 Mode Test Duty Cycle

Operated Mode for Worst Duty Cycle

X

Operated test mode for worst duty cycle

Test Signal Duty Cycle (x)

Power Duty Factor
[dB] - (10 log 1/x)

X 99.1% - IEEE 802.11a 0.04

X 99.1% - IEEE 802.11n (HT20) 0.04

XI 97.6% - IEEE 802.11n (HT40) 0.11

X 98.9% - IEEE 802.11ac (VHT20) 0.05

X 97.8% - IEEE 802.11ac (VHT40) 0.10

X 95.3% - IEEE 802.11ac (VHT80) 0.21

XI 94.3% - IEEE 802.11ac (VHT20) (Beamforming) 0.25

X 92.5% - IEEE 802.11ac (VHT40) (Beamforming) 0.34

X 87.6% - IEEE 802.11ac (VHT80) (Beamforming) 0.57

1.1.6 EUT Operational Condition

Supply Voltage X AC mains ] DC

Type of DC Source X External AC adapter |[[] From Host System |[] Battery
Test Voltage XI' Vnom (120 V) X Vmax (138V) X' Vmin (102 V)
Test Climatic X] Tnom (20°C) X Tmax (50°C) X Tmin (-5°C)

1.1.7 EUT Operate Information

Items Description
Beamforming Function X |With beamforming [ 1 |Without beamforming
» X |Indoor [] |Outdoor
Operate Condition (] |Fixed P2P 7 [ client
Operate Mode X |Master
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1.2 Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ 47 CFRFCC Part 15

ANSI C63.10-2013

KDB 789033 D02 v01r03

KDB 662911 D01 v02r01

KDB 644545 D03 vO1

* & o o0

1.3 Testing Location Information

Testing Location

. No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park, Kwei-Shan District, Tao Yuan
DI |HWAYA |ADD City, Taiwan, R.O.C.

TEL : 886-3-327-3456 FAX : 886-3-327-0973
Test Condition Test Site No. Test Engineer Test Environment Test Date
AC Conduction CO04-HY Ryan 23°C / 63% 23/09/2016
RF Conducted THO1-HY Ryan 22.5°C / 65% 24/09/2016

RF Conducted

. THO1-HY Lisa 24.5°C / 65% 29/12/2016
(Beamforming)
Radiated 03CH09-HY Thor 24.6°C / 58% 14/09/2016
Radiated 03CHO9-HY Terry 24°C / 60% 30/12/2016

(Beamforming)

Test site registered number [ 553509 ] with FCC.
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1.4 Measurement Uncertainty

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95% confidence
level (based on a coverage factor (k=2)

Measurement Uncertainty
Test Item Uncertainty
AC power-line conducted emissions +2.26 dB
Emission bandwidth, 26dB bandwidth +1.42 %
RF output power, conducted 1+0.63 dB
Power density, conducted +0.81 dB
Unwanted emissions, conducted 9—-150 kHz +0.38 dB
0.15-30 MHz +0.42 dB
30 — 1000 MHz +0.51 dB
1-18 GHz +0.67 dB
18 — 40 GHz +0.83 dB
40 — 200 GHz N/A
All emissions, radiated 9-150 kHz +2.49 dB
0.15-30 MHz +2.28 dB
30 — 1000 MHz +2.56 dB
1-18 GHz +3.59 dB
18 — 40 GHz +3.82 dB
40 — 200 GHz N/A
Temperature 0.8 °C
Humidity 3 %
DC and low frequency voltages 3 %
Time +1.42 %
Duty Cycle +1.42 %
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2 Test Configuration of EUT

2.1 The Worst Case Modulation Configuration

Worst Modulation Used for Conformance Testing

Modulation Mode Transmit Chains (Nx) Data Rate / MCS Worst Data Rate / MCS
11a 4 6-54Mbps 6 Mbps
HT20 4 MCS 0-31 MCS 0
HT40 4 MCS 0-31 MCS 0
VHT20 4 MCS 0-8 MCS 0
VHT40 4 MCS 0-9 MCS 0
VHT80 4 MCS 0-9 MCS 0
VHT20 (Beamforming) 4 MCS 0-8 MCS 0
VHT40 (Beamforming) 4 MCS 0-9 MCS 0
VHT80 (Beamforming) 4 MCS 0-9 MCS 0
SPORTON INTERNATIONAL INC. Page No. : 10 of 33
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2.2 Test Channel Mode

| Test Software Version | PUTTY/ 0.62.0.0
Band Mode I(BhX\II_Ich)r Nss-Min Nant (I\(Im.z) Range g :t‘tni,r?;
5.2G 11a 20 1 4 5180 L 15
5.2G 11a 20 1 4 5200 M 19
5.2G 11a 20 1 4 5240 H 19
5.2G HT20 20 1,(MO) 4 5180 L 14.5
5.2G HT20 20 1,(MO0) 4 5200 M 19
5.2G HT20 20 1,(M0) 4 5240 H 19
5.2G HT40 40 1,(MO) 4 5190 L 12.5
5.2G HT40 40 1,(MO0) 4 5230 H 19
5.2G VHT20 20 1,(M0) 4 5180 L 14.5
5.2G VHT20 20 1,(MO) 4 5200 M 19
5.2G VHT20 20 1,(MO0) 4 5240 H 19
5.2G VHT40 40 1,(M0) 4 5190 L 12.5
5.2G VHT40 40 1,(MO) 4 5230 H 19
5.2G VHT80 80 1,(M0) 4 5210 S 12
5.2G VHT20 (Beamforming) 20 1,(MO) 4 5180 L 15
5.2G VHT20 (Beamforming) 20 1,(MO) 4 5200 M 15
5.2G VHT20 (Beamforming) 20 1,(M0) 4 5240 H 15
5.2G VHT40 (Beamforming) 40 1,(M0) 4 5190 L 13
5.2G VHT40 (Beamforming) 40 1,(M0) 4 5230 H 15
5.2G VHT80 (Beamforming) 80 1,(MO) 4 5210 S 12
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Band Mode I(B“\I:\'{'czr; Nss-Min Nant (I\%}I-:.z) Range geot‘:i'ﬁ;
5.8G 11a 20 1 4 5745 L 19
5.8G 11a 20 1 4 5785 M 19
5.8G 11a 20 1 4 5825 H 19
5.8G HT20 20 1,(M0) 4 5745 L 19
5.8G HT20 20 1,(M0) 4 5785 M 19
5.8G HT20 20 1,(MO) 4 5825 H 19
5.8G HT40 40 1,(M0) 4 5755 L 19
5.8G HT40 40 1,(M0) 4 5795 H 19
5.8G VHT20 20 1,(M0) 4 5745 L 19
5.8G VHT20 20 1,(M0) 4 5785 M 19
5.8G VHT20 20 1,(M0) 4 5825 H 19
5.8G VHT40 40 1,(MO) 4 5755 L 19
5.8G VHT40 40 1,(M0) 4 5795 H 19
5.8G VHT80 80 1,(MO) 4 5775 S 18
5.8G VHT20 (Beamforming) 20 1,(MO) 4 5745 L 15
5.8G VHT20 (Beamforming) 20 1,(MO) 4 5785 M 15
5.8G VHT20 (Beamforming) 20 1,(M0) 4 5825 H 15
5.8G VHT40 (Beamforming) 40 1,(M0) 4 5755 L 15
5.8G VHT40 (Beamforming) 40 1,(MO) 4 5795 H 15
5.8G VHT80 (Beamforming) 80 1,(MO) 4 5775 S 15
Abbreviation Explanation
Band Mode (th\ll_lczt; Nss-Min Nant (lﬁn.z) Range CTest Abbreviation
ond.
5.2G VHT40 40 1,(M0-9) 4 5190 TN,VN | 5.2G;VHT40;40;1,(M0-9);4;5190;L;TN,VN
5.2G VHT80 80 1,(M0-9) 4 5210 S TN,VN | 5.2G;VHT80;80;1,(M0-9);4;5210;S;TN,VN
Note:

¢ Testrange channel consist of L (Low Ch.), M (Middle Ch.), H (High Ch.) and S (Single Ch. or Intra- band Ch.)
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2.3

The Worst Case Measurement Configuration

The Worst Case Mode for Following Conformance Tests

Tests Iltem

AC power-line conducted emissions

Condition

AC power-line conducted measurement for line and neutral
Test Voltage: 120Vac / 60Hz

Operating Mode

Operating Mode Description

1

Adapter Mode

2

UPS Mode

Mode 2 configuration was pretested and found to be the worst case and measured during the test

The Worst Case Mode for Following Conformance Tests

Tests ltem

Emission Bandwidth, Maximum Conducted Output Power, Peak Power Spectral
Density, Frequency Stability

Test Condition

Conducted measurement at transmit chains

The Worst Case Mode for Following Conformance Tests

Tests ltem

Transmitter Bandedge Emissions , Transmitter Unwanted Emissions

Test Condition

Radiated measurement

If EUT consist of multiple antenna assembly (multiple antenna are used in EUT
regardless of spatial multiplexing MIMO configuration), the radiated test should
be performed with highest antenna gain of each antenna type.

[] EUT will be placed in fixed position.

User Position X EUT will be placed in mobile position and operating multiple positions.
[ ] EUT will be a hand-held or body-worn battery-powered devices and
operating multiple positions.
Operating Mode < 1GHz |X] 1. Adapter Mode
X 2. UPS Mode
Mode 2 configuration was pretested and found to be the worst case and measured during the test
X Plane Y Plane Z Plane
Orthogonal Planes of |
EUT f
Worst Planes of EUT \Y
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2.4 Support Equipment

Support Equipment — RF Conducted

No. Equipment Brand Name Model Name FCCID
1 Notebook DELL E5500 DoC
2 AC Adapter for NB DELL HAB5NM130 DoC
3 Notebook DELL E6400 DoC
4 AC Adapter for NB DELL HA65NM130 DoC
5 Client - - -

: MSA-C25001S12.0-
6 AC Adapter for Client MOSO 30F-US -
MSA-C25001S12.0-
7 AC Adapter for EUT MOSO 30F-US -
8 UPS for EUT Cyber CSN27U12V3 -

Note: Support equipment No.5, 6, 7 and 8 was provided by customer.

Support Equipment — AC Conduction

No. Equipment Brand Name Model Name FCCID
MSA-C25001S12.0-
1 AC Adapter for EUT MOSO 30F-US -
2 UPS for EUT Cyber CSN27U12V3 -

Note: Support equipment No.1 and 2 was provided by customer.

Support Equipment — Radiated Emission

No. Equipment Brand Name Model Name FCCID
1 Notebook DELL E5530 DoC
2 AC Adapter for NB DELL LAB5NS2-01 DoC
3 Notebook DELL E5530 DoC
4 AC Adapter for NB DELL LAB5NS2-01 DoC
5 Client - - -

: MSA-C25001S12.0-
6 AC Adapter for Client MOSO 30F-US -
MSA-C25001S12.0-
7 AC Adapter for EUT MOSO 30F-US -
8 UPS for EUT Cyber CSN27U12V3 -

Note: Support equipment No.5, 6, 7 and 8 was provided by customer.
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2.5 Test Setup Diagram

Test Setup Diagram — AC Line Conducted Emission Test (Mode 1)

AC Mains

DC Power line AC Power line

Adapter

Power biox

EUT

Test Setup Diagram — AC Line Conducted Emission Test (Mode 2)

AC Mains
DC Power line AC Power line
UPS
EUT
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Test Setup Diagram — Radiated Emission Test (Mode 1) (Non-Beamforming)

AC Mains

DC Power line AC Power line

Adapter

Power box

EUT

Test Setup Diagram — Radiated Emission Test (Mode 1) (Beamforming)

AC Mains
RJ45 Cable DC Power line
AC Powerline
AC Mains AC Mains
AC Power line AC Power line
DC Power line DC Power line
Adapter
Notebook Power box Notebook
EUT

Adapter Adapter
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Test Setup Diagram — Radiated Emission Test (Mode 2) (Non-Beamforming)

AC Mains

AC Power line DC Power line

UPs
EUT

Test Setup Diagram — Radiated Emission Test (Mode 2) (Beamforming)

AC Mains
RJ45 Cable
DC Power line
AC Power line
AC Mains AC Mains
AC Power line AC Power line
DC Power line DC Power line
Notebook EUT Notebook

Adapter Adapter
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3 Transmitter Test Result
3.1 AC Power-line Conducted Emissions

3.1.1 AC Power-line Conducted Emissions Limit

AC Power-line Conducted Emissions Limit

Frequency Emission (MHz) Quasi-Peak Average
0.15-0.5 66 - 56 * 56-46*

0.5-5 56 46

5-30 60 50

Note 1: * Decreases with the logarithm of the frequency.

3.1.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.1.3 Test Procedures

Test Method

X1 Refer as ANSI C63.10-2013, clause 6.2 for AC power-line conducted emissions.

3.1.4 Test Setup

AC Power-line Conducted Emissions

%,
//
&
/
¥ cm
h Bonged ta Grounplaneg -

3.1.5 Test Result of AC Power-line Conducted Emissions
Refer as Appendix |
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3.2 Emission Bandwidth
3.2.1 Emission Bandwidth Limit

Emission Bandwidth Limit

UNII Devices

X] For the 5.15-5.25 GHz band, N/A

mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.

[] For the 5.25-5.35 GHz band, the maximum conducted output power shall not exceed the lesser of 250

mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz.

[ ] Forthe 5.47-5.725 GHz band, the maximum conducted output power shall not exceed the lesser of 250

Xl For the 5.725-5.85 GHz band, 6 dB emission bandwidth = 500kHz.

3.2.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.2.3 Test Procedures

Test Method

=  For the emission bandwidth shall be measured using one of the options below:

X] Refer as KDB 789033, clause C for EBW and clause D for OBW measurement.

[ ] Referas ANSI C63.10, clause 6.9.3 for occupied bandwidth testing.

[] Refer as RSS-Gen, clause 6.6 for bandwidth testing.

3.2.4 Test Setup

Emission Bandwidth

==

Spectrum
Analyzer

3.2.5 Test Result of Emission Bandwidth

Refer as Appendix A
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3.3 Maximum Conducted Output Power

3.3.1 Maximum Conducted Output Power Limit

Maximum Conducted Output Power Limit

UNII Devices

= Forthe 5.15-5.25 GHz band:

= Qutdoor AP: the maximum conducted output power (Poy) shall not exceed the lesser of 1 W. If Grx
> 6 dBi, then Pgoy = 30 — (Grx — 6). e.i.r.p. at any elevation angle above 30 degrees < 125mW
[21dBm]

= Indoor AP: the maximum conducted output power (Poy) shall not exceed the lesser of 1 W. If Gty >
6 dBi, then Po = 30 — (G1x — 6)

= Point-to-point AP: the maximum conducted output power (Poy) shall not exceed the lesser of 1 W
If Grx > 23 dBi, then Po,; = 30 — (Grx — 23).

= Mobile or Portable Client: the maximum conducted output power (Poy) shall not exceed the lesser
of 250 mW. If G1x > 6 dBi, then Pgy = 24 — (G1x — 6).

» For the 5.25-5.35 GHz band, the maximum conducted output power (Poy) shall not exceed the lesser of
250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz. If Gtx > 6 dBi, then
Pout = 24 — (Grx - 6).

* For the 5.47-5.725 GHz band, the maximum conducted output power (Po.) shall not exceed the lesser
of 250 mW or 11 dBm + 10 log B, where B is the 26 dB emission bandwidth in MHz. If Gtx > 6 dBi, then
Pout = 24 — (Grx — 6).

= Forthe 5.725-5.85 GHz band:

= Point-to-multipoint systems (P2M): the maximum conducted output power (Poy) shall not exceed
the lesser of 1 W. If Gty > 6 dBi, then Pgy = 30 — (G1x — 6).

= Point-to-point systems (P2P): the maximum conducted output power (Poy) shall not exceed the
lesser of 1 W.

Pout = maximum conducted output power in dBm,
Gx = the maximum transmitting antenna directional gain in dBi.
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3.3.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.3.3 Test Procedures

Test Method

=  Maximum Conducted Output Power

Duty cycle =2 98%

X Refer as KDB 789033, clause E Method SA-2 (spectral trace averaging).

Duty cycle < 98%

X Refer as KDB 789033, clause E Method SA-2 Alt. (RMS detection with slow sweep speed)

Wideband RF power meter and average over on/off periods with duty factor

[] Referas KDB 789033, clause E Method PM (using an RF average power meter).

= For conducted measurement.

= |f the EUT supports multiple transmit chains using options given below:
Refer as KDB 662911, In-band power measurements. Using the measure-and-sum approach,
measured all transmit ports individually. Sum the power (in linear power units e.g., mW) of all ports
for each individual sample and save them.

= If multiple transmit chains, EIRP calculation could be following as methods:
Ptotal = P1 + P2 +... + Pn
(calculated in linear unit [mW] and transfer to log unit [dBm])
EIRPiotal = Piotal + DG

3.3.4 Test Setup

RF Output Power (Spectrum Analyzer)

[!g'j.'.}ﬁ_: e

Spectrum
Analyzer

3.3.5 Test Result of Maximum Conducted Output Power
Refer as Appendix B

SPORTON INTERNATIONAL INC. Page No. 1 210f 33
TEL : 886-3-327-3456 Report Version : Rev. 03
FAX : 886-3-327-0973



ssomron cas.  FCC Test Report Report No. : FR630719AN

3.4 Peak Power Spectral Density
3.4.1 Peak Power Spectral Density Limit

Peak Power Spectral Density Limit

UNII Devices

= Forthe 5.15-5.25 GHz band:

= Qutdoor AP: the peak power spectral density (PPSD) shall not exceed the lesser of 17dBm/MHz. If
GTX >6 dBI, then POut =17 — (GTX - 6)

= Indoor AP: the peak power spectral density (PPSD) shall not exceed the lesser of 17dBm/MHz. If
GT)( >6 dBI, then POut =17 — (GTX - 6)

= Point-to-point AP: the peak power spectral density (PPSD) shall not exceed the lesser of
17dBm/MHz. If Grx > 28 dBi, then Poy = 17 — (G1x — 23).

= Mobile or Portable Client: the peak power spectral density (PPSD) < 11 dBm/MHz. If Grx > 6 dBi,
then PPSD= 11 — (Grx — 6).

= For the 5.25-5.35 GHz band, the peak power spectral density (PPSD) < 11 dBm/MHz. If Gx > 6 dBi,
then PPSD= 11 — (Gx — 6).

* For the 5.47-5.725 GHz band, the peak power spectral density (PPSD) < 11 dBm/MHz. If Grx > 6 dBi,
then PPSD= 11 — (G1x — 6).

= Forthe 5.725-5.85 GHz band:

= Point-to-multipoint systems (P2M): the peak power spectral density (PPSD) < 30 dBm/500kHz. If
Grx > 6 dBi, then PPSD= 30 — (Gtx — 6).

= Point-to-point systems (P2P): the peak power spectral density (PPSD) < 30 dBm/500kHz.

PPSD = peak power spectral density that he same method as used to determine the conducted output
power shall be used to determine the power spectral density. And power spectral density in dBm/MHz
Grx = the maximum transmitting antenna directional gain in dBi.

3.4.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.
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3.4.3 Test Procedures

Test Method

Peak power spectral density procedures that the same method as used to determine the conducted
output power shall be used to determine the peak power spectral density and use the peak search
function on the spectrum analyzer to find the peak of the spectrum. For the peak power spectral density
shall be measured using below options:

[] Refer as KDB 789033, F)5) power spectral density can be measured using resolution bandwidths
< 1 MHz provided that the results are integrated over 1 MHz bandwidth

Duty cycle =2 98%

XI Refer as KDB 789033, clause E Method SA-2 (spectral trace averaging).

Duty cycle < 98%

X Refer as KDB 789033, clause E Method SA-2 Alt. (RMS detection with slow sweep speed)

For conducted measurement.

* |f the EUT supports multiple transmit chains using options given below:

[X] Option 1: Measure and sum the spectra across the outputs. Refer as FCC KDB 662911,
In-band power spectral density (PSD). Sample all transmit ports simultaneously using a
spectrum analyzer for each transmit port. Where the trace bin-by-bin of each transmit port
summing can be performed. (i.e., in the first spectral bin of output 1 is summed with that in the
first spectral bin of output 2 and that from the first spectral bin of output 3, and so on up to the
Nrx output to obtain the value for the first frequency bin of the summed spectrum.). Add up the
amplitude (power) values for the different transmit chains and use this as the new data trace.

[ ] Option 2: Measure and sum spectral maxima across the outputs. With this technique, spectra
are measured at each output of the device at the required resolution bandwidth. The
maximum value (peak) of each spectrum is determined. These maximum values are then
summed mathematically in linear power units across the outputs. These operations shall be
performed separately over frequency spans that have different out-of-band or spurious
emission limits,

[] Option 3: Measure and add 10 log(N) dB, where N is the number of transmit chains. Refer as
FCC KDB 662911, In-band power spectral density (PSD). Performed at each transmit chains
and each transmit chains shall be compared with the limit have been reduced with 10 log(N).
Or each transmit chains shall be add 10 log(N) to compared with the limit.

= |If multiple transmit chains, EIRP PPSD calculation could be following as methods:
PPSDiota = PPSD¢ + PPSD; +... + PPSD,

(calculated in linear unit [mW] and transfer to log unit [dBm])

EIRPtOtal = PPSDtOtal + DG

3.4.4 Test Setup

Power Spectral Density

[

Spectrum
Analyzer

3.4.5 Test Result of Peak Power Spectral Density

Refer as Appendix C
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3.5 Transmitter Bandedge Emissions

3.5.1 Transmitter Radiated Bandedge Emissions Limit

Transmitter Radiated Bandedge Emissions Limit: 5.15-5.25 GHz band

5150 MHz - 5250 MHz
In-Band 20 dB Down
4500 - 5150 MHz 5250 - 5350 MHz 5350 MHz - 5460 MHz
EIRP EIRP
Peak -21.2dBm/MHz Peak -21.2dBm/lMHz
AVG -41.2dBm/MHz AVG -41.2dBmiMHz
E-Field 3m E-Field 3m
Peak 74dBuVim Peak 74dBuVim
AVG 54dBuVim AVG 54dBuVim
Out Band Emission Out Band Emission
o m— R jction Baad

— e -
U-NIl 1 - Bandedge Emissions Limit

Refer as KDB 789033, G)2)c) specifying that if a non-restricted-band out-of-band emission satisfies both the
average and peak limits of 15.209, it is not required to satisfy the -27 dBm or -17 dBm peak emission limit.
Reason for change: to ensure that emission requirements in the non-restricted bands are not more stringent

than those in the restricted bands.

Transmitter Radiated Bandedge Emissions Limit for 5.8GHz band: 5.725-5.85 GHz band

5725 WHz - 850,

5720 hiHz - 5725 hiHz 5850 hHz - 5855 hiHz

|§?DD hiHz - 5720 MHz | 15855 hHz - 5575 hMHz |
650 hiHz - 5700 hHz | | | __| G875 hHz - 5925 hiHz
15460 hiHz - G650 hHz | | EIRF Miaskin EIRP h 15925 hHz - 7250 hHz
! S 166 ~27 27~ 1686 i i J
EIRP P i dBrmiMHz dBrmiMHz B EIRP
22T ~10 dEImIMHz [110.8~122.2 [122.2 ~110.8 dEI.mIMHz 10 ~-27
EIRP dBmMMHz ) dBLVim] dEILYim] dBmMHz EIRP
-270BMIMHE (557 1053 [105.2 ~110.8 [10.8 ~ 1052 (1052 ~663 | -2TdBriHz
68 2dBLvim] dABuvim] dBuim] dBuim] dbuvim] | [68.2dBuvim]

Refer as KDB 789033, G)2)c) specifying that if a non-restricted-band out-of-band emission satisfies both the
average and peak limits of 15.209, it is not required to satisfy the FCC 16-24 peak emission limit. Reason for
change: to ensure that emission requirements in the non-restricted bands are not more stringent than those

in the restricted bands.

3.5.2 Measuring Instruments
Refer a test equipment and calibration data table in this test report.
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3.5.3 Test Procedures

Test Method

The average emission levels shall be measured in [duty cycle = 98 or duty factor].

XX

Refer as ANSI C63.10, clause 6.10.3 bandedge testing shall be performed at the lowest frequency
channel and highest frequency channel within the allowed operating band.

If EUT operate in adjacent contiguous bands, bandedge testing performed at the lowest frequency
channel at lower-band and highest frequency channel at higher-band. Transmitter in-band emissions
will consist of adjacent contiguous bands (e.g., IEEE 802.11ac VHT160 The lowest frequency channel
at lower-band and highest frequency channel at higher-band in-band emissions will consist of two
adjacent contiguous bands.)

[ ] Operating in 5.15-5.25 GHz band (lower-band) and 5.25-5.35 GHz band (higher-band).

[] Operating in 5.47-5.725 GHz band (lower-band) and 5.725-5.85 GHz band (higher-band).

If EUT operate in individual non-contiguous bands, bandedge testing performed at the lowest frequency
channel and highest frequency channel within lower-band and higher-band. (e.g., (e.g., IEEE 802.11ac
VHT160)

[l Operating in 5.25-5.35 GHz band (lower-band) and 5.47-5.725 GHz band (higher-band).

[] Operating in 5.15-5.25 GHz band (lower-band) and 5.725-5.85 GHz band (higher-band).

For the transmitter unwanted emissions shall be measured using following options below:

X Refer as KDB 789033, clause G)2) for unwanted emissions into non-restricted bands.

X Refer as KDB 789033, clause G)1) for unwanted emissions into restricted bands.

Refer as KDB 789033, G)6) Method AD (Trace Averaging).

Refer as KDB 789033, G)6) Method VB (Reduced VBW).

Refer as ANSI C63.10, clause 4.1.4.2.3 (Reduced VBW). VBW = 1/T, where T is pulse time.

Refer as ANSI C63.10, clause 4.1.4.2.4 average value of pulsed emissions.

Refer as KDB 789033, clause G)5) measurement procedure peak limit.

O X|O|X| OO

Refer as ANSI C63.10, clause 4.1.4.2.2 measurement procedure peak limit.

For the transmitter bandedge emissions shall be measured using following options below:

[ ] Refer as KDB 789033, clause G)3)d) for narrower resolution bandwidth (100kHz) using the band
power and summing the spectral levels (i.e., 1 MHz).

X] Refer as ANSI C63.10, clause 6.10 for band-edge testing.

[l Referas ANSI C63.10, clause 6.10.6.2 for marker-delta method for band-edge measurements.

For radiated measurement, refer as ANSI C63.10, clause 6.6. Test distance is 3m.

XX

Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. When performing measurements at a distance other than that specified, the results shall be
extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of linear
distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements). Measurements in the bandedge are typically made at a closer distance 3m, because
the instrumentation noise floor is typically close to the radiated emission limit.
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3.5.4 Test Setup

Transmitter Radiated Bandedge Emissions

[ Semi Anechoic Chamber

L VR SRR SRR SR

Radio |
Absorbing
Material T —7§- |
bore sight [
=l 4m
&
1m —_—
Absorbing :J‘_éf]
Max. 0.3m 7 -
[ Analyzer

Metal Ground Plane

Electric field tests shall be performed in transmitter bandedge emissions using a calibrated horn antenna.

3.5.5 Transmitter Radiated Bandedge Emissions
Refer as Appendix D
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3.6 Transmitter Unwanted Emissions
3.6.1 Transmitter Radiated Unwanted Emissions Limit
Unwanted emissions below 1 GHz and restricted band emissions above 1GHz limit
Frequency Range (MHz) | Field Strength (uV/m) |Field Strength (dBuV/m)| Measure Distance (m)
0.009~0.490 2400/F(kHz) 485-13.8 300
0.490~1.705 24000/F(kHz) 33.8-23 30
1.705~30.0 30 29 30
30~88 100 40 3
88~216 150 43.5 3
216~960 200 46 3
Above 960 500 54 3

Note 1: Test distance for frequencies at or above 30 MHz, measurements may be performed at a distance

other than the limit distance provided they are not performed in the near field and the emissions to
be measured can be detected by the measurement equipment. When performing measurements at
a distance other than that specified, the results shall be extrapolated to the specified distance using
an extrapolation factor of 20 dB/decade (inverse of linear distance for field-strength measurements,
inverse of linear distance-squared for power-density measurements).

Note 2: Test distance for frequencies at below 30 MHz, measurements may be performed at a distance

closer than the EUT limit distance; however, an attempt should be made to avoid making
measurements in the near field. When performing measurements below 30 MHz at a closer distance
than the limit distance, the results shall be extrapolated to the specified distance by either making
measurements at a minimum of two or more distances on at least one radial to determine the proper
extrapolation factor or by using the square of an inverse linear distance extrapolation factor (40
dB/decade). The test report shall specify the extrapolation method used to determine compliance of
the EUT.

Un-restricted band emissions above 1GHz Limit

Limit

Operating Band

5.15-5.25 GHz

e.i.r.p. -27 dBm [68.2 dBuV/m@3m]

5.25-5.35 GHz

e.i.r.p. -27 dBm [68.2 dBuV/m@3m]

5.47 - 5.725 GHz

e.i.r.p. -27 dBm [68.2 dBuV/m@3m]

5.725 - 5.85 GHz

5.650-5700 GHz: e.i.r.p. -27 ~ 10 dBm [68.2 ~ 105.2 dBuV/m@3m]

5.700-5720 GHz: e.i.r.p. 10 ~ 15.6 dBm [105.2 ~ 110.8 dBuV/m@3m]
5.720-5725 GHz: e.i.r.p. 15.6 ~ 27 dBm [110.8 ~ 122.2 dBuV/m@3m]
5.850-5.855 GHz: e.i.r.p. 27 ~ 15.6 dBm [122.2 ~ 110.8 dBuV/m@3m]
5.855-5.875 GHz: e.i.r.p. 15.6 ~ 10 dBm [110.8 ~ 105.2 dBuV/m@3m]
5.875-5.925 GHz: e.i.r.p. 10 ~ -27 dBm [105.2 ~ 68.2dBuV/m@3m]
Other un-restricted band: e.i.r.p. -27 dBm [68.2 dBuV/m@3m]

Note 1: Measurements may be performed at a distance other than the limit distance provided they are not

performed in the near field and the emissions to be measured can be detected by the measurement
equipment. When performing measurements at a distance other than that specified, the results shall
be extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of
linear distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements).

3.6.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.
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3.6.3 Test Procedures

Test Method

X

Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. Measurements shall not be performed at a distance greater than 30 m for frequencies
above 30 MHz, unless it can be further demonstrated that measurements at a distance of 30 m or less
are impractical. When performing measurements at a distance other than that specified, the results
shall be extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of
linear distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements).

The average emission levels shall be measured in [duty cycle = 98 or duty factor].

XX

For the transmitter unwanted emissions shall be measured using following options below:

X Refer as KDB 789033, clause G)2) for unwanted emissions into non-restricted bands.

X Refer as KDB 789033, clause G)1) for unwanted emissions into restricted bands.

Refer as KDB 789033, G)6) Method AD (Trace Averaging).

Refer as KDB 789033, G)6) Method VB (Reduced VBW).

Refer as ANSI C63.10, clause 4.1.4.2.3 (Reduced VBW). VBW = 1/T, where T is pulse time.

Refer as ANSI C63.10, clause 4.1.4.2.4 average value of pulsed emissions.

Refer as KDB 789033, clause G)5) measurement procedure peak limit.

OX|O|X| OO

Refer as ANSI C63.10, clause 4.1.4.2.2 measurement procedure peak limit.

For radiated measurement.

XI Refer as ANSI C63.10, clause 6.4 for radiated emissions below 30 MHz and test distance is 3m.

XI Refer as ANSI C63.10, clause 6.5 for radiated emissions 30 MHz to 1 GHz and test distance is 3m.

X] Refer as ANSI C63.10, clause 6.6 for radiated emissions above 1GHz.
For 1 GHz to 5 GHz, test distance is 3m; For 5 GHz to 40 GHz, test distance is 3m.

The any unwanted emissions level shall not exceed the fundamental emission level.

XX

All amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible value
has no need to be reported.
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3.6.4 Test Setup

Transmitter Spurious and Out of Band Emissions (9 kHz - 30 MHz)

Semi Anechoic Chamber

AR Wi WS A
®

N s
: Antenna - *|5
Analyzer

Magnetic field tests shall be performed in the frequency range of 9 kHz to 30 MHz using a calibrated loop
antenna.

Transmitter Radiated Unwanted Emissions (below 1GHz)

Semi Anechoic Chamber

bt bt
|

Radio
Absorbing
Taterial

Antenna | l e

B |
iy

Spectrum
Analyzer

N

Electric field tests shall be performed in the frequency range of 30 MHz to 1000 MHz using a calibrated
bi-log antenna.
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Transmitter Radiated Unwanted Emissions (above 1GHz)

Semi Anechoic Chamber

IINNNKALLET IV AGATE OIS AALAT I AL

Radio
‘ Absorbing

‘ Material T 7T

-
[

Antenna ‘
Electric field tests shall be performed in the frequency range of 1 GHz to 10th harmonic of highest
fundamental frequency or 40 GHz using a calibrated horn antenna.

4m

im ; o

Absorbing | |- _JE"

Max. 0.3m -
Ededid »uihl b
Analyzer

Metal Ground Plane ] ‘

3.6.5 Transmitter Radiated Unwanted Emissions-with Antenna (Below 30MHz)

The amplitude of spurious emissions which are attenuated by more than 20dB below the permissible value
has no need to be reported. Any spurious which has more than 20 dB of margin compared to the applicable
limit is not necessarily reported.

3.6.6 Test Result of Transmitter Radiated Unwanted Emissions
Refer as Appendix E
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3.7 Frequency Stability
3.7.1 Frequency Stability Limit

Frequency Stability Limit

UNII Devices

* |n-band emission is maintained within the band of operation under all conditions of normal operation as
specified in the user’s manual.

IEEE Std. 802.11

= The transmitter center frequency tolerance shall be + 20 ppm maximum for the 5 GHz.

3.7.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.7.3 Test Procedures

Test Method

= Refer as ANSI C63.10, clause 6.8 for frequency stability tests

* Frequency stability with respect to ambient temperature

* Frequency stability when varying supply voltage

3.7.4 Test Setup

Frequency Stability

(= B

Spectrum
Analyzer

Temperature & Humidity Chamber

3.7.5 Test Result of Frequency Stability
Refer as Appendix F
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4 Test Equipment and Calibration Data

< AC Conduction >

Instrument Manufacturer Model No. Serial No. Characteristics Calibration Calibration
Date Due Date
EMC Receiver R&S ESR-3 102051 9 kHz ~ 3.6 GHz 19/04/2016 18/04/2017
SCHWARZBECK
LISN MESS-ELEKTRONIK NSLK 8127 8127-477 9 kHz ~ 30 MHz 26/01/2016 25/01/2017
LISN
. R&S ENV216 101295 9 kHz ~ 30 MHz 04/11/2015 03/11/2016
(Support Unit)
RF Cable-CON HUBER+SUHNER RG213/U 07611832020001 9 kHz ~ 30 MHz 30/10/2015 29/10/2016
EMI Filter LINDGREN LRE-2030 2651 <450 Hz NCR NCR
NCR: Non Calibration Require.
< Conducted Test >
Instrument Manufacturer Model No. Serial No. Characteristics Calibration Calibration
Date Due Date
Spectrum R&S FSV 40 101013 9kHz ~40 GHz | 16/02/2016 | 15/02/2017
Analyzer
Power Sensor Anritsu MA2411B 1027452 300 MHz ~ 40 GHz | 22/02/2016 21/02/2017
Power Meter Anritsu ML2495A 1124009 300 MHz ~ 40 GHz 22/02/2016 21/02/2017
Signal Generator R&S SMR40 100116 10 MHz ~ 40 GHz 21/07/2016 20/07/2017
AC Power Source G.wW APS-9102 EL920581 AC 0V ~ 300V 04/06/2016 03/06/2017
Temp. and
Humidity Giant Force GTH-225-20-SP-SD MAA1112-007 -20 ~100C 25/04/2016 24/04/2017
Chamber
< Conducted Test for Beamforming >
Instrument Manufacturer Model No. Serial No. Characteristics Calibration Calibration
Date Due Date
Spectrum R&S FSV 40 101013 9kHz ~40GHz | 16/02/2016 | 15/02/2017
Analyzer
Power Sensor Anritsu MA2411B 0917017 300 MHz ~ 40 GHz | 04/02/2016 03/02/2017
Power Meter Anritsu ML2495A 0949003 300 MHz ~ 40 GHz 04/02/2016 03/02/2017
Signal Generator R&S SMR40 100116 10 MHz ~ 40 GHz 21/07/2016 20/07/2017
RF Cable-0.2m HUBER+SUHNER | SUCOFLEX_104 MY10710/4 30 MHz ~ 26.5 GHz | 02/10/2016 01/10/2017
RF Cable-0.2m HUBER+SUHNER | SUCOFLEX_104 MY10709/4 30 MHz ~ 26.5 GHz | 02/10/2016 01/10/2017
RF Cable-0.5m HUBER+SUHNER SUCOFLEX_104 MY10713/4 30 MHz ~ 26.5 GHz | 02/10/2016 01/10/2017
RF Cable-0.5m HUBER+SUHNER | SUCOFLEX_104 MY10714/4 30 MHz ~ 26.5 GHz | 02/10/2016 01/10/2017
RF Cable-0.5m HUBER+SUHNER SUCOFLEX_104 MY10715/4 30 MHz ~ 26.5 GHz | 02/10/2016 01/10/2017
RF Cable-0.5m HUBER+SUHNER | SUCOFLEX_104 MY10716/4 30 MHz ~ 26.5 GHz | 02/10/2016 01/10/2017
RF Cable-0.5m HUBER+SUHNER SUCOFLEX_104 MY10717/4 30 MHz ~ 26.5 GHz | 02/10/2016 01/10/2017
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< Radiated Test >

Instrument Manufacturer Model No. Serial No. Characteristics Calibration Calibration
Date Due Date
3m Semi
Anechoic TDK SAC-3M 03CHO09-HY 30 MH;; TGHZ 1 o5i0412016 | 24/04/2017
Chamber
3m Semi
Anechoic TDK SAC-3M 03CHO09-HY 1GHz ;ﬁ: 8CHz | 500612016 | 29/06/2017
Chamber
Amplifier EMC EMC9135 980232 9 kHz ~ 1 GHz 29/01/2016 28/01/2017
Amplifier Agilent 8449B 3008A02096 1 GHz ~ 26.5 GHz 11/04/2016 10/04/2017
Amplifier MITEQ JS44'19?%€,4°°°'3 1840917 18 GHz ~ 40 GHz | 02/06/2015 | 01/06/2017
Spectrum KEYSIGHT N9010A MY54200885 10 Hz ~ 44 GHz 04/07/2016 03/07/2017
Bilog Antenna & CBL6111D & R
5dB Attenuator TESEQ & MTJ MTJ6102 35418 30 MHz ~ 1 GHz 31/03/2016 30/03/2017
Horn Antenna SCHWARZBECK BBHA 9120D BBHA 9120D 1534 1 GHz ~ 18 GHz 22/04/2016 21/04/2017
Horn Antenna SCHWARZBECK BBHA9170 BBHA9170614 18 GHz ~ 40 GHz 04/01/2016 03/01/2017
Loop Antenna ROHDE&SCHWARZ HFH2-Z2 100330 9 kHz ~ 30 MHz 10/11/2014 09/11/2016
< Radiated Test for Beamforming>
Instrument Manufacturer Model No. Serial No. Characteristics Calibration Calibration
Date Due Date
3m Semi 30 MHz ~ 1 GHz
Anechoic TDK SAC-3M 03CH09-HY am 25/04/2016 24/04/2017
Chamber
3m Semi 1 GHz ~ 18 GHz
Anechoic TDK SAC-3M 03CH09-HY 3m 21/06/2016 20/06/2017
Chamber
Amplifier EMC EMC9135 980232 9 kHz ~1 GHz 29/01/2016 28/01/2017
Amplifier Agilent 8449B 3008A02096 1 GHz ~ 26.5 GHz 11/04/2016 10/04/2017
Spectrum KEYSIGHT N9010A MY54200885 10 Hz ~ 44 GHz 04/07/2016 03/07/2017
Bilog Ant & CBL6111D &
rog Antenna TESEQ & MTJ 35418 30MHz~1GHz | 140/2016 | 30/09/2017
5dB Attenuator MTJ6102
Horn Antenna SCHWARZBECK BBHA 9120D BBHA 9120D 1534 1 GHz ~ 18 GHz 22/04/2016 21/04/2017
Horn Antenna SCHWARZBECK BBHA9170 BBHA9170614 18 GHz ~ 40 GHz 04/01/2016 03/01/2017
RF Cable-R03m Jye Bao RG142 cBo21 9kHz ~1 GHz 23/07/2016 22/07/2017
RF Cable-high Jye Bao RG142 03CH09-HY 1 GHz ~ 40 GHz 23/07/2016 22/07/2017
SPORTON INTERNATIONAL INC. Page No. 1 33 0f 33
TEL : 886-3-327-3456 Report Version : Rev. 03

FAX : 886-3-327-0973




sconron 1as.  AC Power-line Conducted Emissions Appendix |

AC Power-line Conducted Emissions Result

Operating Mode 2 Power Phase Neutral

Operating Function UPS Mode

80|_9y9| {dBu\) Date: 2016-09-23
70
60 | NCCIC/FCC-B
50 | NCCNC/FCC-B-AV
40
b j r
30
20
10
G[].150.2 0.5 1 2 ] 10 20 30
Frequency {MHz)
Over Limit Read LISN Cable Aux
Freq Level Limit Line Level Factor Loss Factor Remark
MHz  dBuV dB  dBuV  dBuV dB dB dB
1 8.1/ 41.68 -13.48 55.88 31.38 8.1¢ 8.25 9.87 Average
2 @8.17 49.48 -15.68 65.88 39.18 @.18¢ @.25 9.87 QP
[ 3 max 9.19 42.81 -11.12 53.93 32.54 @9.11 @8.29 9.87 Average |
4 .13 48.55 -15.38 63.93 38.28 @.11 9.29 9.87 QP
5 @.22 39.13 -13.81 52.%4 28.87 @9.11 8.28 9.87 Average
6 @.22 43.e2 -19.92 62.94 32.76 @.11 @.28 9.87 QF
7 @.31 37.1@ -12.77 49.87 26.93 8.12 8.17 9.88 Average
8 @.31 38.20 -21.67 59.87 28.83 @.12 @.17 9.88 QP
9 @.41 34.33 -13.34 47.67 24.23 9.12 @.18¢ 9.88 Average
1@ @8.41 34.87 -22.80 57.67 24.77 @.12 @8.18 9.838 QP
11 5.32 32.71 -17.29 5@8.ee 22.47 8.21 8.13 9.90 Average
12 5.32 34.94 -25.8c 608.90 24.78 8.21 @.13 9.9a@ QP

Note 1: “>20dB” means emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found emissions (No emissions were detected.)
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sconron 1as.  AC Power-line Conducted Emissions Appendix |

AC Power-line Conducted Emissions Result

Operating Mode 2 Power Phase Line

Operating Function UPS Mode

80L9q9|‘dauu] Date: 2016-09-23

70

60 | NCCAC/FCC-B

50 A | NCCIC/FCC-B-AV

40

il
i

30

20

10

0[.'l.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Over Limit Read LISN Cable Aux
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV dg dBuvV  dBuV dB dB dB

1 8.17 48.21 -14.82 55.83 29.98 @g.11 @.25 9.87 Average
2 g.17 48.93 -16.18 65.83 38.7¢@ g.11 @8.25 9.87 QP
3 MAX $.19 41.65 -12.29 53.94 31.38 f.11 .29 9.87 Average
4 g.19 48.16 -15.84 63.94 37.83 .11 @.29 9.87 QP
5 B.22 38.16 -14.91 53.81 27.84 @.11 @.28 9.87 Average
6 B.22 42.35 -28.66 6£3.81 32.89 .11 @.28 9.87 QP
7 8.31 36.16 -13.74 49.9% 25.99 8.12 @8.17 9.88 Average
8 B.31 37.7@ -22.28 59.%9@ 27.53 8.12 8.17 9.88 QP
9 B.41 33.21 -14.48 47.62 23.11 8.12 @.18 9.88 Average
18 g.41 33.71 -23.98 57.68 23.51 @8.12 @g.18 9.88 QP
11 1.75 38.45 -15.55 46.88 208.15 g8.15 g.26 9.89 Average
12 1.75 33.84 -22.96 56.88 22.74 @.15 B8.26 9.89 QP

Note 1: “>20dB” means emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found emissions (No emissions were detected.)
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SPORTON LAS. EBW Result (Non-Beamforming) Appendix A
Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (H2) (H2)
5.2G;11a;20;1;4 33.15M 16.717M 16M7D1D 22.35M 16.542M
5.2G;VHT20;20;1,(M0);4 34.125M 17.941M 17M9D1D 23.775M 17.716M
5.2G;VHT40;40;1,(M0);4 75.45M 36.582M 36M6D1D 42M 36.282M
5.2G;VHT80;80;1,(M0);4 84M 75.662M 75M7D1D 81.3M 75.262M
5.8G;11a;20;1;4 16.4M 16.842M 16M8D1D 15.1M 16.617M
5.8G;VHT20;20;1,(M0);4 17.65M 18.016M 18M0D1D 17.15M 17.791M
5.8G;VHT40;40;1,(M0);4 36.35M 36.682M 36M7D1D 35M 36.432M
5.8G;VHT80;80;1,(M0);4 75.1M 75.662M 75M7D1D 74.4M 75.362M
SPORTON INTERNATIONAL INC. . Al ofA7
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SPORTON Lag. EBW Result (Non-Beamforming) Appendix A
Result
Mode Result Limit P1-N dB P1-OBW P2-N dB P2-0BW P3-N dB P3-0BW P4-N dB P4-0BW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
5.2G;11a;20;1;4;,5180;L;TN,VN Pass Inf 23.2M 16.567M 23M 16.567M 22.35M 16.542M 23.275M 16.642M
5.2G;11a;20;1;4;5180;L;TN,VN Pass Inf 23.2M 16.567M 23M 16.567M 22.35M 16.542M 23.275M 16.642M
5.2G;11a;20;1;4;5200;M;TN,VN Pass Inf 25.375M 16.642M 25.675M 16.642M 25.25M 16.717M 25.375M 16.717M
5.2G;11a;20;1;4;5200;M;TN,VN Pass Inf 25.375M 16.642M 25.675M 16.642M 25.25M 16.717M 25.375M 16.717M
5.2G;11a;20;1;4;5240;H;TN,VN Pass Inf 33.15M 16.692M 25.6M 16.667M 25.25M 16.642M 25.675M 16.667M
5.2G;11a;20;1;4;5240;H;TN,VN Pass Inf 33.15M 16.692M 25.6M 16.667M 25.25M 16.642M 25.675M 16.667M
5.2G;VHT20;20;1,(M0);4;5180;L;TN,VN Pass Inf 25.05M 17.816M 24.2M 17.716M 23.875M 17.741M 23.775M 17.766M
5.2G;VHT20;20;1,(M0);4;5200;M;TN,VN Pass Inf 25.525M 17.866M 33.4M 17.891M 30.65M 17.941M 26.575M 17.891M
5.2G;VHT20;20;1,(M0);4;5240;H;TN,VN Pass Inf 25.525M 17.816M 34.125M 17.891M 29.425M 17.916M 30.575M 17.866M
5.2G;VHT40;40;1,(M0);4;5190;L;TN,VN Pass Inf 43.2M 36.382M 42.6M 36.382M 42.35M 36.282M 42M 36.332M
5.2G;VHT40;40;1,(M0);4;5230;H;TN,VN Pass Inf 56.1M 36.382M 72.3M 36.532M 70.7M 36.582M 75.45M 36.532M
5.2G;VHT80;80;1,(M0);4;5210;S;TN,VN Pass Inf 84M 75.462M 81.3M 75.362M 83.3M 75.662M 82.7M 75.262M
5.8G;11a;20;1;4;5745;L;TN,VN Pass 500k 16.325M 16.617M 16.025M 16.667M 16.35M 16.642M 16.4M 16.767M
5.8G;11a;20;1;4;5785;M;TN,VN Pass 500k 16.325M 16.617M 15.1M 16.642M 16.35M 16.667M 16.35M 16.792M
5.8G;11a;20;1;4;5825;H;TN,VN Pass 500k 16.3M 16.617M 16.3M 16.692M 16.375M 16.742M 16.4M 16.842M
5.8G;VHT20;20;1,(M0);4;5745;L;TN,VN Pass 500k 17.55M 17.816M 17.15M 17.841M 17.6M 17.891M 17.65M 17.966M
5.8G;VHT20;20;1,(M0);4;5785;M;TN,VN Pass 500k 17.575M 17.816M 17.55M 17.891M 17.625M 17.991M 17.6M 18.016M
5.8G;VHT20;20;1,(M0);4;5825;H;TN,VN Pass 500k 17.575M 17.791M 17.175M 17.941M 17.575M 17.891M 17.625M 17.966M
5.8G;VHT40;40;1,(M0);4;5755;L;TN,VN Pass 500k 36.35M 36.432M 36.35M 36.682M 35.95M 36.432M 36.3M 36.432M
5.8G;VHT40;40;1,(M0);4;5795;H;TN,VN Pass 500k 36.35M 36.482M 35M 36.682M 36.3M 36.632M 36.3M 36.532M
5.8G;VHT80;80;1,(M0);4;5775;S;TN,VN Pass 500k 75.1M 75.562M 75.1M 75.462M 75.1M 75.662M 74.4M 75.362M
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SPORTON LAB.

EBW Result (Non-Beamforming)

Appendix A

FAX : 886-3-327-0973

E 2G;11a;BWch: : :Ch:5180MHZTN.VN 2G;VHT20,BW 1 4,Ch:5180MHZTN.VN

Ch Freq 10 Ch Freq 3" ChFreq Ch Freq 37

5.18GHz 54 518GHz 0 518GHz 5186Hz 0

Span 0-| Span -5+ Span Span 5

50MHz 5] S0MHz -10+ 500WHz S0MHz -10-

REW 104 REW -15- REW RBW -15- }

300kHz = 200kHz -20- 200kHz 200kHz -20- 3

VBW VBW -25- VBW VBW 25 |

1MHz 27 1MHz -20- 1MHz 1MHz -30- |

Sweep Time =59 Sweep Time 35| Sweep Time Sweep Time 35 i

100ms -30- 100ms _40- 100ms 100ms _40- !

Detector Type -35-] Detector Type 45 Detector Type Detector Type 45| !

[peak ||| a0 [sompie ||| 50+ lPeak | [sompie | || 5o |
e 45- I I I I — S5 e { I I I — S5, ! | | —
Portl [~/ 51556 5166 5176 5186 5196 52G 52056 51556 516G Portl [~/ 51556 5166 5186 5196 526G 52056 51556 516G 5176 5186 5196 526 52056
Port2 [ Port2 [~
barts | || |260B(He)  FL2GdB(H:) Fn26dB(rz) OBW(H | F-OBW(H2) | Fh-OBW(H) Limit(He) | Port barts [ FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz] LimitHz) | Port
pota [ || |BM 51682256 51914256 16.567TM  5171654G | 51882216  Inf 1 o 516736 5192356 17816M | 5171029G 51888466  Inf 1
2M 51682256 51012356  16.567TM  5171620G | 5188196G | Inf 2 51674256 51016256  17.716M  5171054G  S18Z7TIG  Inf 2
2235M 51683756 51007256  16542M  5171620G | 5188171G | Inf 3 516776 51015756 17741M 5710296  S518377IG  Inf 3
23275M  516865G 51919256  16642M  5171629G | 5188271G | Inf 4 5167856 51016256  17.766M  5.71079G  5.183846G  Inf 4
5.2G;11a;BWch:20MHzNss:1 :Ch:5180MHZTN,VN EBW:Band:5.2G:VHT20:BWch:20MHz:Nss:1,(M0);Nant:4:Ch:5200MHzTN,VN
[1Gh Freq 1o [[chFreq [ 5 [[hFreg [[nFreq [ 107

518GH:z 5 518GHz 0- 5.32GHz 5.2GHz 5-

Span 0-| Span -3- Span Span 0-

S50MHz 5| 50MHz -10-| S0MHz S50MHz 5

REW ard REW -15- REW RBW -10-

300kHz oo 200kHz -20- 300kHz 200kHz -15-

VBW vBwW -25- vBwW VBW -20-

1MHz 27 1MHz -30- 1MHz 1MHz -25-

Sweep Time =39 Sweep Time 35| Sweep Time Sweep Time 30+

100ms -30 100ms 40— 100ms 100ms 35—,

Detector Type -35-| Detector Type 45-] Detector Type Detector Type 40~}

Peak -40-] Sample 50+ Pesk Sample 454

@ '457\ I I I I 1 I '557I I 8 "“)7\ I I I 1 1 ! 1 I 1 ‘I I 1
Portl [/ 51556 5166 5176 5186 5196 526 52056 51556 5166 Portl [~ 51756 5186 526 5216 522652256 51756 518G 5196 526 5216 5226 52256
Port2 [/ Port2 [~
Pora [~ || [269B(Hs) | FR26dB0Hz) | FheX6cB(Hz) 0BW(HZ) | FI-OBW(Hz)| Fn-OBW(Hz) LimitiHz) | Port Pod [~ FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz] LimitHz | Port
pona [ || [Z2M 51682056 51914256  1656TM  5171654G | 5188221G | Inf 1 N v 5187556 | 52130756  17.866M | 5.01029G  5.08836G  Inf 1

2M 51682056 51912056 16567M  5171629G | 51881966  Inf 2 5183156 5216556 17891M  5100955G  5.08846G  Inf 2
2235M 51683756 51907256  16542M  5171629G | 51881716  Inf 3 51841256 52147756 17941M  519093G  5.208871G  Inf 3
23.215M 5168656 51919256  16642M  5171629G | 51882716  Inf 4 51866256 521326 17891M  519098G  5.208871G  Inf 4
2G;11a;BWch: : :Ch:5200MHZTN.VN 2 2G;VHT20,BW 1 4,Ch:5240MHZTN.VN
Ch Freq 1 Ch Freq ChFreq Ch Freq 10+
5.2GHz 10+ 5.2GHz 5.24GHz 5.24GHz
Span 5- Span Span Span
50MHz o 50MHz 50MHz 50MHz
REW 5 REW REW RBW
300kHz i 200kHz 300kHz 200kHz
VBW vBW VBW VBW
1MHz L9 1MHz 1MHz 1MHz
Sweep Time = Sweep Time Sweep Time Sweep Time
100ms 25 100ms 100ms 100ms
Detector Type -30-| Detecter Type Detecter Type Detector Type
Peak 35 Sample Peak Sample

= B — I I I — E— r 40, | I I — S0, I ! ! —
Portl [~/ 51756 5186 5196 526 5216 5226 52256 51756 518G Portl [~/ 52156 5.226 5236 5246 5256 5266 5.2656 52156 5226 5236 524G 5256 5266 5.2656
Port2 [/ Port2 [/~
Port3 [/ || [260B(He)  FL26dB(He) Fn-26dB(re) OBW(H] | F-OBW(H) | Fh-OBW(He) LimitlHe) | Port Port3 [ FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz] LimitHz | Port
Pona [+ || |[B3TM  SIEISSG  SZ8G  166M  SISIGG | SXENTIG | Inf 1 Pors [ 5227556 | 52530756  17816M | 52310296  5.243846G  Inf 1

25675M 518725 52120056 16642M  5191604G | 5208246G | Inf 2 5220356 52564756 17.891M 52300556  5.248846G  Inf 2
2525M 518765 521206 16717M  5191554G | 5208271G | Inf 3 52242756 | 525376 17016M  523003G  5.248846G  Inf 3
25375M 518755 52120356  16717M  5191629G | 5.208346G | Inf 4 52243256 525496 17866M 5231004  5.248871G  Inf 4
EBW:Band:5.2G;11a:BWch:20MHz:Nss:1;Nant:4:Ch:5200MHzTN,VN EBW:Band:5.2G:VHT40;BWch:40MHz:Nss:1,(M0);Nant:4:Ch:5190MHZTN,VN

Ch Freq 1 Ch Freq ChFreq Ch Freq

5.2GHz 10+ 5.2GHz 519GHz 519GHz

Span 5- Span Span Span

50MHz o 50MHz 100MHz 100MHz

REW = REW REW RBW

300kHz ol 200kHz 500kHz 500kHz

VBW vBwW vBW VBW

1MHz 159 1MHz 2MHz 2MHz

Sweep Time =19 Sweep Time Sweep Time Sweep Time

100ms -25- 100ms 100ms 100ms

Detector Type -20-| Detector Type Detector Type Detector Type

Peak 35 Sample Pesk Sample

e 40, I I I — - e I I | I i 55-, I ! | I !

Portl [/ 51756 5186 5196 526 5216 5226 52256 51756 5186 Portl [/ 516G 518G 526 5226 524G 514G 516G 518G 526 5226 524G
Port2 [/ Port2 [~
Por3 [/ || |260B(H | FR260B(Hz) Fn-260B(Hal OBW(HI)  FI-OBW(H| Fh-OBW(Ha) Limittal | Port Portd [ FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz] LimitHz | Port
Poa [ || [B7M  SISTSSG SZNSG  16SM 5196296 52082716 Inf 1 Pots [ 516846 521166 36382M | 51718096  5.208191G  Inf 1
25675M 5187256 52120256 16642M  5191604G | 52082466  Inf H 516896 521156 36382M  5171759G  5.208141G  Inf 2
2525M 5187656 521206 16717M  519155G | 52082716 Inf 3 516916 5211456 36.282M  5.171859G  5.208141G  Inf 3
25375M  518755G 52120356 16717M  5101620G | 5208346G | Inf 4 516016 521116 36332M 5717506 5.208091G  Inf 4
5.2G;11a;BWch: : :Ch:5240MHZ TN.VN EBW:Band:5.2G:VHT40:BWch:40MHz:Nss:1,(M0):Nant:4;Ch:3230MHzTN.VN
ChFreg 15 ChFreg ChFreg ChFreg
5.24GHz 10+ 5.24GHz 5.23GHz 5.23GHz
Span 5] Span Span Span
50MHz 0 50MHz 100MHz 100MHz
REW 5 REW REW RBW
300kHz i 200kHz 1MHz 500kHz
VBW vBW vBW VBW
1MHz L1 1MHz IMHz 2MHz
Sweep Time = Sweep Time Sweep Time Sweep Time
100ms 25 100ms 100ms 100ms
Detector Type -30 Detector Type Detector Type Detector Type
Peak 351 Sample Peak Sample

——— 40 I I I — S0, — I I I I | | | I I I
Portl [/ 52156 5226 5236 5246 5256 5.266 5.255G 52156 5.226 Portl [ 526 5226 524G 5266 5286 5246 5266
Port2 [/ Port2 [~
Port3 [, || |260B(Hz) | FR26dB(H:] | Fhe26cB(Hz) OBW(HZ) | FI-OBW(Hz)| Fn-OBW(Hz) Limit(Hz) | Port Port3 [/ FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz] LimitHz | Port
Pond [ || [3MASM S2SNSG | SXG56  166M  SELSISC | SMENIG It 1 Pord [ 5200056 | 525705G  36382M | 5211759G  5.243141G  Inf 1

256M 52073256 52520256  1666TM  5231579G | 5.248246G | Inf 2 519556 526786 36532M 52117096 5.248241G  Inf 2

2525M 5227656 52528756 16642M  5231604G | 5248246G  Inf 3 510656 526726 36.582M 52117096 5.248291G  Inf 3

25675M  52273G 52500756 16667TM  5231629G | 52482066  Inf 4 5101956 526746 36532M  5211659G  5.248191G  Inf 4

EBW:Band:5.2G;11a:BWch:20MHz:Nss:1;Nant:4:Ch:5240MHzTN,VN EBW:Band:5.2G:VHT80;BWch:80MHz:Nss:1,(M0);Nant:4:Ch:5210MHZTNVN

Ch Freq 1 Ch Freq ChFreq Ch Freq 37
5.24GHz 10+ 5.24GHz 5.21GHz 5.21GHz 0-
Span 5- Span Span Span 5
50MHz o 50MHz 200MHz 200MHz 0+
REW = REW REW RBW o
300kHz ol 200kHz 1MHz 1MHz o
VBW vBwW vBW VBW
1MHz 159 1MHz 3MHz 3MHz 257
Sweep Time =19 Sweep Time Sweep Time Sweep Time =
100ms 254 100ms 100ms 100ms -35-]
Detector Type -20-| Detector Type Detector Type Detector Type 40~
Peak -35-] Sample Peak Sample -45-]

e 40, I I I — - e I | I | I I - S0, I I | I ! | e
Portl [/ 52156 5226 5236 524G 5256 5.266 52656 52156 5.226 Portl [/ 5156 51756 526G 52256 525G 52756 531G 511G 5156 51756 52G 52256 525G 52756 531G
Port2 [/ Port2 [~
Por3 [/ || |260B(H | FR260B(Hz) Fn-260B(Hal OBW(HI)  FI-OBW(H| Fh-OBW(Ha) Limittal | Port Portd [ FI-26dB(Hz) | Fh-26dB(Hz) OBW(Hz) | FI-OBW(Hz) Fh-OBW(Hz] LimitHz | Port
Pota [ || [FASM 523G 525356 168M  SDSIGC 527G Inf 1 Pots [ 516816 525G 75462M | 51722196 5.247681G  Inf 1

256M 52273256 52520256 1666TM  5231579G | 52482466  Inf H 51696 525036 75.362M 51722196 5.247561G  Inf 2

2525M 52276256 52528756 16642M  5.231604G | 52482466  Inf 3 516856 525186 75662M  5172119G  5.247781G  Inf 3

25675M 522736 52520756 1666TM  5231620G | 52432066 | Inf 4 516866 525136 75.262M 51722196 S247481G  Inf 4
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SPORTON LAB.

EBW Result (Non-Beamforming)

Appendix A

E 8G;11a;BWch: : :Ch:5745MHZTN.VN 8G;VHTA0;BW 1 4,Ch:5755MHZTN.VN
Ch Freq 10 Ch Freq ChFreq 37 Ch Freq
5.745GHz 5 5.745GHz 5.755GHz 5.755GHz
Span 0~ Span Span Span
50MHz 5 50MHz 100MHz 100MHz
REW -10- REW REW RBW
100kHz 15~ 200kHz 100kHz 500kHz
VBW -20- VBW VBW VBW
300kHz -25-| 1MHz 200kHz 2MHz
Sweep Time -30-| Sweep Time Sweep Time Sweep Time
100ms 35+ 100ms 100ms 100ms
Detector Type 40+ Detector Type Detector Type 35+ Detector Type
[peak ||| s [Somple | [Peak || t0- [Sample |
e -50- | I I | ] 55—, e 45—, I | | I - I I
Portl [~/ 5726 5736 5746 5756 576G 5776 5726 Portl [~/ 57056 5726 574G 576G 5786 58056 746 5766
Port2 [ Port2 [~/ |
barts | || |04BMHI  FLGB(H)  Fn6dSiHa  OBW(H: | FLOBW(H | F-OBW(H) Limit(He) | Port Parts [/ || |[69B(HI FL6dBiHa) |FnGdB(H OBW(HJ | FLOBW(H Fh-OBW(H) Limitthz) | Port
Pota [/ || [163M  STHTIG  STFIG  16SUM | STI60HC  STZIG | Sk 1 Pota [ || |BSM STHEG STEISC  4M  STITNC STIAG Wk 1
16025M 573636 57528256 1666TM  5736554G | 57532216 500k 2 36.35M 573686 S77315G  36682M  5736650G 57733416 500k 2
1635M 57367756 57531256 16642M  5736579G | 5753221G 500k 3 3595M 5737156 577316 36432M 57367096 5773416 500k 3
164M 5736756 5753156 16767TM  5736554G | 5753321G 500k 4 36.3M 573686 577316 36432M 57366596 5.773031G 500k 4
5.8G;11a;BWch:20MHzNss:1 :Ch:5785MHZTN,VN 5.8G:VHT40;BW<l 1 4,Ch:5795MHZTN,VN
[1Gh Freq 1o [[chFreq i [[hFreg [ 107 [[nFreq [
5.785GHz 57 5.785GHz 5.795GHz 5+ 5.795GHz
Span 0+ Span Span 0- Span
50MHz 5 50MHz 100MHz 5 100MHz
REW -10- REW REW A RBW
100kHz -15- 200kHz 100kHz . 500kHz
VBW -20-| vBwW vBwW VBW
300kHz 25+ 1MHz 300kHz 7 2MHz
Sweep Time 30 Sweep Time Sweep Time =5 Sweep Time
100ms 354 100ms 100ms -30) 100ms
Detector Type 40| Detector Type Detector Type -35-) Detector Type
Peak 45 Sample Pesk -40-] Sample
@ '507\ 1 I I 1 I '557I 8 '457\ I 1 1 I [ I I 1 [}
Portl [/ 5766 571G 5786 5796 586 5816 5766 Portl [~ 57456 576G 578G 586 5826 58456 5786 586 5826 58456
Port2 [/ Port2 [~ |
Por3 [~ || [6dBlHE)  FR6aBHz) | Fhe6dB(Hz) OBW(Hz) | F-OBW(Hz) Fn-OBW(Hz) LimitiHz) | Port Port [~/ || 6Bl | FR6aB(rz) | Fhe6dB(H) OBW(HZ) | FR-OBW(HZ) Fh-OBW(Hz] LimitiHz) | Port
Pora 7 || [163M [ STISTISG | STONG  165U7M | STIG6NG 579356 | 00k 1 Pora [ || |BFM (STISEG [SBUISG  %dE2M | STISWNG  SEISIG Wk 1
151M 57767756 57018756 16642M  5776554G | 57931966 500k 2 35M 577816 581316 36682M 57767096  5813391G 500k 2
1635M 57767756 57931256 1666TM  5776579G | 57932466 500k 3 36.3M 577686 581316 36632M 5776609 5813241G 500k 3
1635M 57767756 57931256 16792M  S776554G | 57933466 500k 4 36.3M 577686 SE131G  36.532M  5776659G  5813191G 500k 4
E 8G;11a;BWch: : :Ch:5825MHZTN.VN 8G;VHT80;BW 1 4,Ch:5775MHZTN.VN
Ch Freq 10 Ch Freq 10+ ChFreq 37 Ch Freq
5.825GHz 5 5825GHz 3 5.775GHz 0- N 5.775GHz
Span 0 Span 0+ Span 5 Span
50MHz -3 S0MHz -3 200MHz 10— 200MHz
REW -10- REW -10- REW 5. RBW
100kHz 15+ 200kHz 15 100kHz o 1MHz
VBW -20-| vBW -20- VBW VBW
300kHz 25| 1MHz 25 300kHz 37 3MHz
Sweep Time 30| Sweep Time 30+ Sweep Time -30- Sweep Time
100ms _35-] 100ms _35- 100ms -35- 100ms
Detector Type 40| Detecter Type 40— Detecter Type -40- Detector Type
Peak 45+ Sample 45+ Peak -45-] Sample
= -50- ! I I ! ] -50-, r 50—, I | | I | I ! ' 45—, | I | | | I '
Portl [~/ 586 5816 5826 5836 5846 5856 586 Portl [~/ 56756 57G 57256 575G 57756 586 58256 585G 58756 56756 576 57256 5J5G 575G 58G 58256 5856 58756
Port2 [/ Port2 [~ |-
Port3 [/ || [6BHI  FLGB(H) Fn6dBiHa  OBW(HI | F-OBW(H | Fh-OBW(He) LimitfHe) | Port Port3 [, || [6dB(HO Fi-6aBiHe) |Fn-6B(H) OBW(HJ | FL-OBW(HJ Fh-OBW(H) LimitHz) | Pot
bona [ || | 163M 581686 58336 1661TM  5816629G | 58332466 500k 1 bons | || | 75M 573746 581256 75.562M | 57371196 53126816 500k 1
16.3M SBI67756 58330756  16692M  5816554G | 58332466 500k 2 751M 573746 581256 75462M 57370196 5814816 500k 2
16375M  5B1675G 58331256 16742M  5816529G | 5833271G 500k 3 751M 573746 581256 75662M 57370196 53126316 500k 3
164M SEI675G 5833156 16842M  5816554G | 58333966 | 500k 4 744M 573756 581196 75362M 57371196 5814816 500k 4
EBW:Band:5.8G:VHT20;BWch:20MHz;Nss:1,{M0);Nant:4:Ch:5745MHzTN,VN
Ch Freq 10 Ch Freq
5.745GHz 3 5.745GHz
Span 0- Span
50MHz 54 50MHz
REW d REW
100kHz ool 200kHz
VBW vBwW
300kHz 207 1MHz
Sweep Time =9 Sweep Time
100ms 30+ 100ms
Detector Type 25+ Detector Type
Peak -40 -] Sample
Portl [/ “;7‘25 5736 5746 5756 5766 5776 52.7'26
Port2 [/
Por3 [/ || [09B(Ha  FRGB(HI Fi-GuB(Hz) | OBW(HI)  FI-OBW(H| Fh-OBW(Ha Limittal | Port
Pota [ || [17S5M  STIITSG  STHG  L7ASM | STI0HG  STSENG S0k 1
1705M 57361756 57533256 17841M  573598G 57536216 500k H
176M 5736156 575375G  17891M  5735955G | 57538466 500k 3
1765M 57361256 57537756 17066M  5735055G | 57530216 500k 4
;Band:5.8G;VHT20;BWc lant:4;Ch:5785MHZTN.VN
ChFreg 1o ChFreg
5.785GHz 5.785GHz
Span Span
50MHz 50MHz
REW REW
100kHz 200kHz
VBW vBW
300kHz 1MHz
Sweep Time Sweep Time
100ms 100ms
Detector Type Detector Type
Peak Sample
Tt (77| Came sk sme se sds sds oo
Port2 [/
Dot [, || [6dBlHe)  FR6aB(Ho) | FheGdB(Hz) OBW(HZ) | FI-OBW(Hz)| Fn-OBW(Hz) LimitiHz) | Port
Pond [+ || [L7S1SM  STIGISG | SIBTISG  178LGM  STIGNMG | 519G | 500k 1
17.55M 57761756 57937256 17.891M  577503G | 5793821G | 500k 2
17625M 57761256 579375G  17.991M  577588G  5793871G 500k 3
176M 5776156 5703756 18016M  5775005G | 57930216 500k 4
EBW:Band:5.8G:VHT20;BWch:20MHz;Nss:1,{M0);Nant:4:Ch:5825SMHzTN,VN
Ch Freq 10 Ch Freq
5.825GHz 3 5.825GHz
Span 0- Span
50MHz 54 50MHz
REW d REW
100kHz ool 200kHz
VBW vBwW
300kHz 207 1MHz
Sweep Time =9 Sweep Time
100ms 30+ 100ms
Detector Type 25+ Detector Type
Peak -40 ] Sample
Pt 7 || s st sds s ssie s "k
Port2 [/
Pora [ || [6dBlH  FGoBlHz) FnGdB(Hz) OBW(Hz) | Fl-OBW(Hz) Fn-OBW(HZ) LimitiHz) | Port
Poa [ || [17S7M  SEISISC  SENIG L79M  SESNG  SEUEAG Sk 1
17175M 5816156 58333256 17941M  581588G 58336216 500k H
17575M 5816156 58337256 17891M  5S16004G | 58336966 500k 3
17625M 58161256 5833756 17066M 5815086 58330466 500k 4
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SPORTON LAz EBW Result (Beamforming) Appendix A
Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (H2) (H2)
5.2G;VHT20,BF;20;1,(M0);4 25.65M 17.866M 17M9D1D 24.875M 17.791M
5.2G;VHT40,BF;40;1,(M0);4 43.2M 36.432M 36M4D1D 42.15M 36.282M
5.2G;VHT80,BF;80;1,(M0);4 82.6M 75.862M 75M9D1D 80.3M 75.062M
5.8G;VHT20,BF;20;1,(M0);4 17.65M 17.841M 17M8D1D 16.8M 17.766M
5.8G;VHT40,BF;40;1,(M0);4 35.35M 36.482M 36M5D1D 33.75M 36.232M
5.8G;VHT80,BF;80;1,(M0);4 74.4M 76.162M 76M2D1D 68.9M 75.362M
SPORTON INTERNATIONAL ING. . A5 of A7
: 630719
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FAX : 886-3-327-0973




SPORTON Lag. EBW Result (Beamforming) Appendix A
Result
Mode Result Limit P1-N dB P1-OBW P2-N dB P2-0BW P3-N dB P3-0BW P4-N dB P4-0BW
(Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz) (Hz)
5.2G;VHT20,BF;20;1,(M0);4;5180;L;TN,VN Pass Inf 25.35M 17.816M 25.05M 17.791M 25.2M 17.791M 25.1M 17.816M
5.2G;VHT20,BF;20;1,(M0);4;5200;M;TN,VN Pass Inf 24.875M 17.841M 25.075M 17.816M 25.15M 17.791M 24.95M 17.841M
5.2G;VHT20,BF;20;1,(M0);4;5240;H;TN,VN Pass Inf 25.375M 17.791M 25.65M 17.841M 25.275M 17.841M 24.975M 17.866M
5.2G;VHT40,BF;40;1,(M0);4;5190;L;TN,VN Pass Inf 43.2M 36.432M 43M 36.332M 43M 36.332M 42.9M 36.432M
5.2G;VHT40,BF;40;1,(M0);4;5230;H;TN,VN Pass Inf 42.15M 36.282M 42.95M 36.332M 43.15M 36.382M 43M 36.382M
5.2G;VHT80,BF;80;1,(M0);4;5210;S;TN,VN Pass Inf 82.5M 75.362M 80.3M 75.062M 82.6M 75.462M 81.5M 75.862M
5.8G;VHT20,BF;20;1,(M0);4;5745;L;TN,VN Pass 500k 17.6M 17.791M 17.575M 17.816M 17.6M 17.841M 17.575M 17.791M
5.8G;VHT20,BF;20;1,(M0);4;5785;M;TN,VN Pass 500k 17.6M 17.841M 17.525M 17.841M 17.6M 17.816M 17.575M 17.816M
5.8G;VHT20,BF;20;1,(M0);4;5825;H;TN,VN Pass 500k 17.6M 17.816M 16.8M 17.791M 17.65M 17.766M 17.55M 17.816M
5.8G;VHT40,BF;40;1,(M0);4;5755;L;TN,VN Pass 500k 35M 36.332M 33.75M 36.232M 35M 36.382M 35.35M 36.482M
5.8G;VHT40,BF;40;1,(M0);4;5795;H;TN,VN Pass 500k 34.85M 36.382M 35.1M 36.282M 35.3M 36.332M 34.95M 36.232M
5.8G;VHT80,BF;80;1,(M0);4;5775;S;TN,VN Pass 500k 69.4M 75.662M 72.1M 75.362M 74.4M 76.162M 68.9M 75.362M
SPORTON INTERNATIONAL INC. Page No. A6 of A7
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SPORTON LAG. EBW Result (Beamforming) Appendix A

EBW;Band:5.2G:VHT20,BF;BWch:20MHzNss:L (M0);Nant:4;Ch:5180MHzZ TN.VN 2 :5.8G;VHT20,BFBW 1 4,Ch:5745MHZTN.VN

Ch Freq 10 Ch Freq 3" i ChFreq 37 Ch Freq 37 I
518GHz 5- 5.186Hz 0- 5.745GHz 0 5.7456Hz 0- <8 Ei
Span 0-| Span =7 Span -5-| Span A
50MHz 5 50MHz < 50MHz -10- S0MHz <
REW 104 RBW z: RBW -15-| RBW i;:
300kHz = 200kHz 5. 100kHz -20-| 200kHz 5
VBW VBW ; VBW -25- VBW

20 -30- ! -30-
1MHz 1MHz 25 ! 200kHz -20- 1MHz a5
Sweep Time =59 Sweep Time o Sweep Time 35+ Sweep Time o
100ms -30- 100ms 5 | 100ms _40- 100ms s
Detector Type -35 Detector Type 50+ i Detector Type 45| Detector Type _50-|
IT| -40 W‘ -55- W‘ -50-] ’W‘ -55-]

- - I I I — 0, . I o I— - 55, I I I I ] 60, I I I I ]
Portl [~/ 51556 5166 5176 5186 5196 52G 52056 51556 516G 5176 5186 5196 526G 52056 Portl [~/ 5726 5736 5746 5756 5766 5776 5126 5736 574G 5756 5766 571G
Port2 [~ | Port2 [~/ |
barts | || |260B(He)  FL2GdB(H:) Fn26uB(rz) OBW(H | FL-OBW(HA) | Fh-OBW(H) LimitfHe) | Port Parts [/ || |[6dB(H9 FL6dBiHa) | FnGdB(H OBW(HJ | FLOBW(HJ Fh-OBW(He) Limithz) | Port
Pota [ || [Z9M  SIO07G 51925  L78I6M 51710296 51888456 Inf 1 pota [ || |17M 57361256 | 57537256 17791M | 5736004G  57537%6G 500k 1

2505M 51674756 51025356 17791M  5171029G | 51838216  Inf 2 17575M 5736156 57537256 17816M  5736004G 57538216 500k 2
25.2M 51671756 51023756 17.791M  517105G | 5183846G | Inf 3 176M 57361256 | 57537256 17841M 5735086 57538216 500k 3
251M 51676256 51927256 17816M  5171029G | 5188846G | Inf 4 17575M 5736156 57537256 17791M 57360296 5753821G 500k 4
5.2G:VHT20,BF:BWc :Ch:5200MHZTN,VN EBW:Band:5.8G:VHT20,BF:BWch:20MHz;Nss: 1, (M0);Nant:4:Chi:57T85MHzZ TN,VN
[1Gh Freq [0 [[chFreq [ 5 [[hFreg [ 357 [[nFreq [ 57
5.2GHz 5 5.2GHz 0- 5.785GHz 0- 5.785GHz 0-
Span 0-| Span -3- Span 57 Span -5
S50MHz 5| 50MHz -10-| S0MHz -10-| S50MHz -10-
REW ard REW -15- REW -15- RBW 15
300kHz oo 200kHz -20- 100kHz -20- 200kHz -20-
VBW vBwW -25- vBwW -25- VBW -25-
1MHz 27 1MHz -30- 300kHz -30- 1MHz 30-
Sweep Time =39 Sweep Time 35| Sweep Time 35| Sweep Time 35|
100ms -30 100ms 40— 100ms 40— 100ms 40—
Detector Type -35-| Detector Type 451 E Detector Type 45~ Detector Type 45~
Peak 40 Sample 50+ i Peak 50+ Sample _50-]

@ '457\ I I I I 1 I '557I I 1 I ' I 1 1 8 '557\ I I 1 I 1 '557I I 1 1 I 1
Portl [/ 51756 5186 5196 526 5216 5226 52256 51756 5186 5196 526 5216 522652256 Portl [~ 576G 571G 5786 5796 586 581G 576G 5776 578G 5796 586 581G
Port2 [~ | Port2 [~ |
Por3 [~ || [269B(Hs) | FR26dB0Hz) | Fh-X6cB(Hz) 0BW(HZ) | FI-OBW(Hz)| Fn-OBW(Hz) LimitiHz) | Port Port [~/ || 6Bl | FR6aB(rz) | Fhe6dB(H) OBW(HZ) | FR-OBW(HZ) Fh-OBW(Hz] LimitiHz) | Port
Pora 7 || [2487M SISNSG 52156 1AM 5191096 | SXBSTIG | Inf 1 pona [ || | 174 5776156 | 5793756 17.841M | 5776004G  5.793846G 500k 1

25075M 518755 52126256 17816M  5101029G | 52088466  Inf 2 1755M 577626 57937256 17841M  5J76004G  5.793846G 500k 2
2515M 51874756 52126256 17.791M  5191029G | 52088216  Inf 3 176M 5776156 5793756 17816M  5776029G  5.793846G 500k 3
495M 51873256 52122756 17841M  5191004G | 52088466  Inf 4 17575M 5776156 57937256 17816M  5776029G 57938466 500k 4
EBW;Band:5.2G:VHT20,BF;BWch:20MHzNss:L (MO);Nant:4;Ch:5240MHZ TN.VN 2 :5.8G;VHT20,BFBW 1 4,Ch:5825MHZTN,VN
Ch Freq 10+ Ch Freq ChFreq 37 Ch Freq 37
5.24GHz 54 5.24GHz 5.825GHz 07 5825GHz 0 &8 B
Span 0-| Span Span -5+ Span 54 OB
50MHz 5] S0MHz 500WHz -10- S0MHz -10-
REW 104 REW REW -15- RBW -15-
300kHz = 200kHz 100kHz -20-| 200kHz -20-
VBW vBW VBW -25- VBW -25-
1MHz 27 1MHz 300kHz 20- 1MHz 30-
Sweep Time -25- Sweep Time Sweep Time 35+ Sweep Time 35
100ms -30- 100ms 100ms _40- 100ms _40-
Detector Type 35 Detecter Type Detecter Type 45| Detector Type 45|
Peak -40-] Sample Peak 50+ Sample 50+

= - I I I — S | I I — r 55+ I I | I ' 55+, I | | I )
Portl [~/ 52156 5226 5236 5246 5256 5.266 5.255G 52156 5.226 5236 5246 5256 5266 5.2656 Portl [~/ 586 5816 5826 5836 5846 5856 586 5816 5826 5836 5846 5856
Port2 [/ Port2 [/~
Port3 [/ || [260B(He)  FL26dB(He) Fn-26B(re) OBW(HI | F-OBW(H) | Fh-OBW(He) LimitfHe) | Port Port3 [, || [6dBHO Fi6dBiHe) |Fn-6B(H) OBW(HJ | FL-OBW(HJ Fh-OBW(H) LimitHz) | Pot
Pona [ || |B3TM . 5276 52523756 17.791M  5231029G | 52438216 | Inf 1 bond [ || | 175M SB16156 | 583375G  17816M | 58160296 53338466 500k 1

2565M 52267256 52523756 17841M  5231004G | 5248846G | Inf 2 168M 5816356 5833156 17791M 58160296 5331216 500k 2
25275M 52273256 525266 17841M  5231004G | 5.248846G  Inf 3 1765M 58161256 58337756 17.766M 58160296  53337%6G 500k 3
4975M  522745G 52524256  17.866M  523008G | 5.248846G  Inf 4 1755M 58161756 58337256 17816M 58160296 58338466 500k 4
EBW:Band:5.2G:VHT40, BF:BWch:AOMHzNss:1, (MO);Nant:4:Ch:5190MHzZTN.VN EBW:Band:5.8G:VHT40,BF:BWch:40MHz:Nss: 1,(M0);Nant:4:Ch:5755MHZ TN,VN
Ch Freq 10 Ch Freq 10+ ChFreq 37 Ch Freq 10+
5.19GHz 54 513GHz 5 5.755GHz 0- 5.755GHz ] h
Span 0-| Span 0-| Span -5-| Span 0 v
100MHz 5] 100MHz -5 100MHz -10+ 100MHz =7
RBW 104 RBW -10-| RBW -15-| RBW ii j
500kHz ool 500kHz -15- 100kHz -20- 500kHz o ! i
VBW = vBwW -20- vBW -25- VBW ey i ;
2MHz 2MHz -25- 300kHz -30- 2MHz - I H
Sweep Time -25 Sweep Time 30- Sweep Time 35| Sweep Time s | H
100ms -30-| 100ms _35-| 100ms 40~ 100ms e i
Detector Type -35- Detector Type 40— Detector Type 45— Detector Type _45-] i H
Peak 40 Sample 45 Pesk 50+ Sample s0-] | H
€ ¢ ¢ ¢ i H
= -15-| ! I I ! ] -50-, I ! ! I ! r -55-| I ! ! I - -55-, I rl I o -
Portl [/ 5146 516G 5186 526 5226 5246 5146 5166 518G 526 5226 524G Portl [/ 57056 5726 574G 576G 5786 58056 57056 5726 574G 5766 5786 58056
Port2 [/ Port2 [~
Por3 [/ || |260B(H | FR260B(Hz) Fn-260B(Hal OBW(HI)  FI-OBW(H| Fh-OBW(Ha) Limittal | Port Port3 [~/ || 698D [FRodB(Ha |Fh-6d8(Hz) | OBW(HZ | FI-OBW(Ha Fh-OBW(H LimittHa) | Pott
pota [ || [#H2M 516866 521186 36432M  5171709G | 52081416 Inf 1 pots [ || |BM 5737456 | 5772456 36332M | 5736759 5.77:91G 500k 1
43M 516876 521176 36332M  5171759G | 52080916 Inf H 3375M 5738756 577256 36.232M 5736809 577H41G 500k 2
43M 5168556 521155G  36332M  5171759G | 52080916 Inf 3 35M 573756 577256 36.382M  5736759G  5773L4IG 500k 3
429M 516016 52126 3643M 51717096 | 52081416 | Inf 4 3535M 573776 S77305G  36482M  5736750G 57732416 500k 4
5.2G:VHTA40,BF:BWcl :Ch:5230MHZTN.VN EBW:Band:5.8G;VHT40,BF:BWch:40MHz:Nss: 1. (M0);Nant:4:Ch:5795MHZ TN.VN
ChFreg 104 ChFreg 10+ ChFreg 57 . ChFreg 10+
5.23GHz 5 5.23GHz 5.795GHz 07 [ . 5.795GHz
Span 0-| Span Span -5 Span
100MHz 5] 100MHz 100MHz -10- 100MHz
REW ad REW REW -15- RBW
500kHz = 500kHz 100kHz -20- 500kHz
VBW vBW vBW -25- VBW
2MHz 27 2MHz 300kHz -30- 2MHz
Sweep Time = Sweep Time Sweep Time 35 Sweep Time
100ms 30 100ms 100ms 40~ 100ms
Detector Type -35 Detector Type Detector Type -45-| Detector Type
Peak 40 Sample Peak 50+ Sample
= 45+ | I I | ] | I | | I | r 55—, I | | I - 55-, I I I | -
Portl [/ 5186 526 5226 5246 5266 5286 5186 526 5226 524G 5266 5286 Portl [ 57456 5766 578G 586 5826 58456 57456 576G 5786 586 5826 58456
Port2 [/ Port2 [~
Port3 [, || |260B(Hs) | FR26dB(H:] | Fhe26cB(Hz) OBW(HZ) | FI-OBW(Hz)| Fn-OBW(Hz) Limit(Hz) | Port Port3 [, || 6Bl | FR-6aB(rz) | FheGdB(H) OBW(HZ) | FL-OBW(HZ) Fh-OBW(Hz] LimitiHz) | Port
Pond |+ || [{MISM 52886 525856 3628M  SAISSG | 52440916 | Inf 1 Pond [ || |B4SM STTIS6  SSLSG  3638M | STIGNSG | SEI0916 SOk 1
4295M 52096 5251956 36332M  5211800G | 5248141G | Inf 2 351M 5777456 581255G  36.282M 57767596 5813041G 500k 2
4315M  5.20875G 525196 36382M  5211759G | 5248141G | Inf 3 35.3M 5777456 5812756 36332M 57768096 53131416 500k 3
43Mm 520866 525166 36.382M  5211700G | 52480916 Inf 4 495M 577756 5812456 36.232M  5776809G  5813041G 500k 4
EBW:Band:5.2G:VHT80, BF:BWch:80MHzNss:1, (MO);Nant:4:Ch:5210MHzZTN.VN EBW:Band:5.8G:VHT80,BF.BWch:80MHzNss: 1,(M0);Nant:4:Ch:5T7SMHZ TN, VN
Ch Freq 10 Ch Freq ChFreq 37 Ch Freq 10+
5.21GHz 54 5.21GHz 5.775GHz 0- 5.775GHz 5
Span 0-| Span Span 3 H Span 0-
200MHz 5] 200MHz 200MHz -10+ 200MHz -5
REW d REW REW -15- RBW -10-
1MHz ool 1MHz 100kHz -20- 1MHz 15
VBW vBwW vBW -25- VBW -20-
3MHz 207 3MHz 300kHz -30- 3MHz -25-
Sweep Time -25 Sweep Time Sweep Time 35| Sweep Time 30-
100ms -30-| 100ms 100ms 40~ 100ms _35-
Detector Type -25- Detector Type Detector Type 45 Detector Type _40-
Peak -40-] Sample Pesk 50+ Sample 45
e 454 ! I I I I | - -55-, I | I | I I - e -55-, I | ! I | I ! ) 50—, ; I ! | | | I |
Portl [/ 5116 515G 51756 52G 52256 5256 52756 531G 5116 5156 51756 526G 52256 525G 52756 531G Portl [/ 565G 57G 57256 575G 57756 586 58256 585G 58756 56756 5JG 57256 5J5G 515G 586 5825G 585G 58756
Port2 [/ Port2 [~
Port3 W 20dB(Hz)  FI-26dB(Hz) Fh-20dB(Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port Port3 W 6dB(Hz) Fl-6dB(Hz) Fh-6dB(Hz) OBW(Hz)  FI-OBWiHz) Fh-OBW(Hz) Limit(Hz]  Port
pota [ || [225M S1674G  52499G  75.362M  5172219G | 52475816 Inf 1 pots [ || |E4M 57368G | 580626 75662M | 5736919G  5812581G 500k 1
80.3M S1696G  52499G  75062M  5172219G | 52472816 Inf H 721M 573676 580886 75.362M 57372196 5812581G 500k 2
826M 516756 52501G  75462M  5172019G | 52474816 | Inf 3 744M 573686 581126 76162M  5736619G  5812781G 500k 3
81.5M 516866 525016 75862M  5171619G | 52474316 | Inf 4 63.9M 574236 581126 75.362M 57372196 53125816 500k 4
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SPORTON LAS. PowerAV Result (Non-Beamforming) Appendix B
Summary
Mode Sum Sum EIRP EIRP
(dBm) (W) (dBm) (W)
5.2G;11a;20;1;4 24.68 0.29376 28.38 0.68865
5.2G;HT20;20;1,(M0);4 24.26 0.26669 27.96 0.62517
5.2G;HT40;40;1,(M0);4 2458 0.28708 28.28 0.67298
5.2G;VHT20;20;1,(M0);4 24.33 0.27102 28.03 0.63533
5.2G;VHT40;40;1,(M0);4 24.79 0.3013 28.49 0.70632
5.2G;VHT80;80;1,(M0);4 18.99 0.07925 22.69 0.18578
5.8G;11a;20;1;4 23.87 0.24378 27.57 0.57148
5.8G;HT20;20;1,(M0);4 24.05 0.2541 27.75 0.59566
5.8G;HT40;40;1,(M0);4 24.44 0.27797 28.14 0.65163
5.8G;VHT20;20;1,(M0);4 24.09 0.25645 27.79 0.60117
5.8G;VHT40;40;1,(M0);4 24.48 0.28054 28.18 0.65766
5.8G;VHT80;80;1,(M0);4 22.98 0.19861 26.68 0.46559
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SPORTON Lag. PowerAV Result (Non-Beamforming) Appendix B
Result
Mode Result DG EIRP EIRP Lim. Sum Sum Lim. P1 P2 P3 P4
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)
5.2G;11a;20;1;4;5180;L;TN,VN Pass 3.70 25.14 36.00 21.44 30.00 15.47 15.42 15.30 15.49
5.2G;11a;20;1;4;5180;L;TN,VN Pass 3.70 25.14 36.00 21.44 30.00 15.47 15.42 15.30 15.49
5.2G;11a;20;1;4;5200;M;TN,VN Pass 3.70 28.04 36.00 24.34 30.00 17.81 18.57 18.45 18.38
5.2G;11a;20;1;4;5200;M;TN,VN Pass 3.70 28.04 36.00 24.34 30.00 17.81 18.57 18.45 18.38
5.2G;11a;20;1;4;5240;H;TN,VN Pass 3.70 28.38 36.00 24.68 30.00 18.88 18.79 18.58 18.38
5.2G;11a;20;1;4;5240;H;TN,VN Pass 3.70 28.38 36.00 24.68 30.00 18.88 18.79 18.58 18.38
5.2G;HT20;20;1,(M0);4;5180;L;TN,VN Pass 3.70 24.61 36.00 20.91 30.00 14.70 15.25 14.67 14.91
5.2G;HT20;20;1,(M0);4;5200;M;TN,VN Pass 3.70 27.87 36.00 2417 30.00 16.92 18.66 18.48 18.33
5.2G;HT20;20;1,(M0);4;5240;H; TN,VN Pass 3.70 27.96 36.00 24.26 30.00 17.00 18.71 18.71 18.34
5.2G;HT40;40;1,(M0);4;5190;L;TN,VN Pass 3.70 22.95 36.00 19.25 30.00 13.01 13.46 13.03 13.41
5.2G;HT40;40;1,(M0);4;5230;H; TN,VN Pass 3.70 28.28 36.00 24.58 30.00 16.53 19.20 19.09 18.92
5.2G;VHT20;20;1,(M0);4;5180;L;TN,VN Pass 3.70 24.63 36.00 20.93 30.00 14.63 15.17 14.76 15.05
5.2G;VHT20;20;1,(M0);4;5200;M;TN,VN Pass 3.70 27.90 36.00 24.20 30.00 17.05 18.65 18.56 18.29
5.2G;VHT20;20;1,(M0);4;5240;H;TN,VN Pass 3.70 28.03 36.00 24.33 30.00 17.02 18.89 18.67 18.44
5.2G;VHT40;40;1,(M0);4;5190;L;TN,VN Pass 3.70 23.06 36.00 19.36 30.00 13.27 13.66 13.03 13.38
5.2G;VHT40;40;1,(M0);4;5230;H;TN,VN Pass 3.70 28.49 36.00 24.79 30.00 17.40 19.39 18.99 19.03
5.2G;VHT80;80;1,(M0);4;5210;S;TN,VN Pass 3.70 22.69 36.00 18.99 30.00 13.00 13.27 12.58 13.00
5.8G;11a;20;1;4;5745;L;TN,VN Pass 3.70 27.57 36.00 23.87 30.00 17.24 18.26 17.95 17.91
5.8G;11a;20;1;4;5785;M;TN,VN Pass 3.70 27.55 36.00 23.85 30.00 17.48 18.10 17.77 17.95
5.8G;11a;20;1;4;5825;H;TN,VN Pass 3.70 2747 36.00 23.77 30.00 17.09 18.08 18.12 17.62
5.8G;HT20;20;1,(M0);4;5745;L;TN,VN Pass 3.70 27.75 36.00 24.05 30.00 17.26 18.45 18.12 18.22
5.8G;HT20;20;1,(M0);4;5785;M;TN,VN Pass 3.70 27.54 36.00 23.84 30.00 17.14 18.18 18.01 17.88
5.8G;HT20;20;1,(M0);4;5825;H; TN,VN Pass 3.70 27.38 36.00 23.68 30.00 16.91 17.98 18.00 17.64
5.8G;HT40;40;1,(M0);4;5755;L;TN,VN Pass 3.70 28.14 36.00 24.44 30.00 17.58 18.90 18.51 18.59
5.8G;HT40;40;1,(M0);4;5795;H; TN,VN Pass 3.70 28.01 36.00 24.31 30.00 17.67 18.65 18.28 18.49
5.8G;VHT20;20;1,(M0);4;5745;L;TN,VN Pass 3.70 27.78 36.00 24.08 30.00 17.27 18.32 18.22 18.34
5.8G;VHT20;20;1,(M0);4;5785;M;TN,VN Pass 3.70 27.79 36.00 24.09 30.00 17.27 18.54 18.24 18.14
5.8G;VHT20;20;1,(M0);4;5825;H;TN,VN Pass 3.70 27.48 36.00 23.78 30.00 17.16 18.20 17.92 17.69
5.8G;VHT40;40;1,(M0);4;5755;L;TN,VN Pass 3.70 28.18 36.00 24.48 30.00 17.88 18.84 18.52 18.54
5.8G;VHT40;40;1,(M0);4;5795;H;TN,VN Pass 3.70 28.04 36.00 24.34 30.00 17.74 18.66 18.47 18.37
5.8G;VHT80;80;1,(M0);4;5775;S;TN,VN Pass 3.70 26.68 36.00 22.98 30.00 16.37 17.23 17.25 16.91
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SPORTON LAS. PowerAV Result (Beamforming) Appendix B
Summary
Mode Sum Sum EIRP EIRP
(dBm) (W) (dBm) (W)
5.2G;VHT20,BF;20;1,(M0);4 20.50 0.1122 30.22 1.05196
5.2G;VHT40,BF;40;1,(M0);4 20.46 0.11117 30.18 1.04232
5.2G;VHT80,BF;80;1,(M0);4 17.10 0.05129 26.82 0.48084
5.8G;VHT20,BF;20;1,(M0);4 19.40 0.0871 29.12 0.81658
5.8G;VHT40,BF;40;1,(M0);4 20.08 0.10186 29.80 0.95499
5.8G;VHT80,BF;80;1,(M0);4 19.08 0.08091 28.80 0.75858
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SPORTON LAS. PowerAV Result (Beamforming) Appendix B
Result
Mode Result DG Sum Sum Lim. EIRP EIRP Lim. P1 P2 P3 P4
(dBi) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm) (dBm)

5.2G;VHT20,BF;20;1,(M0);4;5180;L; TN,VN Pass 9.72 19.86 26.28 29.58 36.00 13.70 13.99 13.79 13.86
5.2G;VHT20,BF;20;1,(M0);4;5200;M;TN,VN Pass 9.72 20.50 26.28 30.22 36.00 14.32 14.11 14.88 14.57
5.2G;VHT20,BF;20;1,(M0);4;5240;H;TN,VN Pass 9.72 20.38 26.28 30.10 36.00 14.36 14.56 14.06 14.45
5.2G;VHT40,BF;40;1,(M0);4;5190;L; TN,VN Pass 9.72 18.68 26.28 28.40 36.00 12.71 12.65 12.89 12.39
5.2G;VHT40,BF;40;1,(M0);4;5230;H;TN,VN Pass 9.72 20.46 26.28 30.18 36.00 14.88 14.60 14.06 14.15
5.2G;VHT80,BF;80;1,(M0);4;5210;S;TN,VN Pass 9.72 17.10 26.28 26.82 36.00 10.75 11.53 10.95 11.04
5.8G;VHT20,BF;20;1,(M0);4;5745;L;TN,VN Pass 9.72 19.37 26.28 29.09 36.00 13.25 13.42 13.35 13.35
5.8G;VHT20,BF;20;1,(M0);4;5785;M;TN,VN Pass 9.72 19.40 26.28 290.12 36.00 12.69 13.69 13.77 13.30
5.8G;VHT20,BF;20;1,(M0);4;5825;H;TN,VN Pass 9.72 19.23 26.28 28.95 36.00 12.94 13.23 13.49 13.18
5.8G;VHT40,BF;40;1,(M0);4;5755;L;TN,VN Pass 9.72 19.40 26.28 290.12 36.00 13.21 13.18 13.19 13.89
5.8G;VHT40,BF;40;1,(M0);4;5795;H; TN,VN Pass 9.72 20.08 26.28 29.80 36.00 13.26 13.97 14.85 14.00
5.8G;VHT80,BF;80;1,(M0);4;5775;S;TN,VN Pass 9.72 19.08 26.28 28.80 36.00 12.39 13.32 13.58 12.86
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SPORTON LAB. PSD Result (Non-Beamforming) Appendix C
Summary
Mode PD EIRP.PD
(dBm/RBW) (dBm/RBW)
5.2G;11a;20;1;4 12.14 21.86
5.2G;VHT20;20;1,(M0);4 13.04 22.76
5.2G;VHT40;40;1,(M0);4 10.68 20.40
5.2G;VHT80;80;1,(M0);4 2.27 11.99
5.8G;11a;20;1;4 9.78 19.50
5.8G;VHT20;20;1,(M0);4 9.82 19.54
5.8G;VHT40;40;1,(M0);4 7.31 17.03
5.8G;VHT80;80;1,(M0):4 3.39 13.11
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SRORTON LA PSD Result (Non-Beamforming) Appendix C
Result
Mode Result | Meas.RBW | LimRBW | BWCF DG | SumMax PD PD.Limit | EIRP.PD E'RPI;: DL py P2 P3 P4
(Hz) (Hz) (dB) (dBi) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW)
5.2G;112;20;1:4;5180,L.TN,VN Pass M M 0.00 9.72 9,03 9.03 13.08 18.75 Inf 373 357 3.70 341
5.2G;112;20;1:4;5180,L.TN,VN Pass M M 0.00 9.72 9.03 9.03 13.08 18.75 Inf 373 357 3.70 341
5.2G;112:20;1:4:5200;;TN,UN Pass M M 0.00 972 11.80 11.80 13.08 2152 Inf 5.35 633 6.95 589
5.2G;112:20;1:4:5200;;TN,UN Pass M M 0.00 972 11.80 11.80 13.08 2152 Inf 5.35 633 6.95 589
5.2G:112;20;1:4;5240;H.TNIN Pass M M 000 972 1244 12.14 13.28 21.86 Inf 6.30 6.89 7.09 586
5.2G:112;20;1:4;5240;H.TNIN Pass M M 000 972 1244 12.14 13.28 21.86 Inf 6.30 689 7.09 586
5.2G:VHT20;20;1,(M0);4;5180;L;TN,VN Pass M M 000 972 9.38 9.38 13.28 19.10 Inf 3.62 448 3.85 327
5.2G:VHT20;20;1,(M0):4:5200;M:TN VN Pass M M 000 972 12.85 12.85 13.28 2057 Inf 587 768 798 705
5.2G:VHT20;20;1,(M0):4:5240;H:TN,UN Pass M M 000 972 13.04 13.04 13.28 2276 Inf 6.03 8.10 8.29 747
5.2G:VHT40:40;1,(MO):4:5190:L.TN,VN Pass M M 000 9.72 5.12 5.12 13.08 14.84 Inf .41 043 075 1.25
5.2G:VHT40;40;1,(M0):4:5230;H:TN,VN Pass M M 0.00 9.72 10.68 10.68 13.08 20.40 Inf 3.32 538 5.60 446
5.2G;VHT80;80;1,(M0):4:5210;S:TN,VN Pass M M 0.00 9.72 227 227 13.08 11.99 Inf 3,85 3,09 372 433
5.8G;112;20;1:4;5745,L.TN,VN Pass 500k 500k 000 0.72 0.78 0.78 26.28 19.50 30,28 3.29 510 407 402
5.8G;112:20;1:4:5785;M.TN,UN Pass 500k 500k 000 9.72 9,63 9.63 26.28 19.35 30,98 3.5 498 3,87 397
5.8G;112:20;1;4;5825;H.TN,VN Pass 500k 500k 000 9.72 9.57 9.57 26.28 19.29 30,28 3.32 500 430 376
5.8G:VHT20;20;1,(MO):4:5745,L.TN,VN Pass 500k 500k 000 9.72 0.74 0.74 26.28 19.46 30,28 346 490 413 421
5.8G;VHT20;20;1,(M0):4;5785;;TN,VN Pass 500k 500k 000 9.72 9.82 9.82 26.28 19.54 30.28 3.21 533 435 421
5.8G:VHT20;20;1,(M);4;5825;H;TN,VN Pass 500k 500k 000 9.72 9.51 9.51 26.28 19.23 30.28 3.05 5.02 419 387
5.8G:VHT40:40;1,(M0);4;5755;;TN,VN Pass 500k 500k 0.00 9.72 731 731 26.28 17.03 30.28 037 234 137 1.30
5.8G:VHT40:40;1,(M0):4:5795;H:TNUN Pass 500k 500k 0.00 9.72 725 725 2628 1697 3228 049 258 142 120
5.8G;VHT80;80;1,(M0):4;5775;S:TN,VN Pass 500k 500k 000 9.72 339 339 2628 13.41 3028 242 1.85 2.30 3.29
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SFOATON LAB.

PSD Result (Non-Beamforming)

Appendix C

P5D;Band:5.2G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5180MHZTN,.VN

PSD;Band:5.2G;VHT20;BW<ch:20MHz;Nss:1,(M0);Mant:4;Ch:5180MHz;TN.VN

- - e -
Ch Freq S Ch Freq
518GHz 5- — 5.18GHz
Span o g m Span
30MHz 30MHz
RBW -5 RBW
1MHz 10— 1MHz
VBW VBW
3MHz g IMHz
Sweep Time _20- Sweep Time
1.01ms 1.01ms
0 a1 re <A Detector Type
RMS -30-] RMS
35
-40- | 1 | ' | | ' ' ' ' ' ' | o 40—, ' ' ' ] | | ' | | ' ' ' ' [
5165G 5168G 517G 51726 5174G 5176G 5178G 518G 5182G 5184G 5186G 5188G 519G 5J92G 51956 5165G 5168G 517G 5172G 5174G 5176G 5178G 518G 5182G 5184G 5186G 5188G 519G 51926 5195G
Sum.Mazx PD PL P2 P2 P4 Sum.Max PD P1 pz P23 P4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBrn/REW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBrn/RBW) (dBr/RBW)
9.03 9.03 ENE] 3.57 370 341 9.38 9.38 362 448 3.85 3.27
PSD;Band:5.2G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5180MHz;TN,VN PSD;Band:5.2G;VHT20;BW<ch:20MHz;Nss:1,(M0);Mant:4;Ch:5200MHz;TN.VN
- - e -
Ch Freq S Ch Freq
518GHz 5- — 5.2GHz
Span N g " Span
30MHz 30MHz
RBW -5 RBW
1MHz 10— 1MHz
VBW VBW
3MH: i 3MH:
Sweep Time 20- Sweep Time
1.01ms 1.01ms
Detector Type <A Detector Type
RMS 30+ RMS
35—
40- | 1 i ' i l ' ' ' ' ' ' | o 304 ' ' ' | | | ' | | ' ' ! ' (N
5165G 5168G 517G 5172G 5174G 5176G 5178G 518G 5182G 5184G 5186G 5188G 519G 5192G 5195G 5185G 5188G 519G 5192G 5194G 5196G 5198G 52G 5202G 5204G 5206G 5208G 521G 5.212G 5215G
Surn.Max PD PL P2 P2 P4 Surn.Max PD P1 pz P3 P4
(dBrm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)  (dBm/RBW]  (dBm/RBW) (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)  (dBrm/RBW]
9.03 9.03 313 3.57 370 341 12.85 1285 5.87 7.68 7.98 7.05
PSD:Band:5.2G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5200MHz;TN,VN PSD;Band:5.2G;VHT20;BWch:20MHz;Nss:1,(M0);Mant:4;Ch:5240MHz;TN,VN
Ch Freq Ch Freq
5.2GHz 5.24GHz
Span Span
30MHz 30MHz
RBW RBW
1MHz 1MHz
VBW VBW
3MHz 3MHz
Sweep Time Sweep Time
1.01ms 1.01ms
Detector Type Detector Type
RMS RMS
=0- | | | ' l ] ' ' ' ' ' ! | ' =304, ' | ' 1 1 1 | | | ' ' | ' [
5183G 5188G 519G 5192G 5194G 5196G 5198G 52G 5202G 5204G 5206G 5208G 521G 5.212G 52156 5225G 5228G 523G 5232G 5234G 5236G 5.238G 524G 5242G 5244G 5246G 5248G 525G 5.252G 5.255G
Surm.Max PD PL P2 P3 P4 Surm.Max PD P1 Pz P3 P4
(dBrm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)  (dBm/RBW]  (dBm/RBW) (dBrm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)  (dBrm/RBW]
11.80 11.80 535 6.33 6.95 5.89 13.04 13.04 6.03 810 8.29 717
PSD:Band:5.2G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5200MHz;TN,VN PSD:Band:5.2G;VHT40;BWch:40MHz;Nss:1,(M0);Mant:4;Ch:5190MHzTN,VN
Ch Freq Ch Freq
5.2GHz 5.19GHz
Span Span
30MHz 60MHz
RBW RBW
1MHz 1MHz
VBW VBW
3MHz 3MHz
Sweep Time Sweep Time
1.01ms 255
Detector Type Detector Type
RMS RMS
=0- | | | ' l ] ' ' ' ' ' ! | ' -50- | ' ' ' ' ' ' ' ' ! ] |
5183G 5188G 519G 5192G 5194G 5196G 5198G 52G 5202G 5204G 5206G 5208G 521G 5.212G 52156 516G 5.165G 517G 5175G 518G 5185G 519G 5195G 52G 5.205G 521G 5.215G 522G
Surm.Max PD PL P2 P3 P4 Surm.Max PD P1 Pz P3 P4
(dBrm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)  (dBm/RBW]  (dBm/RBW) (dBrm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)  (dBrm/RBW]
11.80 11.80 535 6.33 6.95 5.89 512 512 -111 -013 -0.75 -1.25
PSD:Band:5.2G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5240MHz,TN,VN PSD;Band:5.2G;VHT40;BWch:40MHz;Nss:1,(M0);Mant:4;Ch:5230MHz;TN,VN
Ch Freg 15+ Ch Freq 15
5.24GHz 10-| 5.23GHz 10-|
Span Span
30MHz 5] 60MHz 37
REW o RBW -
1MHz 1MHz
VBW -5-] VBW -5
3MHz 3MHz
Sweep Time A0+ Sweep Time 104
1.01ms 15— 255 15|
Detector Type Detector Type
-20- 30
RMS RMS
-25- 25+
=0- ! | ! ! i i | ' ' ' ' | | (- =30 | ' ' ! ! | ! | ' | | |
5.225G6 5228G 523G 5.232G 5234G 5.236G 5233G 524G 522G 5244G 5246G 52486 525G 52526 5.255G 526G 52056 521G 52156 5226 52256 523G 5235G 524G 52456 525G 52556 526G
Surm.Max PD PL P2 Pa P4 Sum.Max PD Pl P2 P3 P4
(dBm/REW) | (dBm/RBW) | (dBm/RBW)  (dBrm/REW) | (dBm/REW)  (dBm/REW) (dBm/RBW) | (dBm/RBW) | (dBm/REW) | (dBm/RBW)  (dBm/RBW) | (dBm/RBW)
1214 1214 6.30 6.89 709 5.86 10.68 10.68 332 538 5.60 446
PSD;Band:3.2G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5240MHz;TN,VN PSD;Band:5.2G;VHT80;BW<ch:80MHz;Nss:1,(M0);Nant:4;Ch:5210MHz;TN,VN
Ch Freg Ch Freq 5
5.24GHz 5.21GHz 04
Span Span 5
30MHz 120MHz 10-
RBW RBW -
1MHz 1MHz =
VBW VBW 20
3MHz 3MHz 25|
Sweep Time Sweep Time
101ms 1215 =K
Detector Type Detector Type =35+
RMS RMS 40~
(S
45
=300 ! | ! ! ] ] | ' ' ' ' ! | - =50 | ! ! ! ! | ! ! | | | |
5.225G 5228G 523G 5.232G 5234G 5.236G 5238G 524G 522G 5244G 5246G 5248G 525G 52526 5.255G 515G 516G 517G 518G 519G 5.2G 546 522G 523G 524G 525G 5.26G 527G
Surm.Max PD PL P2 Pa P4 Sum.Max PD Pl P2 P3 P4
(dBm/REW) | (dBm/RBW) | (dBm/RBW)  (dBrm/REW) | (dBm/REW)  (dBm/REW) (dBm/RBW) | (dBm/RBW) | (dBm/REW) | (dBm/RBW)  (dBm/RBW) | (dBm/RBW)
1214 1214 6.30 6.89 709 5.86 227 2.27 -3.85 -3.09 -372 -4.32
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SFOATON LAB.

PSD Result (Non-Beamforming)

Appendix C

Ch Freq

5.745GHz

Span

30MHz

RBW

500kHz

VBW

3MHz
Sweep Time

1.01ms

Detector Type
RMS

P5D;Band:5.8G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5745MHZTN,.VN

_35-!

| ' ' ' ' ' ' ' | 1 | | | | | |
5736 5732G 5734G 5.736G 5738G 574G 5742G 544G 5746G S5.J48G 575G 5752G 5754G 5.75%6G 5758G 576G

Sum.Max
(dBrm/RBW)
9.78

FD
(dBrm/RBW)
978

PL
(dBrm/RBW)

3.29

Pz
(dBm/RBW)

5.10

P2
(dBm/RBW)

407

P4
(dBm/RBW)
402

Ch Freq

5.785GHz

Span

30MHz

RBW

500kHz

VBW

3MHz
Sweep Time

1.01ms

Detector Type

RMS

P5D;Band:5.8G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5785MHZTN.VN

-10-!

15-]

20!

25!

_3p-!

| ' ' ' '
571G 5712G 5774G 576G 5778G

' ' | | | | | | | ' |
578G 5782G 5784G 5786G 5J88G 579G 5792G 5.794G 579G 5798G 5.8G

Sum.Max
(dBrm/RBW)
9.63

PD
(dBm/RBW)
9.63

Pl
(dBrn/RBW)
355

P2
(dBm/REW)
4.98

p2
(dBm/REW]
387

P4
(dBm/RBW)
397

Ch Freq

5.825GHz

Span

30MHz

RBW

S500kHz

VBW

3MHz
Sweep Time

1.01ms

Detector Type

RMS

PSD;Band:5.8G;11a;BWch:20MHz;Nss:1;Nant:4;Ch:5825MHzTN,VN

354 | ' ' ' ' ' ' ' ' | ' ' ' ' |
581G 5812G 5814G 5816G 5818G 582G 5822G 5824G 5826G 5.828G 583G 5832G 5834G 5836G 5838G 584G

Sum.Max
(dBrm/RBW)
9.57

FD
(dBm/RBW)
9.57

Pl
(dBrn/RBW)
332

P2
(dBm/REW)
5.00

P3
(dBm/REW]
430

P4
(dBm/RBW)
376

Ch Freq

5.745GHz

Span

30MHz

RBW

S500kHz

VBW

3MHz
Sweep Time

1.01ms

Detector Type
RMS

PSD;Band:5.8G;VHT20;BWch:20MHz;Nss:1,{M0);Nant:4;Ch:5745MHzTN,VN

_35-!

| ' ' ' ' ' ' ' | | | | | | | |
573G 5732G 5734G 5.736G 5738G 574G 5742G 5.744G 5746G 5.748G 575G 5752G 5754G 5.756G 5758G 576G

Sum.Max
(dBrm/RBW)
9.74

FD
(dBm/RBW)
9.74

Pl
(dBrn/RBW)
316

P2
(dBm/REW)
4.90

P3
(dBm/REW]
413

P4
(dBm/RBW)
an

Ch Freq

5.785GHz

Span

30MHz

RBW

500kHz

VBW

3MHz
Sweep Time

1.01ms

Detector Type

RMS

PSD;Band:5.8G;VHT20;BWch:20MHz;Nss:1,{M0);Nant:4;Ch:5785MHzTN,VN

_35-!

5776 57126 574G 5716G 5778G 578G 57826 578G 57866 573G 579G 57926 574G 579G 579G 556

Sum.Max
(dBm/RBW)
9.82

FD
(dBm/RBW)
982

PL
(dBm/RBW)
EPil

P2
(dBm/REW)
533

P3
(dBm/REW)
435

P4
(dBm/RBW)
42

Ch Freq

5.825GHz

Span

30MHz

RBW

500kHz

VBW

3IMHz
Sweep Time

1.01ms

Detector Type

RMS

PSD;Band:5.8G;VHT20;BWch:20MHz;Nss:1,{M0);Nant:4;Ch:5825MHz;TN,VN

-

=
5816 58126 584G 58166 58186 5826 58226 582G 58266 58286 583G 58326 583G 58366 583G 581G

Sum.Max
(dBm/RBW)
9.51

FD
(dBm/RBW)
9.51

PL
(dBm/RBW)
205

P2
(dBm/REW)
502

P3
(dBm/REW)
419

P4
(dBm/RBW)
287

PSD;Band:5.8G;VHT40;BW<ch:40MHz;Nss:1,(M0);Mant:4;Ch:5755MHz;TN.VN

Ch Freq 10
5.755GHz 5-
Span
60MHz 07
RBW 5
500kHz
VBW -10|
3MHz
Sweep Time <3
255 30+
Detector Type
RMS a
30
-35 | ' | ' | ! ' ! ! ' | |
57125G 573G 5.735G 5.74G 5.745G 575G 5.7556G 576G 5.765G 577G 57756 578G 5.785G
Sum.Max PD P1 pz P23 P4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
731 731 037 234 137 130
PSD;Band:5.8G;VHT40;BW<ch:40MHz;Nss:1,(M0);Mant:4;Ch:5795MHz;TN.VN
Ch Freq 10
5.795GHz 5|
Span
50MHz 0-
RBW
500kHz -5+
VBW
3MH: =
Sweep Time
15
255
Detector Type 20
RMS
254
30 | ' | ' | ' ' ' | ' | ]
5.765G 571G 5.7715G 5.78G 5.785G 579G 5.795G 586G 5.805G 581G 5.815G 582G 5825G
Surn.Max PD P1 pz P3 P4
(dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)  (dBrm/RBW]
7.25 7.25 0.49 258 142 1.20
PSD;Band:5.8G;VHT80;BWch:80MHz;Nss:1,(M0);Mant:4;Ch:5775MHz;TN,VN
Ch Freq
5.775GHz
Span

120MHz

RBW

S500kHz

VBW

3MHz

Sweep Time
121s
Detector Type

RMS

'
573G

'
574G

|
575G

|
5.76G

' i '
5826 5.835G

|
581G

| ' | |
577G 578G 5.79G 586G

Sum.Max
(dBm/RBW)
339

PD
(dBrm/REW]
339

(dBm/RBW)
-242

P2

(dBrn/RBW)

-185

P3
(dBm/REW)
-2.30

P4
(dBm/REW]
-3.29
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SPORTON LAB. PSD Result (Beamforming) Appendix C
Summary
Mode PD EIRP.PD
(dBm/RBW) (dBm/RBW)

5.2G;VHT20,BF;20;1,(M0);4 8.20 17.92
5.2G;VHT40,BF;40;1,(M0);4 5.23 14.95
5.2G;VHT80,BF;80;1,(M0);4 0.01 9.73
5.8G;VHT20,BF;20;1,(M0);4 5.09 14.81
5.8G;VHT40,BF;40;1,(M0);4 2.57 12.29
5.8G;VHT80,BF;80;1,(M0);4 0.11 9.83
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SRORTON LA PSD Result (Beamforming) Appendix C
Result
Mode Result DG PD PD.Limit | EIRP.PD E'RPI;: DL py P2 P3 P4
(dBi) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW) | (dBm/RBW)

5.2G:VHT20,BF;20;1,(M0):4;5180.L;TN,VN Pass 9.72 7.85 13.08 17.57 Inf 210 203 1.86 159
5.2G:VHT20,BF;20;1,(M0);4;5200M.TN N Pass 972 8.09 13.08 17.81 Inf 1.99 242 265 148
5.2G,VHT20,BF;20;1,(M0);4:5240;H:TN,VN Pass 9.72 8.20 13.08 17.92 Inf 176 276 271 170
5.2G:VHT40,BF40;1,(M0):4;5190.L;TN,VN Pass 9.72 3.23 13.08 12.95 Inf 2,87 247 2.44 2.96
5.2G:VHT40,BF;40;1,(M0);4;5230;H:TN,UN Pass 972 523 13.28 14.95 Inf 047 0.01 0,83 0.81
5.2G:VHT80,BF;80;1,(M0);4;5210;S:TN.VN Pass 9.72 0.01 13.28 9.73 Inf 5.89 5.21 5.80 6.05
5.8G;VHT20,8F:20:1,(M0):4;5745,L.TN,UN Pass 972 5.02 26.28 1474 Inf 1.35 0.84 1.04 0.58
5.8G:VHT20,8F:20:1,(M0):4;5785;M:TN,VN Pass 972 5.05 2628 1477 Inf .51 1.06 043 .41
5.8G:VHT20,BF;20;1,(M0):4;5825;H.TN,UN Pass 972 5.00 2628 14.81 Inf 143 076 0.35 142
5.8G:VHT40,8F:40:1,(M0):4;5755,L.TN,UN Pass 972 251 2628 1223 Inf 379 367 2.64 334
5.8G;VHT40,BF;40;1,(M0);4;5795:H:TN,VN Pass 9.72 257 26.28 12.29 Inf 3,68 344 2.44 3,65
5.8G;VHT80,BF;80;1,(M0);4;5775:;TN,UN Pass 9.72 0.1 26.28 0,83 Inf 6.25 477 5,30 6.34
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SFOATON LAB.

PSD Result (Beamforming)

Appendix C

PSD;Band:5.2G;VHT20,BF;BWch:20MHz;Nss:1,(M0);Nant:4;Ch:5180MHzTN.VN

Ch Freq
518GHz
Span
30MHz v
RBW
1MHz
VBW
3MHz
Sweep Time
37.8s
Detector Type
RMS
-40- | 1 | ' | | ' ' ' ' ' ' | o
5165G 5168G 517G 51726 5174G 5176G 5178G 518G 5182G 5184G 5186G 5188G 519G 5J92G 51956
Sum.Mazx PD PL P2 P2 P4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
7.85 7.85 210 2.03 1.86 1.59
PSD;Band:5.2G;VHT20,BF;BWch:20MHz;Nss:1,(M0);Nant:4;Ch:5200MHzTN.VN
Ch Freq 10+
5.2GHz 5-]
Span o
30MHz W
RBW -5
1MHz 10—
VBW
3MH: i
Sweep Time 20-
421z
Detector Type <A
RMS 30+
35—
40- | | | ' l ] ' ' ' ' ' ! | o
5183G 5188G 519G 5192G 5194G 5196G 5198G 52G 5202G 5204G 5206G 5208G 521G 5.212G 52156
Surn.Max PD PL P2 P2 P4
(dBrm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)  (dBm/RBW]  (dBm/RBW)
8.09 8.09 1.99 242 265 148
PSD;Band:5.2G;VHT20,BF;BWch:20MHz;Nss:1,(M0);Nant:4;Ch:5240MHzTN,VN
Ch Freg 10+
5.24GHz 5]
Span 3
= 0 V
30MHz
RBW -5
1MHz 10-
VBW
IMHz <
Sweep Time 20-
421s .
Detector Type B
RMS 30+
35
A0- | | 1 ' ] ] | ' ' ' ' | | o
5225G 5228G 523G 5.232G 5234G 5236G 5238G 524G 5242G 5244G 5.246G 5.248G 525G 5.252G 5.255G
Surm.Max PD PL P2 P3 P4
(dBrm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)  (dBm/RBW]  (dBm/RBW)
8.20 8.20 1.76 2.76 20 170
PSD;Band:5.2G;VHT40,BF;BWch:40MHz;Nss:1,(M0);Nant:4;Ch:5190MHzTN,VN
Ch Freg 57
519GHz 0] . W
Span 5- e v
[omHz |
RBW L4
1MHz 159
VBW 20—
3MHz .
Sweep Time =
1995 =K
Detector Type -35-|
RMS -40-
_45-
-50-) | 1 i ' ' ' | i ' ! ' |
516G 5165G 517G 5.175G 518G 5185G 519G 5195G 52G 5.205G 5216 5.215G 522G
Surm.Max PD PL P2 P3 P4
(dBrm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)  (dBm/RBW]  (dBm/RBW)
323 3.3 -2.87 -217 -244 -296
PSD;Band:5.2G;VHT40,BF;BWch:40MHz;Nss:1,(M0);Nant:4;Ch:5230MHzTN,VN
Ch Freg 10+
5.23GHz 57
Span 0- - " -

GOMH: b
iz 5

RBW

1MHz A0+

VBW 15—

3MHz S
Sweep Time &

\

.

190 =R
Detector Type -30-
RMS -35-
40-
'45_\ I I I 1 1 1 I I 1 1 1 1
526 52056 521G 52156 522G 52256 523G 52356 524G 52456 525G 52556 5.26G
Sum.Max PD PL P2 P3 P4
(dBm/REW) | (dBm/REW) | (dBm/RBW)  (dBrm/REW) | (dBm/REW) | (dBm/REW)
523 523 047 001 082 081
PSD;Band:5.2G;VHT80,BF;BWch:80MHz;Nss:1, (MO0);Nant:4;Ch:5210MHz TN,VN
Ch Freg 57
5.21GHz 0]
Span 5]
120MHz
REW A
1MHz A5+
VBW 30—

3IMHz e
Sweep Time =

PSD;Band:5.8G;VHT20,BF;BWch:20MHz;Nss:1,{M0);Nant:4;Ch:5745MHzTM.VN

Ch Freq 10
5.745GHz 5+
Span .
30MHz
REW 5] v
500kHz 104
VBW
IMHz_ 137
Sweep Time 20
421s
Detector Type =
RMS -30-
35
40 1 ' 1 ] | ' ' ' ' | | | | | i
573G 57326 5734G 5736G 5.738G 574G 5.742G 5744G 57466 5.748G 575G 5.752G 5.754G 57566 5758G 576G
Sum.Max PD P1 pz P23 P4
(dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW) (dBm/RBW)
5.02 5.02 135 084 104 -0.58
PSD;Band:5.8G;VHT20,BF;BWch:20MHz;Nss:1,{M0);Nant:4;Ch:5785MHzTM.VN
Ch Freq 10
5.785GHz 5+
Span . v
30MHz
RBW -5 V
500kHz 104
VBW
3MH: =
Sweep Time 204
421s
Detector Type =9
RMS 30+
35
40| i ' i l | ' ' ' ' | | | ' ] ]
571G 5772G 5774G 5776G 5778G 578G 5.782G 5784G 5786G 5.788G 579G 5.J92G 5.794G 5796G 5798G  58G
Surn.Max PD P1 pz P3 P4
(dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)  (dBrm/RBW]
5.05 505 -1.51 -1.06 -013 -111
PSD;Band:5.8G;VHT20,BF;.BWch:20MHz;Nss:1,{M0);Nant:4;Ch:5825MHzTN,VN
Ch Freq 10
5.825GHz 54
Span V
P: -
30MHz
RBW -5 V
500kHz 10+
VBW
3MHz aa
Sweep Time 204
421s .
Detector Type B
RMS 30
35
-40-) | ' | ] | ' ' ' ' | 1 1 ' ] |
581G 5.812G 5814G 5816G 5.818G 582G 5822G 5824G 5826G 5828G 583G 5.832G 5.834G 5.836G 5838G 584G
Surm.Max PD P1 Pz P3 P4
(dBrm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBm/RBW)  (dBrm/RBW)  (dBrm/RBW]
5.09 5.09 -113 -0.76 -0.35 -112
PSD;Band:5.8G;VHT40,BF;.BWch:A0MHz;Nss:1,{M0);Nant:4;Ch:5755MHzTN,VN
Ch Freq
5.755GHz
Span

60MHz

RBW

S500kHz

5785G

58256

VBW
3MHz
Sweep Time
199s
Detector Type
RMS
=50 | ' | ' ' ! ' ' ! ' | |
57125G 513G 5.735G 5.74G 5.745G 575G 5.755G 576G 5.765G 577G 5.775G 5.78G
Surm.Max PD P1 Pz P3 P4
(dBm/RBW) (dBrm/REW] (dBm/RBW) (dBrn/RBW) (dBm/REW) (dBm/REW]
251 251 -3.79 -3.67 -264 -3.34
PSD;Band:5.8G;VHT40,BF;.BWch:A0MHz;Nss:1,{M0);Nant:4;Ch:5795MHzTN,VN
Ch Freq 5
5.795GHz 07 .
Span 54 - ,v,..
60MHz
RBW e
500kHz =
VBW 20+
3MHz 4
Sweep Time =
1995 =K
Detector Type =35+
RMS -40 -
45+
=50 | ' ! ' ! ' ' ' | ' |
5.765G 571G 57756 578G 5.785G 579G 5.795G 586 5.805G 5816 5.815G 582G
Sum.Max PD Pl P2 P3 P4
(dBm/RBW) | (dBm/RBW) | (dBm/REW) | (dBm/RBW)  (dBm/RBW) | (dBm/RBW)
257 2.57 -3.68 -344 -244 -365
PSD;Band:5.8G;VHT80,BF;BWch:80MHz;Nss:1,{M0);Nant:4;Ch:53775MHzTN,VN
Ch Freq
5.775GHz
Span
120MHz
RBW

500kHz

VBW

3MHz
Sweep Time

3165 <K 3165
Detector Type =35 Detector Type
RMS -40- RMS
(S
_45-
=50 | | | ! ! | | | | ! ! | -50- ! ! ! ! ! ! ! ! | ! i ]
515G 516G 517G 518G 519G 52G 526 5.22G6 523G 524G 5.25G 5.26G 527G 57156 573G 574G 575G 576G 577G 578G 579G 58G 5816 5826 5.835G6
Surm.Max PD PL P2 Pa P4 Sum.Max PD Pl P2 P3 P4
(dBm/REW) | (dBm/RBW) | (dBm/RBW)  (dBrm/REW) | (dBm/REW)  (dBm/REW) (dBm/RBW) | (dBm/RBW) | (dBm/REW) | (dBm/RBW)  (dBm/RBW) | (dBm/RBW)
0.01 001 -5.89 -5.21 -5.80 -6.05 011 011 -6.25 -4.77 -5.30 -6.34
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e % Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions (with Antenna)
U-NII 5150-5250MHz Transmitter Radiated Bandedge (with Antenna)
M°,‘\"n‘;'§§°" Nrx ('I:V’IeH‘:) y;?::éz (';/rue-g) (dléi‘(/e/lm) (dlélun\lll/tm) (';IrleHz) (dléi‘\’/e/lm) (dlélun\lll/tm) Pol.
(m) PK PK PK AV AV AV
11a 4 5180 3 5149.900 65.85 74 5149.800 53.00 54 H
11a 4 5240 3 5140.800 60.20 74 5400.000 49.95 54 H
VHT20 4 5180 3 5149.000 65.75 74 5150.000 51.62 54 H
VHT20 4 5240 3 5399.393 60.37 74 5399.993 49.60 54 H
VHT40 4 5190 3 5143.560 64.21 74 5146.640 52.96 54 H
VHT40 4 5230 3 5148.000 63.16 74 5149.800 52.11 54 H
VHT80 4 5210 3 5147.400 72.07 74 5147.400 52.68 54 H
Note 1: Measurement worst emissions of receive antenna polarization.
U-NII 5725-5850MHz Transmitter Radiated Bandedge (with Antenna)
M°ﬁn‘(')'§';i°“ Nix | Freg.(MHz) Di';’mi:rfm) Freql',l((MHz) (dlézj‘l\?k) (dléémxl/tm) Pol.
11a 4 5745 3 5626.820 61.15 68.2 H
11a 4 5825 3 5942.170 60.93 68.2 H
VHT20 4 5745 3 5644.500 60.02 68.2 H
VHT20 4 5825 3 5937.040 60.26 68.2 H
VHT40 4 5755 3 5635.540 60.95 68.2 H
VHT40 4 5795 3 5938.120 61.10 68.2 H
VHT80 4 5775 3 5649.050 64.61 68.2 H
Note 1: Measurement worst emissions of receive antenna polarization.
SPORTON INTERNATIONAL INC. Page No. : D1 of D50
TEL : 886-3-327-3456 Report No. 1 630719
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Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode 11a Test Freq. (MHz) 5180
Nrx 4 Remark Average
130Le'vel {(dBuV/m) Date: 2016-09-07
120
2
100
80
UNIUSHES IMCAT
60
i ] ey e e
40
20
G51[1(] 5110, 5120. 5130, 5140, 5150, 5160. 5170, 5180. 5180, 5200
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 5149.8@e 53.00 -l1.e@ 54.0@ 5@.38 31.55 6.2@ 35.15 Average
2 5172.400 185.49 182.75 31.57 6.32 35.15 Average
SPORTON INTERNATIONAL INC. Page No. : D2 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973




Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions

Modulation Mode 11a Test Freq. (MHz) 5180
Nrx 4 Remark Peak

130Le'vel {dBuV/m) Date: 2016-09-09

120 -

£
100
80
UNIUSHRS AT
[ty 7T

1 N DU U T PR SR

40

20

G5100 5110, 5120. 5130, 5140, 5150, 5160. 5170, 5180. 5180, 5200
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
1 5149.%8@ 65.85 -8.15 74.8@ 63.15 31.55 6.2@ 35.15 Peak
2 5172.400 112.88 189.34 31.57 6.32 35.15 Peak

SPORTON INTERNATIONAL INC. Page No. : D3 of D50
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Transmitter Radiated Bandedge Emissions
seonron cas.  (NON-Beamforming) Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode 11a Test Freq. (MHz) 5240
Nrx 4 Remark Average
130Level (dBuV/m) Date: 2016-09-07
120
2
100
80 I ' UNIA-2C1C
60 ._’/—/ \A\ URIIA-2CAC AV
40
20

G51[1(] 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400

Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
1 5149.80@ 49,17 -4.82 54.8@ 46.47 31.55 6.38 35.15 Average
2 5235.000 109.36 1e6.49 31.64 6.38 35.15 Average
3 5409.000 49,95 -4.95 54.80 46.32 31.88 6.49 35.16 Average
SPORTON INTERNATIONAL INC. Page No. : D4 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973




Transmitter Radiated Bandedge Emissions
seonron cas.  (NON-Beamforming) Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode 11a Test Freq. (MHz) 5240
Nrx 4 Remark Peak
130L&wel {dBuV/m) Date: 2016-09-07
120 2
100
) UNI-1-2C4C
i 1MM w 3
40
20
I}

5100 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5200. 5310. 5330. 5350. 5370. 5400
Frequency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
1 5l14@.800 60.20 -13.88 74.8@ 57.51 31.54 6.38 35.15 Peak
2  5236.80@ 117.41 114.54 31.e4 6.38 35.15 Peak
3 5398.88@ 59.56 -14.44 74,80 56.43 31.88 6.49 35,16 Peak
SPORTON INTERNATIONAL INC. Page No. : D5 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973



Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode 11a Test Freq. (MHz) 5745
Nrx 4 Remark Average
130Level (dBuVim} Date: 2016-09-07
UNILEINEWEW
120
100 /
su/
3
60 5
1
40
20
G5625 5650. 5670, 5690, 5710. 5730, 5755
Freguency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
1 5643.98@ 48.91 -19.29 68.2@ 45,39 32.87 6.61 35.16 Average
2 5699.36@ 53.78 -508.95 184.73 58.17 32.14 6.63 35.16 Average
3 5719.%9@@ 61.26 -49.51 118.77 57.62 32.16 b6.64 35.16 Average
4 5724.978 71.62 -5@.51 122,13 67.97 32.17 6.64 35.16 Average
5 5738.3e@ 189.61 195.94 32.19 6.64 35.16 Average
SPORTON INTERNATIONAL INC. Page No. : D6 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973




Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode 11a Test Freq. (MHz) 5745
N1x 4 Remark Peak
130Level (dBuV/m} Date: 2016-09-07
UNILEMEWEW
120 5
100 \f\J\
80 3/
3 2
60
40
20
G5625 5650. 5670, 5690, 5710. 5730, 5755
Freguency (MHz)
Over Limit  ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 5626.82e p1.15 -7.85 €8.2@0 57.65 32.85 6.61 35.16 Peak
2  5697.800 o4.70 -3B8.88 103.%8 61.89 32.14 6.63 35.16 Peak
3 5719.%@e@ 73,32 -37.45 118.77 69.68 32.16 6.64 35.16 Peak
4 5724.979 83.68 -38.45 122.13 80.83 32.17 6.64 35.16 Peak
5 5737.84@ 116.62 112.95 32.19 6.64 35.16 Peak
SPORTON INTERNATIONAL INC. Page No. : D7 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973




Transmitter Radiated Bandedge Emissions
seonron cas.  (NON-Beamforming) Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode 11a Test Freq. (MHz) 5825
Nrx 4 Remark Average
130Level (dBuVim} Date: 2016-09-07
120
;)
100(
80
UNIUEINBWEW
60 q 3 :
40
20
G5815 5840. 5860. 5880. 5800. 5920, 5840. 5950

Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

1 5822.290 1es8.e2 184.20 32.29 6.69 35.1e Average

2 5858.100 55.98 -65.99 121.97 52.13 32.32 6.69 35.16 Average

3 58e0.90@ 54.88 -55.87 109.15 58.21 32.33 6.78 35.16 Average

4 5875.21@ 52.82 -53.82 185.84 48.13 32.35 6.7@ 35.16 Average

5 55945.148 49.e6 -18.54 ©8.20 45.e6 32.43 6.73 35.16 Average
SPORTON INTERNATIONAL INC. Page No. : D8 of D50
TEL : 886-3-327-3456 Report No. : 630719

FAX : 886-3-327-0973



Transmitter Radiated Bandedge Emissions
seonron cas.  (NON-Beamforming) Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode 11a Test Freq. (MHz) 5825
Nrx 4 Remark Peak
130Level (dBuV/m) Date: 2016-09-07
120
100//
80
2 3 UNIUBUHEWEW
w 4 5
60
40
20
Usg1s 5840, 5860. 5880. 5900. 5920, 5940. 5950

Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

1 5821.48@ 115.75 111.93 32.29 6.69 35.16 Peak

2 5850.910 ©9.47 -50.65 120.12 ©5.82 32.32 6.69 35.16 Peak

3 58el.17@ e6.22 -42.85 109.87 ©2.35 32.33 6.78 35.16 Peak

4 5879.260 62.82 -39.22 182.84 58.92 32.36 6.70 35.16 Peak

5 5942.178 ee.93 -7.27 ©8.20 56.93 32.43 6.73 35.16 Peak
SPORTON INTERNATIONAL INC. Page No. : D9 of D50
TEL : 886-3-327-3456 Report No. : 630719

FAX : 886-3-327-0973



Transmitter Radiated Bandedge Emissions
seonron cas.  (NON-Beamforming) Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT20 Test Fred. (MHz) 5180
Ntx 4 Remark Average
130Le\rel (dBuV/m) Date: 2016-09-07
120
100 T
80
UN|USHER IPCAT
60
e e e T
40
20

G51[1[] 5110. 5120. 5130. 5140. 5150. 5160. 5170. 5180. 5190. 5200
Frequency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Lewvel Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 5158.e@e 51.62 -2.38 54.88 48.92 31.55 6.38 35.15 Average
2 5138.000 1084.81 182.85 31.58 6.32 35.15 Average
SPORTON INTERNATIONAL INC. Page No. : D10 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973



Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode VHT20 Test Freq. (MHz) 5180
Nrx 4 Remark Peak
130Le\rel (dBuV/m) Date: 2016-09-07
120 =
<
100
80
] Uiuuea AT
q =
EUW W
40
20|
G51[1[] 5110, 5120. 5130. 5140. 5150, 5160. 5170. 5180. 5190, 5200
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
1 5149.e@e@ 65.75 -8.25 74.8@ 63.85 31.55 6.38 35.15 Peak
2 5187.2080 112.56 189.80 31.59 6.32 35.15 Peak
SPORTON INTERNATIONAL INC. Page No. : D11 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973



Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode VHT20 Test Freq. (MHz) 5240
Nrx 4 Remark Average
130Le\rel (dBuV/m) Date: 2016-09-07
120
2
100
L UNI-1-2CiC
40
20|
U5100 5130, 5150. 5170, 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Lewvel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
1 5145.599 48.57 -5.83 54.80 46.27 31.55 6.3@ 35.15 Average
2 5234.396 168.78@ 185.84 31.63 6.38 35.15 Average
3 5395.993 49.60 -4.46 54.88 46.47 31.88 6.49 35.16 Average
SPORTON INTERNATIONAL INC. Page No. : D12 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973



Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode VHT20 Test Freq. (MHz) 5240
Nrx 4 Remark Peak
130Le\rel (dBuV/m) Date: 2016-09-07
120 2
100
L UlI-A-2¢iC
|
! MU E
1 R R % i -T2 e
40
20|
G51[]0 5130. 5150. 5170, 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Lewvel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 5136.599 59.88 -14.12 74.8@ 57.19 31.54 6.38 35.15 Peak
2 5234.39%6 116.15 113.29 31.63 6.38 35.15 Peak
3 5399.393 68.37 -13.63 7F4.80 57.24 31.88 6.49 35.16 Peak
SPORTON INTERNATIONAL INC. Page No. : D13 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973



Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode VHT20 Test Freq. (MHz) 5745
Nrx 4 Remark Average
130Le\rel (dBuV/m) Date: 2016-09-07
UNILEINBWEW
120
100 // \/\
su/ y
3
60
40
20
G5625 5650. 5670, 5690, 5710. 5730, 5755
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
1 5625.268 48.92 -19.28 68.20 45.42 32.85 6.61 35.16 Average
2 5699.360 52.43 -52.38 184.73 48.82 32.14 6.63 35.16 Average
3 5719.%@e 61.84 -49.73 118.77 57.486 32.16 6.64 35.16 Average
4 5724.978 73.48 -48.65 122.13 69.83 32.17 6.64 35.16 Average
5 5746.428 186.71 183.81 32.286 6.66 35.16 Average
SPORTON INTERNATIONAL INC. Page No. : D14 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973




Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode VHT20 Test Freq. (MHz) 5745
Ntx 4 Remark Peak
130Le\rel (dBuV/m) Date: 2016-09-07
UNILENEWEW
120 =
100 /_/ \q
4
80 3
2
60 - R
40
20|
G5625 5650. 5670, 5690, 5710. 5730, 5755
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Lewvel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 5644.58@ 68.82 -8.18 68.20 56.58 32.87 6.61 35.16 Peak
2 5698.060 64.84 -39.73 183.77 68.43 32.14 6.63 35.16 Peak
3 5719.%@e 73.41 -37.36 118.77 69.77 32.16 6.64 35.16 Peak
4 5724.978 87.36 -34.77 122.13 83.71 32.17 6.64 35.16 Peak
5 5746.426 115.44 111.74 32.28 6.66 35.16 Peak
SPORTON INTERNATIONAL INC. Page No. : D15 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973




Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode VHT20 Test Freq. (MHz) 5825
Nrx 4 Remark Average
130Le\rel (dBuV//m) Date: 2016-09-07
120
1
100(—’_\/
80
3 UNIUEHHBWEW
60
3 4 5
40
20|
E}5815 5840, 5860. 5880. 5800. 5920, 5940, 5950
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Lewvel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
1 5838.120 106.85 183.82 32.38 6.69 35.16 Average
2 5856.18@ 62.88 -59.09 121.97 59.83 32.32 6.69 35.16 Average
3 5855.238 53.15 -57.59% 118.74 49.29 32.33 6.69 35.16 Average
4 5875.488 58.77 -54.87 184.84 46.88 32.35 6.78 35.16 Average
5 5927.@%e@ 48.83 -19.37 68.2¢ 44.86 32.41 6.72 35.16 Average
SPORTON INTERNATIONAL INC. Page No. : D16 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973




Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode VHT20 Test Freq. (MHz) 5825
Nrx 4 Remark Peak
130Le\rel (dBuV//m) Date: 2016-09-07
120 7
1UUN
80 <
\‘\w-j UNIUBHBWEW
4 5
60
40
20|
E}5815 5840. 5860. 5880. 50800. 5920. 5040. 5950
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Lewvel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 5838.120 114.98 111.87 32.38 6.69 35.16 Peak
2 585@.18@ 78.14 -43.83 121.97 74.29 32.32 6.69 35.16 Peak
3 5863.860 67.28 -41.26 108.54 63.48 32.34 6.780 35.16 Peak
4 5878.180 62.43 -48.41 182.84 58.54 32.35 6.78 35.16 Peak
5 5937.848 ©68.26 -7.94 68.20 56.27 32.42 6.73 35.16 Peak
SPORTON INTERNATIONAL INC. Page No. : D17 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973



Transmitter Radiated Bandedge Emissions
seonron cas.  (NON-Beamforming) Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT40 Test Freq. (MHz) 5190

Ntx 4 Remark Average

130Le'.rel (dBuV/m) Date: 2016-09-07

120

100

80

UNIUSHRT ADCAT

60

40

20|

G51[10 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 5l146.648 52.9 -1.84 54.8@8 58.26 31.55 6.38 35.15 Average
2 5134.048 168.98 98.23 31.58 6.32 35.15 Average
SPORTON INTERNATIONAL INC. Page No. : D18 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973



Transmitter Radiated Bandedge Emissions
seonron cas.  (NON-Beamforming) Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT40 Test Fred. (MHz) 5190
Nrx 4 Remark Peak
130Le\rel (dBuV/m) Date: 2016-09-07
120
2
100 \/\v_/_\\
80
1 UNIUSHRA PCAT
GUWMW
40
20
G51[](] 5110. 5130. 5150. 5170. 51490, K210

Frequency (MHz)

Over Limit ReadAntenna Cable Preamp
Fregq Lewvel Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
1 5143.568 64.21 -85.79 74.8@ 61.52 31.54 6.38 35.15 Peak
2 5183.168 188.49 185.74 31.58 6.32 35.15 Peak
SPORTON INTERNATIONAL INC. Page No. : D19 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973



Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode VHT40 Test Freq. (MHz) 5230
Ntx 4 Remark Average
130Le\rel (dBuV/m) Date: 2016-09-07
120
2
100
ol UNI-A-2CAC
60 __/_,/ UNI-1-2CC-AV
[ — 3
40
20|
U5100 5130, 5150. 5170, 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuW  dB/m dB dB
1 5149.888 52.11 -1.89 54.88 49.41 31.55 6.38 35.15 Average
2 5244.688 186.45 183.58 31.64 6.38 35.15 Average
3 5350.2088 49.53 -4.47 54.80 46.47 31.75 6.47 35.16 Average
SPORTON INTERNATIONAL INC. Page No. : D20 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973




Transmitter Radiated Bandedge Emissions
seonron cas.  (NON-Beamforming) Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT40 Test Freqd. (MHz) 5230
Nrx 4 Remark Peak
130Le'.rel (dBuV/m) Date: 2016-09-07
120 5
100
&0 UNI-1-2C4C
60 WMN %WW
40
20

G51[1[] 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400
Frequency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
1 5148.e@@ 63.16 -18.84 74.8@ 68.46 31.55 6.38 35.15 Peak
2 5244.680 113.64 118.77 31.64 6.38 35.15 Peak
3 5356.280 61.72 -12.28 74.88 58.66 31.75 6.47 35.16 Peak
SPORTON INTERNATIONAL INC. Page No. : D21 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973



Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode VHT40 Test Freq. (MHz) 5755
Nrx 4 Remark Average
130Le\rel (dBuV/m) Date: 2016-09-07
UNILEIHEWEW
120
100
80
3 4
]
60 2
1
40
20|
E}5625 5650. 5670, 5690, 5710. 5730, 5750. 5770, 5780
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Lewvel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 5647.948 49.49 -18.71 68.28 45.96 32.88 6.61 35.16 Average
2  5692.278 54.82 -44.68 99.%8 51.22 32.13 6.63 35.16 Average
3 5712.118 7B.33 -38.26 108.59 66.70 32.15 6.64 35.16 Average
4 5724.975 71.27 -58.87 122.14 67.62 32.17 6.64 35.16 Average
5 5771.63@ 105.48 181.75 32.23 6.66 35.16 Average
SPORTON INTERNATIONAL INC. Page No. : D22 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973




Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode VHT40 Test Freq. (MHz) 5755
Nrx 4 Remark Peak
130Le\rel (dBuV/m) Date: 2016-09-07
UNILEINEWEW
120 =
5
100
3 4
80 P
2
1

60

40

20|

G5625 5650. S6T0. 5690, 5710, 5730, 5750. 5770, 5780
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Lewvel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 5635.548 68.95 -7.25 68.280 57.44 32.86 6.61 35.16 Peak
2 5692.8%@ 67.53 -32.43 99.96 63.93 32.13 6.63 35.16 Peak
3 5714.598 82.91 -26.38 169.29 79.27 32.16 6.64 35.16 Peak
4 5723.898 84.80 -34.87 119.67 81.15 32.17 6.64 35.16 Peak
5 5771.32¢ 113.32 189.59 32.23 6.66 35.16 Peak
SPORTON INTERNATIONAL INC. Page No. : D23 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973



Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode VHT40 Test Freq. (MHz) 5795
Nrx 4 Remark Average
130Le\rel (dBuV/m) Date: 2016-09-08
120
1
100
80
UNIUEHNBWEW
60 24
4 E
40
20|
05?70 5200, 5820, 5840, 5860. 5880. 5900. 5920. 5950
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
1 5812.12@ 185.97 182.19 32.27 6.67 35.16 Average
2 5852.448 57.10 -59.54 116.64 53.25 32.32 6.69 35.16 Average
3 5855.148 55.18 -55.66 118.76 51.24 32.33 6.69 35.16 Average
4 5875.30@8 51.86 -53.12 184.98 47.97 32.35 6.78 35.16 Average
5 5949.ed@ 49.78 -18.42 68.28 45.77 32.44 6.73 35.16 Average
SPORTON INTERNATIONAL INC. Page No. : D24 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973



Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode VHT40 Test Freq. (MHz) 5795
Nrx 4 Remark Peak
130Le\rel (dBuV/m) Date: 2016-09-08
120 r
“‘“J\/
80 >
e 5 UNIUBHEWEW
60 H
40
20
Us770 5200. 5820. 5840, 5860. 5880, 5900. 5920. 5950
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
1 5792.328 113.9%@ 118.14 32.25 6.67 35.16 Peak
2 5852.448 74.89 -41.75 116.64 71.84 32.32 6.69 35.16 Peak
3 5855.148 69.99 -48.77 116.76 66.13 32.33 6.69 35.16 Peak
4 5893.480 63.53 -27.96 91.45 59.62 32.37 6.78 35.16 Peak
5 5938.12¢ 61.1@¢ -7.18 68.28 57.1@ 32.43 6.73 35.16 Peak
SPORTON INTERNATIONAL INC. Page No. : D25 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973




Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode VHT80 Test Freq. (MHz) 5210
Nrx 4 Remark Average
130Le\rel (dBuV/m) Date: 2016-09-07
120
100 2
4 M\q UlIA-2eiC
fi
60 1 uLEE’ICA\I’
3
40
20|
G51[](] 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Lewvel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
1 5147.48@ 52.68 -1.32 54.8@ 49.98 31.55 6.3@8 35.15 Average
2 5227.288 95.54 92.71 31.63 6.35 35.15 Average
3 5376.e@8 48.82 -5.98 54.88 44.94 31.77 6.47 35.16 Average
SPORTON INTERNATIONAL INC. Page No. : D26 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973




Transmitter Radiated Bandedge Emissions
seonron cas.  (NON-Beamforming) Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT80 Test Freq. (MHz) 5210
Ntx 4 Remark Peak
130Le\rel (dBuV/m) Date: 2016-09-07
120
2
100
80 1 UNI-1-2CAC
Pl T o
SUW ! LT UL A7 T —
40
20

G51[1[] 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400
Frequency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

1 5147.48@ 72.87 -1.93 7F4.8@ 69.37 31.55 6.38 35.15 Peak
5186.488 183.71 188.95 31.53 6.32 35.15 Peak
3 5397.688 59.44 -14.56 74.88 56.31 31.88 6.49 35.16 Peak

s

SPORTON INTERNATIONAL INC. Page No. : D27 of D50
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Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode VHT80 Test Freq. (MHz) 5775
Nrx 4 Remark Average
130Le\rel (dBuVm) Date: 2016-09-08
120 \\
100 .
80 5
~ 2 5 55 UNIURHBWEW
7
60
E g
40
20|
G56255650. 5670. 5690. 5710. 5730. 5750. 5770. 5790, 5810. 5830. 5850. 5870. 5890. 5910. 5930.5950
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 5649.78@ 53.88 -15.12 68.28@ 49.55 32.88 6.61 35.16 Average
2 5699.7%8 64.61 -48.41 185.82 68.99 32.14 6.64 35.16 Average
3 5724.775 78.86 -50.83 121.69 67.21 32.17 6.64 35.16 Average
4 5308.508 100.34 96.57 32.26 6.67 35.16 Average
5 5853.88@ 66.17 -47.37 113.54 62.32 32.32 6.69 35.16 Average
6 5866.9%@ 65.95 -43.18 189.13 62.88 32.33 6.78 35.16 Average
7 5875.575 59.97 -44.88 104.77 56.88 32.35 6.78 35.16 Average
8 5934.480 49.43 -18.77 68.20 45.44 32.42 6.73 35.16 Average
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Transmitter Radiated Bandedge Emissions

seonron cas.  (NON-Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions
Modulation Mode VHT80 Test Freq. (MHz) 5775
Nrx 4 Remark Peak
130Le\rel (dBuV'm) Date: 2016-09-08
120
: \
100
7
80 B
UNIURHBWEW
60
40
20|
056255550. 5670. 5690. 5710. 5730. 5750. 5770. 5790, 5810. 5830. 5850. 5870. 5890. 5910. 5930.5950
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 5649.8%8 64.61 -3.59 68.20 61.88 32.88 6.61 35.16 Peak
2 5686.7%@ 78.88 -17.35 95.43 74.49 32.12 6.63 35.16 Peak
3 5788.8%@ 81.75 -25.93 107.68 78.12 32.15 6.64 35.16 Peak
4 5721.858 85.38 -29.64 115.82 81.73 32.17 6.64 35.16 Peak
5 5886.56@ 108.55 184.78 32.26 6.67 35.16 Peak
6  5854.4%8 79.69 -32.36 112.85 75.83 32.33 6.69 35.16 Peak
7 5861.688 B83.88 -25.87 108.95 80.81 32.33 6.780 35.16 Pezk
8 5875.575 72.87 -31.98 184.77 68.98 32.35 6.780 35.16 Peak
9 5935.8%@ 62.64 -5.56 68.20 58.65 32.42 6.73 35.16 Peak
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seomron cas.  T@nsmitter Radiated Bandedge Emissions (Beamforming) Appendix D
Transmitter Radiated Bandedge Emissions (with Antenna)
U-NII 5150-5250MHz Transmitter Radiated Bandedge (with Antenna)
. Measure Freq. Level Limit Freq. Level Limit
M°,‘\"n‘;'§;'°" N ('I:V’IeH‘:) Distance | (MHz) |(dBuV/m) | (dBuV/m)| (MHz) |(dBuV/m)|(dBuV/m)| Pol.
(m) PK PK PK AV AV AV
VHT20
(Beamionming) | * 5180 3 5149.400 | 65.28 74 5150.000 | 51.95 54 H
VHT20 4 5240 3 5128.800 | 57.22 74 | 5400.000 | 47.14 54 H
(Beamforming)
VHT40
(Beamforming) | 4 5190 3 5147.080 | 71.09 74 5149.940 | 52.92 54 H
VHT40 4 5230 3 5146.200 | 58.89 74 | 5149.800 | 47.54 54 H
(Beamforming)
VHT80
(Beamforming) | * 5210 3 5144.400 | 68.47 74 5149.200 | 52.43 54 H

Note 1: Measurement worst emissions of receive antenna polarization.

U-NII 5725-5850MHz Transmitter Radiated Bandedge (with Antenna)

. Level Limit
Modulation Measure Freq. (MHz)
Mode Nrx Freq. (MHz) Distance (m) PK (dB;I\(I/m) (dB:'\(I/m) Pol.
VHT20 4
(Beamforming) 5745 3 5737.840 11.99 122.2 H
VHT20 4 5825 3 5830.390 115.48 122.2 H
(Beamforming)
VHT40 4
(Beamforming) 5755 3 5627.480 58.89 68.2 H
VHT40 4 5795 3 5802.400 113.31 122.2 H
(Beamforming)
VHT80 4
(Beamforming) 5775 3 5942.200 58.52 68.2 H
Note 1: Measurement worst emissions of receive antenna polarization.
SPORTON INTERNATIONAL INC. Page No. : D30 of D50
TEL : 886-3-327-3456 Report No. 1 630719

FAX : 886-3-327-0973



SPORTON LAB.

Transmitter Radiated Bandedge Emissions (Beamforming)

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT20 Test Freq. (MHz) 5180
Nrx 4 Remark Average
130Le\.rel (dBuV/m) Date: 2016-11-23
120
2
100
&0
UNIUBHES dCAT
60
et e
40
20
05100 5110. 5120. 5130. 5140. 5150. 5160. 5170. 5180. 5190. 5200
Frequency (MHz)
Over Limit ReadfAntenna Cable Preamp
Freq Level Limit Line Lewvel Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 5158.@88@8 51.95 -2.85 54.80 49.25 31.55 6.38 35.15 Average
2 5173.806 183.47 1e8.73 31.57 6.32 35.15 Average
SPORTON INTERNATIONAL INC. Page No. : D31 of D50
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SPORTON LAB.

Transmitter Radiated Bandedge Emissions (Beamforming)

Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT20 Test Freq. (MHz) 5180
Nrx 4 Remark Peak
130Leve| (dBuV/m) Date: 2016-11-23
120 V5
r4
100
&0
5| UNIR
SUWWM
40
20
05100 5110. 5120. 5130. 5140. 5150. 5160. 5170. 5180. 5190. 5200
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 5149.488 65.28 -8.72 74.00 62.58 31.55 6.380 35.15 Peak
2 5173.60@ 111.68 188.94 31.57 6.32 35.15 Peak
SPORTON INTERNATIONAL INC. Page No. : D32 of D50
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seomron cas.  T@nsmitter Radiated Bandedge Emissions (Beamforming) Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT20 Test Freq. (MHz) 5240
Ntx 4 Remark Average
130Level (dBuV/m) Date: 2016-11-23
120
2
100
80 URIEA-2TIIC
1
40
20
0

5100 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400
Freguency (MHz)

Over Limit ReadfAntenna Cable Preamp
Freq Level Limit Line Lewvel Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

1 5114.488 46.73 -7.27 54.80 44.18 31.51 6.27 35.15 Average
5233.2006 183.50 1ee.64 31.63 ©.38 35.15 Average
3 546@.808 47.14 -6.86 54.98 44.81 31.80 6.49 35.16 Average

M
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seonron cas.  11@NsMitter Radiated Bandedge Emissions (Beamforming)

Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT20 Test Freq. (MHz) 5240
Ntx 4 Remark Peak
130Level (dBuV/m) Date: 2016-11-23
120 5
100
&0 UNIA-2C1C
6ol | 1 W M LI L A
40
20

Over

Freguency (MHz)

Limit ReadfAntenna Cable Preamp

5100 5130. 5150. 5170. 5190. 5210. 5230. 5250. 527¥0. 5290. 5310. 5330. 5350. 5370. 5400

Freq Level Limit Line Lewvel Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB
1 5123.808 57.22 -16.78 74.88 54.54 31.53 6.3@ 35.15 Peak
2 5232.60@ 111.75 188.89 31.63 6.38 35.15 Peak
3 5383.288 56.91 -17.99 74.86 53.82 31.78 6.47 35.16 Peak
SPORTON INTERNATIONAL INC. Page No. : D34 of D50
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seomron cas. Tansmitter Radiated Bandedge Emissions (Beamforming)  Appendix

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT20 Test Freq. (MHz) 5745
Ntx 4 Remark Average
130Level (dBuV/m) Date: 2016-11-23
UNILEINBWEW
120
100, ﬁ
80
4
G0 3
1 2
40
20
05525 5650. 5670. 5690. 5710. 5730. 5755

Freguency (MHz)

Over Limit ReadfAntenna Cable Preamp
Freq Level Limit Line Lewvel Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB

1 5639.828 47.58 -28.62 63.20 44.86 32.87 6.61 35.16 Average

2 5698.588 49.91 -54.24 184.15 46.38 32.14 6.63 35.16 Average

3 5719.96¢@ 55.41 -55.36 1190.77 51.77 32.16 6.64 35.16 Average

4 5724.978@ 62.63 -59.56 122.13 58.98 32.17 6.64 35.16 Average

5 5738.880 103.180 99.41 32.19 6.66 35.16 Average
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seonron cas.  11@NsMitter Radiated Bandedge Emissions (Beamforming)

Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT20 Test Freq. (MHz) 5745
N1x 4 Remark Peak
130Le‘.rel (dBuVim) Date: 2016-11-23
UNIUEINBWEW
120 E
100 M‘M\

5625 5650. 5670, 5690. 5710. 5730. 5755
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 5643.988 57.97 -18.23 68.280 54.45 32.87 6.61 35.16 Peak
2 5694.688 668.21 -41.87 181.28 56.61 32.13 6.63 35.16 Peak
3 5719.9@@ 67.34 -43.43 118.77 63.70 32.16 6.64 35.16 Peak
4 5722.768 78.79 -38.38 117.89 75.14 32.17 6.64 35.16 Peak
5 5737.848 111.59 188.32 32.19 6.64 35.16 Peak
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seomron cas. Tansmitter Radiated Bandedge Emissions (Beamforming)  Appendix

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT20 Test Freq. (MHz) 5825
Nrx 4 Remark Average
Date: 2016-11-24
130Le\.rel (dBuV/m) &
120
1
100{/
80
UHILBINEWEW
60
5
40
20
G5815 5840, 5860. 5880. 5900. 5920. 5940. 5950
Freguency (MHz)
Over Limit ReadfAntenna Cable Preamp
Freq Level Limit Line Lewvel Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 5832.280@ 108.86 104.23 32.30 6.69 35.16 Average
2 5858.18@ 68.43 -53.54 121.97 64.58 32.32 6.69 35.16 Average
3  5855.238 58.58 -52.16 118.74 54.72 32.33 6.69 35.16 Average
4 5875.488 51.16 -53.68 184.84 47.27 32.35 6.78 35.16 Average
5 5928.138 48.64 -19.56 68.20 44.67 32.41 5.72 35.16 Average
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SPORTON LAB.

Transmitter Radiated Bandedge Emissions (Beamforming)

Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT20 Test Freq. (MHz) 5825
Nrx 4 Remark Peak
130Level (dBuV/m) Date: 2016-11-24
120 1
100/-M‘/J-
80 3
1\"‘1_/ UNILBINEWEW
60 )
40
20
G5815 5840, 5860. 5880. 5900. 5920. 5940. 5950
Frequency (MHz)
Over Limit ReadfAntenna Cable Preamp
Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB
1 5838.398 115.48 111.65 32.38 6.69 35.16 Peak
2 5856.180 83.28 -38.69 121.97 79.43 32.32 6.69 35.16 Peak
3 5856.858 74.19 -36.09 118.28 7@8.32 32.33 6.78 35.16 Peak
4 5878.998 61.16 -41.88 1862.24 57.27 32.35 6.78 35.16 Peak
5 5938.568 59.28 -8.92 68.20 55.38 32.42 6.72 35.16 Peak
SPORTON INTERNATIONAL INC. Page No. : D38 of D50
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seomron cas.  T@nsmitter Radiated Bandedge Emissions (Beamforming) Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT40 Test Freq. (MHz) 5190
Ntx 4 Remark Average
130Level (dBuV/m) Date: 2016-11-23
120
2
100
a0
UNIUSHRS ATCAT
60
40
20
05100 5110. 5130. 5150. 5170. 5190. 5210

Freguency (MHz)

Over Limit ReadfAntenna Cable Preamp
Freq Level Limit Line Lewvel Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV dB/m dB dB

1 5149.948 52.92 -1.88 54.80 58.22 31.55 6.38 35.15 Average

2 5182.728 1@1.48 98.65 31.58 6.32 35.15 Average
SPORTON INTERNATIONAL INC. Page No. : D39 of D50
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seonron cas.  11@NsMitter Radiated Bandedge Emissions (Beamforming)

Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT40 Test Freq. (MHz) 5190
Nrx 4 Remark Peak
130Level (dBuV/m) Date: 2016-11-23
120 =
100 N“N\
80
: UNIUNIES AT
GUM
40
20
05100 5110. 5130. 5150. 5170. 5190. 5210
Frequency (MHz)
Over Limit ReadfAntenna Cable Preamp
Freq Level Limit Line Lewvel Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 5147.@88 71.89 -2.91 74.80 68.39 31.55 6.380 35.15 Peak
2 5195.268 118.16 167.36 31.686 6.35 35.15 Peak
SPORTON INTERNATIONAL INC. Page No. : D40 of D50
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seomron cas.  T@nsmitter Radiated Bandedge Emissions (Beamforming) Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT40 Test Fred. (MHz) 5230
Nrx 4 Remark Average
43gLeve! ([dBuVim) Date: 2016-11-23
120
100 2
i ORIEA- 20/
60 UNI-1-2CACAV
{5 e P 3
40
20

5100 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400
Freguency (MHz)

Over Limit ReadfAntenna Cable Preamp
Freq Level Limit Line Lewvel Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV dB/m dB dB

1 5149.808 47.54 -6.46 54.80 44.84 31.55 6.38 35.15 Average
5215.208 98.88 96.86 31.62 6.35 35.15 Average
3 5392.208 46.9% -7.84 54.88 43.84 31.79 6.49 35.16 Average

L8]
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seomron cas.  T@nsmitter Radiated Bandedge Emissions (Beamforming) Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT40 Test Freq. (MHz) 5230
Nrx 4 Remark Peak
{30Level (dBuvim) Date: 2016-11-23
120
2
100
i ORIEA-ZCHC
60 3 —— Mgun LG
40
20

5100 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400
Freguency (MHz)

Over Limit ReadfAntenna Cable Preamp
Freq Level Limit Line Lewvel Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

1 5146.208 58.89 -15.11 74.80 56.19 31.55 6.38 35.15 Peak
5221.2086 188.75 185.93 31.62 6.35 35.15 Peak
3 5352.868 58.75 -15.25 74.80 55.6% 31.75 6.47 35.16 Peak

L8]
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seomron cas. Tansmitter Radiated Bandedge Emissions (Beamforming)  Appendix

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT40 Test Freq. (MHz) 5755

Ntx 4 Remark Average
130Level (dBuV/m) Date: 2016-11-24
120 UNIUEIHEWEW

100

80

60

40

20

5625 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5780
Freguency (MHz)

Over Limit ReadfAntenna Cable Preamp
Freq Level Limit Line Lewvel Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV dB/m dB dB

1 5642.678 47.52 -28.68 63.20 44.88 32.87 6.61 35.16 Average

2 5699.718 51.41 -53.58 184.99 47.79 32.14 6.64 35.16 Average

3 5719.868 62.86 -47.9@ 118.76 59.22 32.16 6.64 35.16 Average

4  5724.828 o64.75 -57.84 121.79 61.1@ 32.17 6.64 35.16 Average

5 5772.568 1@1.9@ 98.17 32.23 6.66 35.16 Average
SPORTON INTERNATIONAL INC. Page No. : D43 of D50
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seonron cas.  11@NsMitter Radiated Bandedge Emissions (Beamforming)

Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT40 Test Freq. (MHz) 5755
Nrx 4 Remark Peak
130Level (dBuV/m) Date: 2016-11-24
UNILEAN BWWEW
120 =
100
05525 5650. 5670. 5690. 5710. 5730. 5750. 5770.5780
Freguency (MHz)
Over Limit ReadfAntenna Cable Preamp
Freq Level Limit Line Lewvel Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 5627.488 58.89 -9.31 68.20 55.39 32.85 6.61 35.16 Peak
2 5699.48@ 61.33 -43.43 184.76 57.72 32.14 6.63 35.16 Peak
3 5719.24@ 78.72 -31.87 118.59 75.88 32.16 6.64 35.16 Peak
4 5721.72@ 79.17 -35.55 114.72 75.52 32.17 6.64 35.16 Peak
5 5748.38@ 189.63 185.93 32.20 6.66 35.16 Peak
SPORTON INTERNATIONAL INC. Page No. : D44 of D50
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seomron cas.  T@nsmitter Radiated Bandedge Emissions (Beamforming) Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT40 Test Freq. (MHz) 5795
Nrx 4 Remark Average
130|_e\,re| (dBuV/m) Date: 2016-11-24
120
1
WOJ‘W
80
UNILBHNBWEW
60 2.3
4 5
40
20
U570 5800. 5820. 5840. 5860. 5880. 5900. 5920. 5950

Freguency (MHz)

Over Limit ReadfAntenna Cable Preamp
Freq Level Limit Line Lewvel Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV dB/m dB dB

1 5883.128 104.81 101.84 32.26 6.67 35.16 Average

2 58508.288 58.20 -63.36 121.56 54.35 32.32 6.89 35.16 Average

3 5855.148 56.25 -54.51 118.76 52.39 32.33 6.69 35.16 Average

4 5875.3688 56.39 -54.59 184.98 46.58 32.35 6.78 35.16 Average

5 5927.328 48.18 -28.82 68.20 44.21 32.41 6.72 35.16 Average
SPORTON INTERNATIONAL INC. Page No. : D45 of D50
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seonron cas.  11@NsMitter Radiated Bandedge Emissions (Beamforming)

Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT40 Test Freq. (MHz) 5795
Nrx 4 Remark Peak
13E}Leve| (dBuV/m) Date: 2016-11-24
120 7
‘mow
o0 5
'\\TJ UNILBANEWEANW
60 =
40
20
05??0 5800. 5820. 5840, 5860. 5880. 5900. 5920. 5850
Freguency (MHz)
Over Limit ReadfAntenna Cable Preamp
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 5802.48@ 113.31 189.54 32.26 6.67 35.16 Peak
2 5858.648 73.28 -47.46 120.74 69.43 32.32 6.69 35.16 Peak
3 5855.688 73.87 -37.54 118.51 69.28 32.33 6.780 35.16 Peak
4 5886.648 61.78 -34.78 96.56 57.88 32.36 6.786 35.16 Peak
5 594@8.648 57.39 -18.31 68.20 53.89 32.43 6.73 35.16 Peak
SPORTON INTERNATIONAL INC. Page No. : D46 of D50
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seonron cas.  11@NsMitter Radiated Bandedge Emissions (Beamforming)

Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT80 Test Freq. (MHz) 5210
Ntx 4 Remark Average
43gLeve! (@Buvim) Date: 2016-11-23
120
100 %
&0 UHIEA-2TiC
60 " L UNIL1-2C1CAV
40 T
20

Freguency (MHz)

5100 5130. 5150. 5170. 5190. 5210. 5230. 5250. 527¥0. 5290. 5310. 5330. 5350. 5370. 5400

L8]

Over Limit ReadfAntenna Cable Preamp
Freq Level Limit Line Lewvel Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV dB/m dB dB
1 5149.208 52.43 -1.57 54.88 49.73 31.55 6.3@ 35.15 Average
5282.608 99.99 97.19 31.68 6.35 35.15 Average
3 5370.0@@ 47.83 -6.97 54.88 43.95 31.77 6.47 35.16 Average

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-327-0973

Page No.
Report No.

: D47 of D50
1 630719




seonron cas.  11@NsMitter Radiated Bandedge Emissions (Beamforming)

Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT80 Test Freq. (MHz) 5210
Nrx 4 Remark Peak
130Level (dBuV/m) Date: 2016-11-23
120 =
100
a0

UNI-2CINC

Weiris
EUM

40

20

J1 0] P [T

Over

Freguency (MHz)

Limit ReadfAntenna Cable Preamp

5100 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5400

Freq Level Limit Line Lewvel Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB
1 5144.488 68.47 -5.53 74.88 €5.78 31.54 6.3@8 35.15 Peak
2 5202.00@ 109.93 187.13 31.68 6.35 35.15 Peak
3 5399.7@@ 58.17 -15.83 74.86 55.84 31.88 6.49 35.16 Peak
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SPORTON LAB.

Transmitter Radiated Bandedge Emissions (Beamforming)

Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT80 Test Freq. (MHz) 5775
Ntx 4 Remark Average
130Level (dBuV/m) Date: 2016-11-24
120
100
&0
UMI W BN
60
9
40
20
055255650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5910. 5930.5950
Freguency (MHz)
Over Limit ReadfAntenna Cable Preamp
Freq Level Limit Line Lewvel Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 5649.858 48.31 -19.89 68.20 44.78 32.88 6.61 35.16 Average
2 5699.425 53.52 -51.26 184.78 49.91 32.14 6.63 35.16 Average
3 5719.%9e@ 57.77 -53.8@ 118.77 54.13 32.16 6.64 35.16 Average
4 5723.8e@ 58.61 -68.85 119.46 54.96 32.17 6.64 35.16 Average
5 5887.658 99.78 96.88 32.27 6.67 35.16 Average
6 5853.158 54.29 -6@8.73 115.82 50.44 32.32 6.69 35.16 Average
7 5855.425 52,91 -56.77 118.68 50.05 32.33 £.69 35.16 Average
8 5875.57% 58.56 -54.21 184.77 46.67 32.35 6.78 35.16 Average
9 5927.258 48.03 -20.17 63.20 44.@6 32.41 6.72 35.16 Average
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SPORTON LAB.

Transmitter Radiated Bandedge Emissions (Beamforming)

Appendix D

Transmitter Radiated Bandedge Emissions

Modulation Mode VHT80 Test Freq. (MHz) 5775
Nrx 4 Remark Peak
130Level (dBuV/imy) Date: 2016-11-24
120 0 \
100
a0
2 3J_4 & T UNILTRIN EWEW
60 1 Sl ik 9
40
20

=

5625 5650. 5670. 5690. 5710. 5730. 5750

Freguency (MHz)

. B770. 5790. 5810. 5830. 5850. 5870. 5890. 5910. 5930.5950

Over Limit ReadfAntenna Cable Preamp
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB
1 5649.858 58.28 -9.92 68.280 54.75 32.88 6.61 35.16 Peak
2 5694.558 65.65 -35.53 181.18 62.85 32.13 6.63 35.16 Peak
3 5716.6@@8 71.58 -38.18 189.68 67.86 32.16 6.64 35.16 Peak
4 5721.85@ 71.64 -43.38 115.82 67.99 32.17 6.64 35.16 Peak
5 58@7.650 108.54 1e4.76 32.27 b6.87 35.16 Peak
6 5852.58@ 66.92 -49.58 116.56 63.87 32.32 6.69 35.16 Peak
7 5863.558 66.23 -42.17 188.46 €2.35 32.34 6.70 35.16 Peak
8 5875.258 61.68 -43.41 185.81 57.71 32.35 6.78 35.16 Peak
9 5942.208 58.52 -9.68 68.20 54.52 32.43 B.73 35.16 Peak
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SPORTON LAS.

(Non-Beamforming)

e a Transmitter Radiated Unwanted Emissions

Appendix E

Transmitter Radiated Unwanted Emissions (Below 1GHz)

Transmitter Radiated Unwanted Emissions (Below 1GHz)

Operating Mode 2 Polarization \Y
Operating Function UPS Mode
80 Level (dBuV/m) Date: 2016-09-14
NCC."ICI'FC{Z-:B
70
60
50 —
'—I i
40— 1 5
. 3
30
20
10
0
-10
-2030 100. 200. 300. 400. 500. 600. 700. 200. 900. 1000
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Lewvel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
[1 33.880 37.98 -2.862 48.88 52.21 22.88 @.34 37.37 QP |
2 125.868 31.66 -11.84 43.58 56.73 17.880 ©.64 36.71 Peak
3 206.548 32.65 -18.85 43.58 52.94 15.30 ©.88 36.39 Peak
4 375.328 36.B4 -9.96 46.80 50.65 28.91 1.88 36.68 Peak
5 499.486 35.52 -18.48 46.88 47.92 23.29 1.29 36.98 Peak
6 625.588 41.80 -4.20 46.88 52.68 25.81 1.44 37.33 Peak

Note 1:
Note 2:
Note 3:
Note 4:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Measurement receive antenna polarization: H (Horizontal), V (Vertical).
No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

ssomron as.  (NON-Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Below 1GHz)

Operating Mode 2 Polarization H
Operating Function UPS Mode
80 Level {(dBuV//m) Date: 2016-09-14
I'JCC.-'IC-'FCC-E
70
60
50 [—
40_2,—13 I = = 1 =
30
20
10
0
-10
'2030 100, 200. 300. 400, 500, 600. 700, 200. a00. 1000

Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
1 J@.eee 33.47 -6.53 48.80 45.67 24.98 8.32 37.42 Peak
2 84.320 33.61 -6.39 48.80 56.68 13.42 8.33 36.94 Peak
3 125.868 35.47 -8.83 43.58 54.54 17.880 @.64 36.71 Peak
4 375.320 37.27 -8.73 46.80 51.88 28.91 1.88 36.68 Peak
5 625,588 35.3@ -18.7¢ 46.88 46.18 25.81 1.44 37.33 Peak
6 875.848 37.9@ -8.10 46.80 45.49 28.30 1.76 37.65 Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical).

Note 4: No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

ssomron as.  (NON-Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz) for 5150-5250MHz

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode 11a Test Freq. (MHz) 5180
Nrx 4 Polarization Vv
130Le\rel (dBuV/m) Date: 2016-09-09

120
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60

ml UNIUSRA SECAT
L] —

40

20|

1000 4000. 2000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Over Limit  ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

7568.000 45.99 -8.81 54.88 37.16 36.68 7.67 35.44 Average
7580.000 53.20 -20.8@ 74.80 44.37 36.68 7.67 35.44 Peak
18368.8068 58.59 -9.21 68.20 45.71 39.48 9.41 35.61 Peak
15548.808 50.25 -3.75 54.88 35.93 38.41 11.54 35.63 Average
15548.806 68.68 -13.32 74.88 46.36 38.41 11.54 35.63 Peak

[0, IS UT R ARy

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

seamron cas.  (NON-Beamforming)

Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)
Modulation Mode 11a Test Freq. (MHz) 5180
Ntx 4 Polarization H

130

Level {(dBuV/m)

Date: 2016-09-09
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UNILS§RIINCAT

=

0

1000 4000, 8000. 12000. 16000. 20000. 24000. 28000, 32000.
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

36000. 40000

[0, NS YR Ry

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

750@.000 5@.66 -3.34 54,80 41.83 36.68 7.67 35.44 Average
7580.000 53,92 -20.08 74.80 45.89 36.68 7.67 35.44 Peak
18368.800 53.04 -18.16 68.20 44.76 39.48 9.41 35.61 Peak
15548.808 43.90 -5.12@ 54.00 34.58 38.41 11.54 35.63 Average
15548.808 58.56 -15.44 74.88 44.24 38.41 11.54 35.63 Peak

Note 1:
Note 2:
Note 3:
Note 4:

Note 5:

Note 6:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in

addition.

For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.
No level of unwanted emissions exceeds the level of the fundamental emission.
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SPORTON LAS.

e a Transmitter Radiated Unwanted Emissions

(Non-Beamforming)

Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)
Modulation Mode 11a Test Freq. (MHz) 5200
Ntx 4 Polarization \

130

Level {(dBuV/m)

Date: 2016-09-09
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UNILS§RIINCAT

1

1000 4000, 8000. 12000. 16000. 20000. 24000. 28000, 32000.
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

36000. 40000

[V, RS YR Ry

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

7500.000 44.88 -9.28 54.0@ 35.97 36.68 7.6/ 35.44 Average
7580.000 53.84 -20.96 74.80 44.21 36.68 7.67 35.44 Peak
1e400.800 6B.86 -7.34 68.20 47.46 39.54 9.44 35,58 Peak
15600.808 43.70 -5.30 54.00 34.59 38.28 11.58 35.67 Average
15608.80e 59.11 -14.89 74.8@ 45.0@ 38.28 11.58 35.67 Peak

Note 1:
Note 2:
Note 3:
Note 4:

Note 5:

Note 6:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Measurement receive antenna polarization: H (Horizontal), V (Vertical)

For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in

addition.

For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not

required to

satisfy the -27 dBm peak emission limit of 15.407.

No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

seamron cas.  (NON-Beamforming)

Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)
Modulation Mode 11a Test Freq. (MHz) 5200
Ntx 4 Polarization H

130

Level {(dBuV/m)

Date: 2016-09-09
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UNILS§RIINCAT

=

0

1000 4000, 28000. 12000. 16000. 20000. 24000. 28000, 32000.
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

36000. 40000

[0, IS YR Ry

MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB

7508.00@ 49,685 -4.35 54,00 48.32 36.68 7.6/ 35.44 Average
7580.000 55.46 -18.54 74.80 46.63 36.68 7.67 35.44 Peak
10400.800 57.92 -16.28 68.20 44,52 39.54 9.44 35,58 Peak
15600.800 43.41 -5.59 54.00 34.30 38.28 11.58 35.67 Average
15608.808 59.36 -14.64 74.8@ 45.25 38.28 11.58 35.67 Peak

Note 1:
Note 2:
Note 3:
Note 4:

Note 5:

Note 6:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in

addition.

For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.
No level of unwanted emissions exceeds the level of the fundamental emission.
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SPORTON LAS.

e a Transmitter Radiated Unwanted Emissions

(Non-Beamforming)

Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

80
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40

20

0

il

n

Modulation Mode 11a Test Freq. (MHz) 5240
Nrx 4 Polarization \%
130Level (dBuV/m}) Date: 2016-09-09
120
100

UNILS§RIINCAT

36000. 40000

[V, IS YR Ny

10004000,  8000. 12000, 16000, 20000. 24000. 28000, 32000
Freguency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
750@.e00 45,99 -8.91 54.8@ 37.16 36.68 V.67 35.44 Average
7500.000 54.56 -19.44 74.@60 45.73 36.68 7.67 35.44 Peak
10480.000 60.82 -7.38 68.20 47.17 39.67 9.48 35.50 Peak
15720.800 47.92 -6.08 54.00 34,23 38.92 11.40 35.73 Average
1572@.808 58.91 -15.89 74.08 45.22 38.92 11.48 35.73 Peak

Note 1:
Note 2:
Note 3:
Note 4:

Note 5:

Note 6:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in

addition.

For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.
No level of unwanted emissions exceeds the level of the fundamental emission.
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SPORTON LAS.

e a Transmitter Radiated Unwanted Emissions

(Non-Beamforming)

Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)
Modulation Mode 11a Test Freq. (MHz) 5240
Nrx 4 Polarization H

130Le'v:-zl (dBuV/m}) Date: 2016-09-09
120
100
80
I UNIUSJRA PCAT
. Ul
40
20
G10(]0 4000, 2000, 12000. 16000, 20000, 24000, 28000, 32000. 36000. 40000
Freguency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuY  dB/m dB dB
1 7500.000 48.94 -5.86 54,80 40.11 36.60 7.67 35.44 Average
2 7500.000 55.15 -18.85 74.80 46.32 36.60 7.67 35.44 Peak
3 10480.000 58,14 -10.86 68.20 44.49 39.67 9.48 35.50 Peak
4 15720.000 47.59 -6.41 54.00 33.90 38.02 11.40 35.73 Average
5 15720.000 58.51 -15.49 74.60 44.82 38.02 11.40 35.73 Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

seamron cas.  (NON-Beamforming)

Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)
Modulation Mode VHT20 Test Freq. (MHz) 5180
Ntx 4 Polarization \

130,

Level {(dBuV/m)

Date: 2016-09-09

120
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80

60
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20

UNILS§RIINCAT

=

0

1000 4000, 28000. 12000. 16000. 20000. 24000. 28000, 32000.
Freguency (MHz)

Over Limit  ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

36000. 40000

[0, RS YR Ny

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

758@.000 45,91 -8.@9 54,00 37.88 36.68 7.6/ 35.44 Average
7580.000 54.80 -20.0@ 74.80 45.17 36.68 7.67 35.44 Peak
18368.800 53.16 -168.84 63.20 44,88 39.48 9.41 35.61 Peak
15548.808 49.72 -4.28 54.00 35.49 38.41 11.54 35.63 Average
15548.808 58.82 -15.18 74.88 44.58 38.41 11.54 35.63 Peak

Note 1:
Note 2:
Note 3:
Note 4:

Note 5:

Note 6:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in

addition.

For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.
No level of unwanted emissions exceeds the level of the fundamental emission.
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SPORTON LAS.

e a Transmitter Radiated Unwanted Emissions

(Non-Beamforming)

Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)
Modulation Mode VHT20 Test Freq. (MHz) 5180
Ntx 4 Polarization H

130

Level {(dBuV/m)

Date: 2016-09-09

120
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UNILS§RIINCAT

1

0

1000 4000, 28000. 12000. 16000. 20000. 24000. 28000, 32000.
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

36000. 40000

[0, RS YR Ry

MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB

758@.000 49.43 -4.52 54,00 48.65 36.68 7.67 35.44 Average
7580.000 54.82 -19.98 74.80 45.19 36.68 7.67 35.44 Peak
18308.800 53.38 -9.82 68.20 45.18 39.48 9.41 35.61 Peak
15548.808 58.45 -3.55 54.08 36.13 38.41 11.54 35.63 Average
15548.80e 59.14 -14.86 74.88 44.82 38.41 11.54 35.63 Peak

Note 1:
Note 2:
Note 3:
Note 4:

Note 5:

Note 6:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in

addition.

For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not

required to

satisfy the -27 dBm peak emission limit of 15.407.

No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

seamron cas.  (NON-Beamforming)

Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)
Modulation Mode VHT20 Test Freq. (MHz) 5200
Ntx 4 Polarization \

130,

Level {(dBuV/m)

Date: 2016-09-09

120
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20

UNILS§RIINCAT

1

0

1000 4000, 8000. 12000. 16000. 20000. 24000. 28000, 32000.
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

36000. 40000

[V, IS YR Ry

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

750@.000 45.87 -8.92 54,00 36.24 36.68 7.6/ 35.44 Average
7580.000 54.1p -19.9@ 74.80 45.27 36.68 7.67 35.44 Peak
1e4e0.800 60.37 -7.83 68.20 46.97 39.54 9.44 35,58 Peak
15600.808 49.56 -4.44 54,90 35.45 38.28 11.58 35.67 Average
15608.808 59.52 -14.48 74.88 45.41 38.28 11.58 35.67 Peak

Note 1:
Note 2:
Note 3:
Note 4:

Note 5:

Note 6:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in

addition.

For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.
No level of unwanted emissions exceeds the level of the fundamental emission.
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SPORTON LAS.

e a Transmitter Radiated Unwanted Emissions

(Non-Beamforming)

Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)
Modulation Mode VHT20 Test Freq. (MHz) 5200
Ntx 4 Polarization H

130,

Level {(dBuV/m)

Date: 2016-09-09
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UNILS§RIINCAT

=

0

1000 4000, 28000. 12000. 16000. 20000. 24000. 28000, 32000.
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

36000. 40000

[V, IS YR Ry

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

7500.000 49.64 -4.36 54,00 48.81 36.68 7.6/ 35.44 Average
7588.000 55.24 -18.76 74.80 46.41 36.68 7.67 35.44 Peak
10400.800 59.52 -8.68 68.20 46.12 39.54 9.44 35,58 Peak
156008.808 43.68 -5.32 54.00 34.57 38.28 11.58 35.67 Average
15608.80e 61.15 -12.85 74.88 47.84 38.28 11.58 35.67 Peak

Note 1:
Note 2:
Note 3:
Note 4:

Note 5:

Note 6:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in

addition.

For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.
No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

ssomron as.  (NON-Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT20 Test Freq. (MHz) 5240
Nrx 4 Polarization \%
130Lew:-:l (dBuV/m}) Date: 2016-09-09
120
100
80
Il UNILS§RIINCAT
Al il ——
40
20

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000, 32000. 36000. 40000
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB

7500.900 45.82 -8.98 54,00 36.19 36.68 7.6/ 35.44 Average
7588.0800 53.77 -20.23 74.80 44.94 36.68 7.67 35.44 Peak
104808.800 61.87 -6.33 68.20 48.22 39.67/ 9.48 35.58 Peak
15728.808 43.83 -5.17 54.00 35.14 38.82 11.4@8 35.73 Average
15728.80@ 58.59 -15.41 74.88 44.98 38.82 11.48 35.73 Peak

[V, IS YR Ry

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

ssomron as.  (NON-Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT20 Test Freq. (MHz) 5240
Nrx 4 Polarization H
130Lew:-:l (dBuV/m}) Date: 2016-09-09
120
100
80
Il UNILS§RIINCAT
. il ]
40
20

0

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000, 32000. 36000. 40000
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB

1 758@.e0e 49,54 -4.46 54.8@ 48.71 36.68 7.67 35.44 Average
2 7589.e8@ 53.19 -20.81 74.80 44.36 36.68 7.67 35.44 Peak
3 18480.e@0 59.83 -9.17 68.20 45,38 39.67 9.48 35.50 Peak

[4 15726.88@ 52.92 -1.88 54.8@ 39.23 38.82 11.48 35.73 Average |
5 15720.e8@ 62.89 -11.11 74.8e 49.2¢ 38.82 11.4@ 35.73 Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

ssomron as.  (NON-Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT40 Test Freq. (MHz) 5190
Nrx 4 Polarization \%
130Lew:-:l (dBuV/m}) Date: 2016-09-09
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M UNILS§RA FCAT
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1000 4000, 28000. 12000. 16000. 20000. 24000. 28000, 32000. 36000. 40000
Freguency (MHz)

Over Limit  ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

758@.000 44,67 -9.33 54,00 35.834 36.68 7.67 35.44 Average
7580.000 53.22 -20.78 74.80 44.39 36.68 7.67 35.44 Peak
1@388.800 53.85 -9.35 68.20 45.58 39.51 9.44 35.68 Peak
15578.808 49.70 -4.3@0 54.08 35.50 38.35 11.58 35.65 Average
15578.80@ 53.9@ -15.1@ 74.8e@ 44.78 38.35 11.58 35.65 Peak

[0, IS YR Ry

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

seamron cas.  (NON-Beamforming)

Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)
Modulation Mode VHT40 Test Freq. (MHz) 5190
Ntx 4 Polarization H

130

Level {(dBuV/m)

Date: 2016-09-09
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UNILS§RIINCAT
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1000 4000, 8000. 12000. 16000. 20000. 24000. 28000, 32000.
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

36000. 40000

[V, IS YR Ny

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

7500.000 46.88 -7.92 54.8@ 37.25 36.68 7.67 35.44 Average
7580.000 54.44 -19.56 74.80 45.61 36.68 7.67 35.44 Peak
1@388.800 57.85 -11.15 68.20 43.78 39.51 9.44 35.68 Peak
15578.808 58.99 -3.190 54.08 36.79 38.35 11.58 35.65 Average
15578.80@ 59.35 -14.65 74.8@ 45.15 38.35 11.58 35.65 Peak

Note 1:
Note 2:
Note 3:
Note 4:

Note 5:

Note 6:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in

addition.

For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.
No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

ssomron as.  (NON-Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT40 Test Freq. (MHz) 5230
Nrx 4 Polarization \%
130Level {dBuV/m}) Date: 2016-09-09
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M UNILS§RA FCAT
il =
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G10(10 4000, 8000. 12000. 16000. 20000, 24000. 28000, 32000. 36000. 40000

Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB

750@.000 45.64 -8.36 54,00 36.81 36.68 7.67 35.44 Average
7580.000 53.22 -20.78 74.80 44.39 36.68 7.67 35.44 Peak
1e408.800 59.10 -9.10 68.20 45.58 39.64 9.48 35.52 Peak
15690.808 49.57 -4.43 54.00 35.81 38.88 11.4@ 35.72 Average
15698.80@ 58.67 -15.33 74.88 44.91 38.88 11.48 35.72 Peak

[V, IS YR Ry

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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SPORTON LAS.

e a Transmitter Radiated Unwanted Emissions

(Non-Beamforming)

Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)
Modulation Mode VHT40 Test Freq. (MHz) 5230
Ntx 4 Polarization H

130

Level {(dBuV/m)

Date: 2016-09-09
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1000 4000, 8000. 12000. 16000. 20000. 24000. 28000, 32000.
Freguency (MHz)

Over Limit  ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

36000. 40000

[V, RS YR Ry

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

750@.000 5@.41 -3.59 54,00 41.58 36.68 7.6/ 35.44 Average
7580.000 55.45 -18.55 74.80 46.62 36.68 7.67 35.44 Peak
18468.808 57.595 -18.25 68.20 44.35 39.64 9.48 35.52 Peak
15690.808 58.78 -3.22 54.00 37.82 38.88 11.4@ 35.72 Average
15698.808 59.79 -14.21 74.88 46.83 38.88 11.48 35.72 Peak

Note 1:
Note 2:
Note 3:
Note 4:

Note 5:

Note 6:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in

addition.

For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not

required to

satisfy the -27 dBm peak emission limit of 15.407.

No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

ssomron as.  (NON-Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT80 Test Freq. (MHz) 5210
Nrx 4 Polarization \%
130Le'v:-zl (dBuV/m}) Date: 2016-09-09
120
100

M UNILS§RA FCAT
il =

1000 4000, 8000. 12000. 16000. 20000. 24000. 28000, 32000. 36000. 40000
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB

750@.000 46.85 -7.95 54.0@ 37.22 36.68 7.67 35.44 Average
7590.000 53.64 -20.36 74.80 44.81 36.68 7.67 35.44 Peak
18428.800 57.33 -16.87 68.20 43.86 39.57 9.46 35.56 Peak
15638.808 508.10 -2.92 54.00 36.10 38.21 11.47 35.68 Average
15638.80@ 59.3@ -14.7@ 74.8@ 45.38 38.21 11.47 35.68 Peak

[V, IS YR Ry

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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SPORTON LAS.

e a Transmitter Radiated Unwanted Emissions

(Non-Beamforming)

Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)
Modulation Mode VHT80 Test Freq. (MHz) 5210
Ntx 4 Polarization H

130

Level {(dBuV/m)

Date: 2016-09-09
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1000 4000, 8000. 12000. 16000. 20000. 24000. 28000, 32000.
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

36000. 40000

[V, IS YR Ry

MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB

750@.000 5@.46 -3.54 54,00 41.63 36.68 7.67 35.44 Average
7580.000 53.81 -20.19 74.80 44.98 3b.68 7.67 35.44 Peak
18428.800 57.98 -18.22 68.20 44.51 39.57 9.46 35.56 Peak
15630.800 43.80 -5.20 54.00 34.80 38.21 11.47 35.68 Average
15638.80@ 58.7@ -15.3@ 74.88 44.78 38.21 11.47 35.68 Peak

Note 1:
Note 2:
Note 3:
Note 4:

Note 5:

Note 6:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Measurement receive antenna polarization: H (Horizontal), V (Vertical)

For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in

addition.

For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not

required to

satisfy the -27 dBm peak emission limit of 15.407.

No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

ssomron as.  (NON-Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz) for 5725-5850MHz

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode 11a Test Freq. (MHz) 5745
Nrx 4 Polarization Vv
130Le\rel (dBuV/m) Date: 2016-09-09
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ml UNILEHBWEW
L] =
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20|

E31000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Lewvel Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

7568.000 46.25 -7.75 54.88 37.42 36.68 7.67 35.44 Average
7580.0008 53.9 -20.84 74.80 45.13 36.68 7.67 35.44 Peak
11456.806 58.42 -3.58 54.86 35.86 46.18 9.74 35.28 Average
11458.808 59.27 -14.73 74.80 44.71 48.18 9.74 35.28 Peak
17235.866@ 63.86 -5.14 68.28 45.17 41.85 11.93 35.89 Peak

[0, IS UT R ARy

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

ssomron as.  (NON-Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode 11a Test Freq. (MHz) 5745
Nrx 4 Polarization H
130Le'vel (dBuVm) Date: 2016-09-09
120
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I UNILBNEWEW
. il 1
40
20

1000 4000. 2000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freq Lewel Limit Line Lewvel Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

7568.0008 49.11 -4.89 54.80 48.28 36.68 7.67 35.44 Average
7580.0080 55.36 -18.64 74.88 46.53 36.68 7.67 35.44 Peak
11456.806 58.75 -3.25 54.86 36.19 46.18 9.74 35.28 Average
11456.808 59.75 -14.25 74.80 45.19 48.180 9.74 35.28 Peak
17235.80@ 63.67 -4.53 68.28 45.78 41.85 11.93 35.89 Peak

[0, IS UT R ARy

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions
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Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode 11a Test Freq. (MHz) 5785
Nrx 4 Polarization V
Date: 2016-09-09
130Lew:-:l {(dBuV/m}) ate
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ml UNILBHEWEW
. L U
40
20
G10004000. 2000, 12000, 16000, 20000, 24000, 28000, 32000. 36000. 40000
Freguency (MHz)
Over Limit  ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
1 75@0.eee 45,25 -8.75 54.8@ 36.42 36.68 7.67 35.44 Average
2 7500.080 53.00 -21.2@ 74.80 44,17 36.68 7.67 35.44 Peak
3 115796.000 46,70 -7.30 54.80 32.29 39.92 9.79 35.31 Average
4 11578.80@ 57.72 -16.28 74.80 43.31 39.93 9.79 35.31 Peak
5 17355.08@ 63.29 -4.91 €8.2¢ 45.87 41.44 11.92 35.14 Peak

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

addition.

required to satisfy the -27 dBm peak emission limit of 15.407.
Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
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e a Transmitter Radiated Unwanted Emissions

seamron cas.  (NON-Beamforming)

Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode 11a Test Freq. (MHz) 5785
Nrx 4 Polarization H
Date: 2016-09-09
130Level (dBuV/m}) ate
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40
20
G10004000. 2000, 12000, 16000, 20000, 24000, 28000, 32000. 36000. 40000
Freguency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
1 7500.e0e 5@.39 -3.81 54.8@ 41.56 36.68 7.67 35.44 Average
2 7500.080 54,56 -19.44 74.80 45.73 36.68 7.67 35.44 Peak
3 11570.e00 49.64 -4.36 54.80 35.23 39.92 9,79 35.31 Average
4 11578.80@ 58.15 -15.85 74.80 43.74 39.93 9.79 35.31 Peak
5 17355.08@ 65.31 -2.89 68.2¢ 47.89 41.44 11.92 35.14 Peak

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

addition.

required to satisfy the -27 dBm peak emission limit of 15.407.
Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
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e a Transmitter Radiated Unwanted Emissions

seamron cas.  (NON-Beamforming)

Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode 11a Test Freq. (MHz) 5825
Nrx 4 Polarization V
Date: 2016-09-09
130Lew:-:l {(dBuV/m}) ate
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G10004000. 2000, 12000, 16000, 20000, 24000, 28000, 32000. 36000. 40000
Freguency (MHz)
Over Limit  ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
1 7500.000 47.83 -6.97 54.0@ 38.20 36.68 7.67 35.44 Average
2 7590.080 55.28 -18.72 74.80 46.45 36.68 7.67 35.44 Peak
3 1le50.e0@ 50.49 -3.51 54.80 36.25 39.74 9.84 35,34 Average
4 11658.800 59.84 -14.96 74.80 44.88 39.74 9.84 35.34 Peak
5 17475.08@ 63.64 -4.56 ©8.28¢ 45.1@¢ 41.82 11.9@ 35.18 Peak

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

addition.

required to satisfy the -27 dBm peak emission limit of 15.407.
Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
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SPORTON LAS.

e a Transmitter Radiated Unwanted Emissions

(Non-Beamforming)

Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)
Modulation Mode 11a Test Freq. (MHz) 5825
Nrx 4 Polarization H

130Level (dBuV/m}) Date: 2016-09-09
120
100
80
! UNIUBINEWEW
. Ul
40
20
G1000 4000, 2000, 12000, 16000, 20000, 24000, 28000, 32000. 36000. 40000
Freguency (MHz)
Over Limit  ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuwY dB/m dB dB
1 7500.008 50.57 -3.43 54,80 41.74 36.60 7.67 35.44 Average
2 7500.000 54,76 -19.24 74.80 45.93 36.60 7.67 35.44 Peak
3 11650.000 49.84 -4.16 54.80 35.60 39.74 9.84 35.34 Average
4 11650.000 58.74 -15.26 74.80 44,50 39.74 9.84 35.34 Peak
5 17475.000 66.44 -1.76 68.20 47.980 41.82 11,90 35.18 Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

seamron cas.  (NON-Beamforming)

Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT20 Test Freq. (MHz) 5745
Nrx 4 Polarization V
Date: 2016-11-14
130Lew:-:l {(dBuV/m}) ate!
120
100
20
ml UNILBHEWEW
. L U
40
20
G10(104[]0(]. 2000, 12000. 16000, 20000, 24000, 28000, 32000. 36000. 40000
Freguency (MHz)
Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
1 75@0.000 45.64 -8.36 54.0@ 36.81 36.68 7.67 35.44 Average
2 7500.080 54,22 -19.78 74.80 45.39 36.68 7.67 35.44 Peak
3 11499.000 48.46 -5.54 54.80 33,99 40.18 9.74 35,28 Average
4 1149@.80@ 56.86 -17.14 74.80 42.3@ 48.10 9.74 35.28 Peak
5 17235.08@ 63.14 -5.86 €8.2¢ 45.15 41.18 11.92 35.11 Peak

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

addition.

required to satisfy the -27 dBm peak emission limit of 15.407.
Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
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e a Transmitter Radiated Unwanted Emissions

ssomron as.  (NON-Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT20 Test Freq. (MHz) 5745
Nrx 4 Polarization H
130Lew:-:l {(dBuV/m}) Date: 2016-09-09
120
100

60

M UNIUBINEWEW
il ——

40

20

0

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000, 32000. 36000. 40000
Freguency (MHz)

Over Limit  ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

750@.000 48,95 -5.85 54.00 48.12 36.68 7.67 35.44 Average
7580.000 54.44 -19.56 74.80 45.61 36.68 7.67 35.44 Peak
11490.808 49.77 -4.23 54.068 35.21 46.18 9.74 35.28 Average
11498.800 538.13 -15.87 74.80 43.57 48.1@0 9.74 35.28 Peak
17235.80e 64.18 -4.82 68.20 46.29 41.85 11.93 35.09 Peak

[0, IS YR Ry

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

ssomron as.  (NON-Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT20 Test Freq. (MHz) 5785
Nrx 4 Polarization \%
130Lew:-:l {(dBuV/m}) Date: 2016-09-09
120
100
80
! UNIUBINEWEW
. il ]
40
20

0

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000, 32000. 36000. 40000
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

7500.000 46.82 -7.98 54.8@ 37.19 36.68 7.67 35.44 Average
7580.000 54.65 -19.3% 74.80 45.82 36.68 7.67 35.44 Peak
11578.808 43.82 -5.18 54.08 34.41 39.93 9.79 35.31 Average
11578.808 59.10 -14.99 74.80 44.69 39.93 9.79 35.31 Peak
17355.808 63.81 -5.19 68.28 44.79 41.44 11.92 35.14 Peak

[V, IS YR Ry

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

ssomron as.  (NON-Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT20 Test Freq. (MHz) 5785
Nrx 4 Polarization H
130Lew:-:l (dBuV/m}) Date: 2016-09-09
120
100
80
! UNIUBINEWEW
. il ]
40
20

0

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000, 32000. 36000. 40000
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB

750@.000 5@.62 -3.38 54,00 41.79 36.68 7.67 35.44 Average
7580.000 56.52 -17.48 74.80 47.69 3b6.68 7.67 35.44 Peak
11578.808 49.56 -4.44 54.868 35.15 39.92 9.79 35.31 Average
11570.80@ 58.88 -15.92 74.80 43.67 39.93 9.79 35.31 Peak
17355.80@ 66.81 -2.19 68.28 47.79 41.44 11.92 35.14 Peak

[V, IS YR Ny

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

ssomron as.  (NON-Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT20 Test Freq. (MHz) 5825
Nrx 4 Polarization \%
130Lew:-:l {(dBuV/m}) Date: 2016-09-09
120
100
80
! UNIUBINEWEW
. il ]
40
20

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000, 32000. 36000. 40000
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

758@.000 45.38 -8.12 54.0@ 37.85 36.68 7.6/ 35.44 Average
7580.000 53.62 -20.38 74.80 44.79 36.68 7.67 35.44 Peak
11658.808 47.83 -6.17 54.88 33.59 39.74 9.84 35.34 Average
11658.808 57.50 -16.50 74.80 43.26 39.74 9.84 35.34 Peak
17475.808 63.83 -4.37 68.20 45.29 41.82 11.98 35.18 Peak

[0, IS YR Ry

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

ssomron as.  (NON-Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT20 Test Freq. (MHz) 5825
Nrx 4 Polarization H
130Level (dBuV/m}) Date: 2016-09-08
120
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M UNIUBINEWEW
il ——

40

20

0

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000, 32000. 36000. 40000
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

750@.000 58.23 -3.77 54,00 41.48 36.68 7.6/ 35.44 Average
7588.000 55.73 -18.27 74.80 46.9@¢ 36.68 7.67 35.44 Peak
11658.808 49.94 -4.86 54.08 35.78 39.74 9.84 35.34 Average
11658.800 53.74 -15.26 74.80 44.58 39.74 9.84 35.34 Peak
17475.80e 66.14 -2.86 68.20 47.68 41.82 11.98 35.18 Peak

[0, IS YR Ry

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

ssomron as.  (NON-Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT40 Test Freq. (MHz) 5755
Nrx 4 Polarization \%
130Lew:-:l {(dBuV/m}) Date: 2016-09-08
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i UNIUBINEWEW
. il ]
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0

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000, 32000. 36000. 40000
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB

7588.000 44,95 -9.85 54,00 36.12 36.68 7.67 35.44 Average
7588.000 52.75 -21.25 74.80 43,92 36.68 7.67 35.44 Peak
11518.808 47.76 -6.24 54.068 33.22 46.88 9.74 35.28 Average
11518.808 57.71 -16.29 74.80 43.17 48.88 9.74 35.28 Peak
17265.80@ 61.95 -6.25 68.20 43.99 41,15 11.92 35.11 Peak

[0, S YR Ry

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

ssomron as.  (NON-Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT40 Test Freq. (MHz) 5755
Nrx 4 Polarization H
130Lew:-:l {(dBuV/m}) Date: 2016-09-08
120
100
80
i UNIUBINEWEW
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000, 32000. 36000. 40000
Freguency (MHz)

Over Limit  ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

7580.000 49.83 -4.97 54,00 48.20 36.68 7.6/ 35.44 Average
7580.000 54.74 -19.26 74.80 45.91 36.68 7.67 35.44 Peak
11518.808 58.74 -3.26 54.00 36.20 46.88 9.74 35.28 Average
11518.800 53.84 -15.1e 74.80 44.38 48.88 9.74 35.28 Peak
17265.80@ 62.55 -5.65 68.20 44.59 41,15 11.92 35.11 Peak

[0, RS YR Ry

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

ssomron as.  (NON-Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT40 Test Freq. (MHz) 5795
Nrx 4 Polarization \%
130Lew:-:l {(dBuV/m}) Date: 2016-09-08
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000, 32000. 36000. 40000
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

750@.000 46.24 -7.76 54.8@ 37.41 36.68 7.67 35.44 Average
7580.000 53,95 -20.9% 74.80 45.12 36.68 7.67 35.44 Peak
11590.808 46.97 -7.82 54.06 32.59 39.88 9.82 35.32 Average
11598.808 57.56 -16.84 74.80 43.58 39.88 9.82 35.32 Peak
17385.808 62.41 -5.79 68.280 44.12 41.53 11.91 35.15 Peak

[0, IS YR Ry

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions

ssomron as.  (NON-Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT40 Test Freq. (MHz) 5795
Nrx 4 Polarization H
130Lew:-:l {(dBuV/m}) Date: 2016-09-08
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000, 32000. 36000. 40000
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

758@.000 58.13 -3.87 54.00 41.38 36.68 7.6/ 35.44 Average
7580.000 56.81 -17.99 74.80 47.18 36.68 7.67 35.44 Peak
11590.806 58.41 -3.59 54.068 36.83 39.88 9.82 35.32 Average
11590.800 60.93 -13.87 74.80 46.55 39.88 9.82 35.32 Peak
17385.80e 63.12 -5.88 68.20 44.83 41.53 11.91 35.15 Peak

[0, IS YR Ry

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions
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Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT80 Test Freq. (MHz) 5775
Nrx 4 Polarization \%
130Lew:-:l {(dBuV/m}) Date: 2016-09-08
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000, 32000. 36000. 40000
Frequency (MHz)

Over Limit ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB

758@.000 45.36 -8.14 54.8@ 37.83 36.68 7.6/ 35.44 Average
7580.000 53.66 -20.34 74.80 44.83 36.68 7.67 35.44 Peak
11558.808 47.35 -6.65 54.068 32.88 39.98 9.79 35.30 Average
11558.808 57.68 -16.32 74.80 43.21 39.98 9.79 35.38 Peak
17325.80@ 62.48 -5.72 68.20 44.35 41.34 11.92 35.13 Peak

[V, IS YR Ny

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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e a Transmitter Radiated Unwanted Emissions
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Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT80 Test Freq. (MHz) 5775
Nrx 4 Polarization H
130Lew:-:l {(dBuV/m}) Date: 2016-09-08
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1000 4000. 8000. 12000. 16000. 20000. 24000. 28000, 32000. 36000. 40000
Frequency (MHz)

Over Limit  ReadAntenna Cable Preamp
Freg Level Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB

758@.000 49.63 -4.37 54,00 40.82 36.68 7.6/ 35.44 Average
7580.000@ 55.56 -18.44 74.80 46.73 36.68 7.67 35.44 Peak
11558.8068 508,32 -3.68 54.08 35.85 39.98 9.79 35.30 Average
11558.808 53.70 -15.3@0 74.80 44.23 39.98 9.79 35.38 Peak
17325.808 62.27 -5.93 68.20 44.14 41.34 11.92 35.13 Peak

[0, IS YR Ry

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.

SPORTON INTERNATIONAL INC. Page No. : E38 of E64
TEL : 886-3-327-3456 Report No. 1 630719
FAX : 886-3-327-0973



SPORTON LAS.

Transmitter Radiated Unwanted Emissions (Beamforming)

Appendix E

Transmitter Radiated Unwanted Emissions (Below 1GHz)

Transmitter Radiated Unwanted Emissions (Below 1GHz)

Operating Mode 2 Polarization \Y
Operating Function UPS Mode
80|_9\,r9| (dBuV/m) Date: 2016-12-24
NCCACFCC-B
7O
60
50 =
i G— 5 &
M
30
20
10
0
-10
_2030 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Over Limit ReadfAntenna Cable Preamp
Freq Level Limit Line Lewvel Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB
[1 33.880 36.97 3.83 409.88 53.89 28.91 09.34 37.37 QP |
2 99.848 39.45 -4.85 43.56 68.88 14.83 ©.56 36.82 Peak
3 144.466 38.36 -5.14 43.58 58.84 16.28 ©.67 36.63 Peak
4 499.486 38.83 -7.97 46.08 50.% 22.82 1.29 36.98 Peak
5 625.580 48.87 -5.13 46.98 51.60 25.16 1.44 37.33 Peak
6 §75.840 48.62 -5.38 46.00 48.81 27.78 1.76 37.65 Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical).

Note 4: No level of unwanted emissions exceeds the level of the fundamental emission.

SPORTON INTERNATI
TEL : 886-3-327-3456
FAX : 886-3-327-0973

ONAL INC.

Page No. : E39 of E64
Report No. 1 630719




SPORTON LAS.

Transmitter Radiated Unwanted Emissions (Beamforming)

Appendix E

Transmitter Radiated Unwanted Emissions (Below 1GHz)

Operating Mode 2 Polarization H
Operating Function UPS Mode
8(}Le\.rel (dBuV/m) Date: 2016-12-24
NCCAC/FCC-B
70
60
50 ’_
_I 23 =
40 4 E o
30
20
10
0
-10
-2030 100. 200. 300. 400. 500. 600. 700. 2800. 900. 1000
Frequency (MHz)
Over Limit ReadAntenna Cable Preamp
Freq Lewvel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 99.848 39.27 -4.23 43.58 68.78 14.83 0.56 36.82 Peak
2 165.800 39.65 -3.85 43.58 68.52 14.95 @.72 36.54 Peak
3 177.446 39.58 -3.92 43.58 61.25 14.88 ©.74 36.49 Peak
4 375.320 34.80 -11.286 46.88 58.36 19.96 1.88 36.68@ Peak
5 625.580 34.81 -11.99 46.88 44.74 25.16 1.44 37.33 Peak
6 749,749 37.37 -8.63 46.88 46.53 26.76 1.68 37.52 Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical).
Note 4: No level of unwanted emissions exceeds the level of the fundamental emission.
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ssomron cas.  11@NSMitter Radiated Unwanted Emissions (Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz) for 5150-5250MHz

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT20 Test Freq. (MHz) 5180
Ntx 4 Polarization Vv
130Level (dBuV/m) Date: 2016-11-23
120
100|

80

il

40

UNILUMET ICAT

=1

20

U10004000. 8000. 12000. 16000. 20000. 24000

Freguency (MHz)

28000. 32000. 36000. 40000

ReadfAntenna
Level Factor

Limit
Line

Over
Limit

Cable Preamp

Freq Level Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV dB/m dB dB
8644888
18368.0080
15548.600

15546. 6886

51.584
56.25
43.72
56.36

-16.26
-11.95
-18.28
-17.64

68.28
68.20
54.00
74.08

42.39
42.87
29.48
42.84

36.97
35.48
38.41
38.41

8.28
9.41
11.54
11.54

35.78
35.61
35.63
35.63

Peak
Peak
Average
Peak

F RN WER N B

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

No level of unwanted emissions exceeds the level of the fundamental emission.

Note 5:

Note 6:
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Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT20 Test Freq. (MHz) 5180
Nrx 4 Polarization H
130Level {dBuV/m) Date: 2016-11-23
120
100
20
M UNILIRE LPCAT
o [Il=litp i e
40
20

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Fregquency (MHz)

Over Limit ReadAntenna Cable Preamp
Fregq Lewvel Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB

§384.8080 39.72 -14.28 54.80 30.38 36.89 8.20 35.67 Average
§384.000 51.72 -22.28 74.08 42.38 36.89 B.20 35.67 Peak
18360.080 55.71 -12.49 £8.28 42.43 39.48 9.41 35.61 Peak
15548.000 43.74 -18.26 54.88 29.42 38.41 11.54 35.63 Average
15548.000 55.596 -18.84 74.88 41.64 38.41 11.54 35.63 Peak

L e N

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT20 Test Freq. (MHz) 5200

Nrx 4 Polarization V

Level (dBuV/m) Date: 2016-11-23

130
120

100

80

1]

40

UNIUMET ATCAT

7l

20

=

1000 4000. 8000. 12000. 16000. 20000. 24000.

Freguency (MHz)

28000. 32000. 36000. 40000

ReadAntenna
Level Factor

Limit
Line

Over
Limit

Cable Preamp

Freg Lewvel Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB

8724.688
le4ee.eee

15688 .680
15608.0808

53.88
57.21
45.39
56.71

-15.12
-18.99

-8.61
-17.29

68.20
68.28
54.00
74.08

43.43
43.81
31.28
42.68

37.87
39.54
38.28
38.28

8.25
9.44
11.58
11.58

35.71
35.58
35.67
35.67

Peak
Peak
Average
Peak

IS VTR =Y

Note 1:
Note 2:
Note 3:
Note 4:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)

For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

No level of unwanted emissions exceeds the level of the fundamental emission.

Note 5:

Note 6:
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ssomron cas.  11@NSMitter Radiated Unwanted Emissions (Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT20 Test Freq. (MHz) 5200
Nrx 4 Polarization H
130Level {dBuV/m) Date: 2016-11-23
120
100
20
il UNIRE APCAT
Al il i |
40
20
01000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freq Lewvel Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV dB/m dB dB

7500.080 50.17 -3.83 54.88 41.34 36.60 7.67 35.44 Average |
758@.008 56.53 -17.47 74.98 47.78 36.68 7.67 35.44 Peak
16480.000 56.48 -11.72 68.286 43.88 39.54 9.44 35.58 Peak
15688.000 46.83 -7.17 54.88 32.72 38.28 11.58 35.67 Average
15688.000 58.57 -15.43 74.88 44.46 38.28 11.58 35.67 Peak

W R W T (2]

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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ssomron cas.  11@NSMitter Radiated Unwanted Emissions (Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)
Modulation Mode VHT20 Test Freq. (MHz) 5240
Nrx 4 Polarization V

130Level (dBuV/m) Date: 2016-11-23
120
100]
20
(0 b e | e
4
60 r
40
20
01000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Freguency (MHz)
Over Limit ReadAntenna Cable Preamp
Freq Lewvel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dE dBuV/m dBuV dB/m dB dB
1 8752.880 52.83 -16.17 68.20 42.36 37.18 8.29 35.72 Peak
2 10480.880 57.80 -18.40 68.28 44.15 39.67 9.48 35.50 Peak
3 15720.860 46.24 -7.76 54.88 32.55 38.02 11.40 35.73 Average
4 157208.880 56.98 -17.82 74.88 43.29 38.82 11.48 35.73 Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT20 Test Freq. (MHz) 5240
Nrx 4 Polarization H
130Level {dBuV/m) Date: 2016-12-30
120
100
20
M UNIME ATEAT
1 1 e e e [N | ]
40
20

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freq Lewvel Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB

§8312.80808 39.86 -14.14 54.80 30.41 36.95 8.16 35.66 Average
§312.00@ 51.66 -22.34 74.08 42.21 36.95 8.16 35.66 Peak
16486.0680 55.595 -12.25 68.28 42.38 39.67 9.48 35.58 Peak
15728.000 45.71 -8.29 54.88 32.82 38.82 11.48 35.73 Average
15728.000 56.44 -17.56 74.88 42.75 38.82 11.48 35.73 Peak

(S R O W

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT40 Test Freq. (MHz) 5190

Nrx 4 Polarization V

Level (dBuV/m) Date: 2016-11-23

130
120

100

80

2
sulﬂ-lﬂ-[ 1

40

UNIUMET ATCAT

Tl

20

=

1000 4000. 8000. 12000. 16000. 20000. 24000.

Freguency (MHz)

28000. 32000. 36000. 40000

ReadAntenna
Level Factor

Limit
Line

Over
Limit

Cable Preamp

Freg Level Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB

8816.0600
1e388.008

15578.680
15578@.608

52.39
57.98
45.76
57.95

-15.81
-18.30

-8.24
-16.85

68.20
68.28
54.00
74.08

42.64
44,55
31.56
43.75

37.18
39.51
38.35
38.35

8.25
9.44
11.58
11.58

35.72
35.68
35.65
35.65

Peak
Peak
Average
Peak

IS TR =Y

Note 1:
Note 2:
Note 3:
Note 4:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)

For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

No level of unwanted emissions exceeds the level of the fundamental emission.

Note 5:

Note 6:
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Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT40 Test Freq. (MHz) 5190

Nrx 4 Polarization H

Level (dBuV/m) Date: 2016-11-23

130
120

100

80

2
SUH[ 1

40

UNIUMET ATCAT

7l

20

=

1000 4000. 8000. 12000. 16000. 20000. 24000.

Freguency (MHz)

28000. 32000. 36000. 40000

ReadAntenna
Level Factor

Limit
Line

Over
Limit

Cable Preamp

Freg Level Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB

8736.0888
1e388.0080

15578.680
15578@.608

52.84
57.89
45.87
57.23

-15.36
-18.51

-8.13
-16.77

68.20
68.28
54.00
74.08

43.18
44,34
3157
43.83

37.88
39.51
38.35
38.35

8.25
9.44
11.58
11.58

35.71
35.68
35.65
35.65

Peak
Peak
Average
Peak

ISR TR Y

Note 1:
Note 2:
Note 3:
Note 4:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)

For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

No level of unwanted emissions exceeds the level of the fundamental emission.

Note 5:

Note 6:
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Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT40 Test Freq. (MHz) 5230
Nrx 4 Polarization \%
130Level (dBu\//m) Date: 2016-11-23
120
100
20
il UNIRE APCAT
ol i i
40
20

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Freguency (MHz)

Over Limit ReadfAntenna Cable Preamp
Freq Lewvel Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB

8166.80808 39.86 -14.14 54.80 30.35 37.87 8.89 35.865 Average
8166.00@ 52.49 -21.51 74.98 42.98 37.87 B8.89 35.65 Peak
16466.080 57.69 -18.51 68.28 44.89 39.64 9.48 35.52 Peak
1565@.000 47.12 -6.88 54.88 33.36 38.88 11.48 35.72 Average
15658.000 57.55 -16.45 74.88 43.79 38.88 11.48 35.72 Peak

(S R W

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT40 Test Freq. (MHz) 5230

Nrx 4 Polarization H

Level (dBuV/m) Date: 2016-11-23

130
120

100

80

il

40

UNIUMET ATCAT

1

20

=

1000 4000. 8000. 12000. 16000. 20000. 24000.

Freguency (MHz)

28000. 32000. 36000. 40000

ReadAntenna
Level Factor

Limit
Line

Over
Limit

Cable Preamp

Freg Level Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB

8845.008
le4e@.0080

15658.680
15658.608

52.45
57.46
46.19
57.68

-15.75
-18.74

-7.81
-16.32

68.20
68.28
54.00
74.08

42.67
43.86
32.43
43.92

37.21
39.64
38.88
38.88

8.38
9.48
11.48
11.48

35.73
35.52
35.72
35.72

Peak
Peak
Average
Peak

IS TR =Y

Note 1:
Note 2:
Note 3:
Note 4:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)

For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

No level of unwanted emissions exceeds the level of the fundamental emission.

Note 5:

Note 6:
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Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT80 Test Freq. (MHz) 5210

Nrx 4 Polarization V

Level (dBuV/m) Date: 2016-11-23

130
120

100

80

il

40

UNIUMET ATCAT

(N

20

=

1000 4000. 8000. 12000. 16000. 20000. 24000.

Freguency (MHz)

28000. 32000. 36000. 40000

ReadAntenna
Level Factor

Limit
Line

Over
Limit

Cable Preamp

Freg Lewvel Loss Factor Remark

MHz dBuV/m dB dBuV/m  dBuV dB/m dB dB

7837.0688
le42e.008

15638.680
15638.0608

51.58
57.73
46.57
58.13

-16.38
-18.47

-7.43
-15.87

68.20
68.28
54.00
74.08

42.59
44,26
32.57
44,13

37.60
39.57
38.21
38.21

7.88
9.46
11.47
11.47

35.57
35.56
35.68
35.68

Peak
Peak
Average
Peak

ISR =Y

Note 1:
Note 2:
Note 3:
Note 4:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)

For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

No level of unwanted emissions exceeds the level of the fundamental emission.

Note 5:

Note 6:
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Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT80 Test Freq. (MHz) 5210

Nrx 4 Polarization H

Level (dBuV/m) Date: 2016-11-23

130
120

100

80

1]

40

UNIUMET ATCAT

Tl

20

=

1000 4000. 8000. 12000. 16000. 20000. 24000.

Freguency (MHz)

28000. 32000. 36000. 40000

ReadAntenna
Level Factor

Limit
Line

Over
Limit

Cable Preamp

Freg Level Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB

8718.688
le428.0080

15638.680
15638.608

52.88
57.14
45,86
57.51

-16.12
-11.86

-8.28
-16.49

68.20
68.28
54.80
74.08

42.44
43.67
31.88
43.51

37.86
39.57
38.21
38.21

8.28
9.46
11.47
11.47

35.71
35.56
35.68
35.68

Peak
Peak
Average
Peak

IS VTR =Y

Note 1:
Note 2:
Note 3:
Note 4:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)

For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

No level of unwanted emissions exceeds the level of the fundamental emission.

Note 5:

Note 6:
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SPORTON LAS.

Transmitter Radiated Unwanted Emissions (Beamforming)

Transmitter Radiated Unwanted Emissions (Above 1GHz) for 5725-5850MHz

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Appendix E

Modulation Mode VHT20 Test Freq. (MHz) 5745
Nrx 4 Polarization \Y
130Le\.re| (dBuV/m) Date: 2016-12-23
120
100
80
M U N BN BB
. i U
40
20
U1lll:|l]4t.’l0[l. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Frequency (MHz)
Over Limit ReadfAntenna Cable Preamp
Freq Level Limit Line Lewvel Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV dB/m dB dB
1 7500.0@08 45.35 -8.65 54.80 36.52 36.68 7.67 35.44 Average
2 750@.00@ 52.81 -21.19 74.8@ 43.98 36.68 7.67 35.44 Peak
3 1149.0@@ 45.88 -8.28 54.80 31.24 48.18 9.74 35.28 Average
4 114%a.06@ 58.29 -15.71 74.86 43.73 4@.1e@ 9.74 35.28 Peak
5 17235.000 61.68 -6.52 68.20 43.79 41.85 11.93 35.89 Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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SPORTON LAS.

Transmitter Radiated Unwanted Emissions (Beamforming)

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Appendix E

Modulation Mode VHT20 Test Freq. (MHz) 5745
Nrx 4 Polarization H
Date: 2016-12-23
130Level {dBuV/m) ate
120
100]
20
M UNILBINBWEW
o Ll U
40
20
010004000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Freguency (MHz)
Over Limit ReadAntenna Cable Preamp
Freq Lewvel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB
1 750@.808 58.87 -3.93 54.00 41.24 36.60 7.67 35.44 Average
2 750@.808 52.49 -21.51 74.08 43.66 36.68 7.67 35.44 Peak
3 1149 .6e@ 46.18 -7.82 54.80 31.62 48.16 9.74 35.28 Average
4 1149@.88@ 57.81 -16.19 74.00 43.25 48.1¢ 9.74 35.28 Peak
5 17235.808 61.64 -6.56 68.20 43.75 41.85 11.93 35.89 Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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SPORTON LAS.

Transmitter Radiated Unwanted Emissions (Beamforming)

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Appendix E

Modulation Mode VHT20 Test Freq. (MHz) 5785
Nrx 4 Polarization V
Date: 2016-12-23
130Level {dBuV/m) ate
120
100{ ‘
80 ‘
M UNILBINBWEW
o[l il I
40
20
l310004000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Freguency (MHz)
Over Limit ReadAntenna Cable Preamp
Fregq Lewvel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 7713.@e@ 48.33 -5.67 54.00 39.19 36.86 7.80 35.52 Average
2 7713.8e@ 55.00 -19.80 74.00 45.86 36.86 7.80 35.52 Peak
3 1157@.6e@ 45.54 -8.46 54.80 31.13 39.93 9.79 35.31 Average
4 1157@.08@ 55.95 -18.85 74.8@ 41.54 39.93 9.79 35.31 Peak
5 17355.@08 5%9.94 -8.26 68.20 41.72 41.44 11.92 35.14 Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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ssomron cas.  11@NSMitter Radiated Unwanted Emissions (Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT20 Test Freq. (MHz) 5785
Nrx 4 Polarization H
”ULeveI {dBuV/m) Date: 2016-12-23
120
100} ‘
80 ‘

M UNILUBNEWNEW
il =

40

20

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Fregq Lewvel Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB

7713.000 46.84 -7.96 54.80 36.98 36.80 7.80 35.52 Average
7713.00@ 54.49 -19.668 74.98 45.26 36.86 7.80 35.52 Peak
11576.680 45.39 -8.61 54.88 38.98 39.83 9.79 35.31 Average
1157@.006@ 56.44 -17.56 74.88 42.83 39.93 9.79 35.31 Peak
17355.000 668.45 -7.75 68.28 42.23 41.44 11.92 35.14 Peak

(S R R W

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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ssomron cas.  11@NSMitter Radiated Unwanted Emissions (Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT20 Test Freq. (MHz) 5825
Nrx 4 Polarization V
130Level {dBuV/m) Date: 2016-12-23
120
100/ ‘
80 ‘
M U NI BN BB
C =l il i |
40
20
l]10{]!] 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freq Lewvel Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB

7766.800 48.21 -19.99 68.20 39.01 36.92 7.82 35.54 Average
7766.000 45.83 -22.37 68.28 36.63 36.92 7.82 35.54 Peak
11658.080 45.17 -8.83 54.88 38.93 359.74 9.84 35.34 Average
11658.006 56.74 -17.26 74.88 42.58 39.74 9.84 35.34 Peak
17475.000 61.84 -7.16 68.28 42.58 41.82 11.98 35.18 Peak

(S R R W

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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ssomron cas.  11@NSMitter Radiated Unwanted Emissions (Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT20 Test Freq. (MHz) 5825
Nrx 4 Polarization H
130Level {dBuV/m) Date: 2016-12-23
120
100
a0
M U NI BN BB
z il H——1
40
20
01000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freq Lewvel Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB

7508.800 49.82 -4.18 54.80 40.99 36.60 7.67 35.44 Average
758@.808 55.83 -18.97 74.98 46.28 36.60 7.67 35.44 Peak
11658.080 45.49 -8.51 54.88 31.25 38.74 9.84 35.34 Average
11658.006 58.34 -15.66 74.88 44.1@ 39.74 9.84 35.34 Peak
17475.000 66.87 -7.33 68.28 42.33 41.82 11.98 35.18 Peak

{9 R S W

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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ssomron cas.  11@NSMitter Radiated Unwanted Emissions (Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT40 Test Freq. (MHz) 5755
Nrx 4 Polarization \%
130Level {dBuV/m) Date: 2016-12-24
120
100} ‘
20

M UNILUBNEWNEW
il =

40

20

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freq Lewvel Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB

7673.800 47.61 -6.39 54.80 38.54 36.81 7.77 35.51 Average
7673.80@ 53.68 -20.32 74.00 44.61 36.81 7.77 35.51 Peak
11546.060 44.59 -9.41 54.88 38.12 48.80 9.77 35.38 Average
11548.006 56.33 -17.67 74.88 41.86 48.8@ 9.77 35.38 Peak
17265.000 66.34 -7.86 68.28 42.38 41.15 11.92 35.11 Peak

(9 R W

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.

SPORTON INTERNATIONAL INC. Page No. : E59 of E64
TEL : 886-3-327-3456 Report No. 1 630719
FAX : 886-3-327-0973




ssomron cas.  11@NSMitter Radiated Unwanted Emissions (Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT40 Test Freq. (MHz) 5755
Nrx 4 Polarization H
130Level {dBuV/m) Date: 2016-12-24
120
100} ‘
20

M UNIUBNEWNEW
il =

40

20

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freq Lewvel Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB

7673.800 46.43 -7.57 54.80 37.36 36.81 7.77 35.51 Average
7673.808 52.18 -21.82 74.08 43.11 36.81 7.77 35.51 Peak
11518.086 44.53 -9.47 54.88 29.99 48.88 9.74 35.28 Average
1151@.006@ 56.53 -17.47 74.88 41.99 48.88 9.74 35.28 Peak
17265.000 59.97 -8.23 638.28 42.81 41.15 11.92 35.11 Peak

N N N

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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ssomron cas.  11@NSMitter Radiated Unwanted Emissions (Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT40 Test Freq. (MHz) 5795
Nrx 4 Polarization V
130Level (dBu\//m) Date: 2016-12-24
120
100/ ‘
20 ‘
M U NI BN BB
s =l il i |
40
20
U1lltIll] 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freq Lewvel Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB

7726.800 47.82 -6.98 54.80 37.88 36.87 7.80 35.53 Average
7726.800 52.94 -21.86 74.88 43.88 36.87 7.88 35.53 Peak
11556.080 44.18 -9.82 54.88 29.88 39.88 9.82 35.32 Average
1155@.006 57.38 -l6.62 74.88 43.8@ 39.88 9.82 35.32 Peak
17385.000 66.29 -7.91 638.28 42.80 41.53 11.91 35.15 Peak

(S R O W

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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ssomron cas.  11@NSMitter Radiated Unwanted Emissions (Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT40 Test Freq. (MHz) 5795
Nrx 4 Polarization H
130Level {dBuV/m) Date: 2016-12-24
120
100} ‘
80 ‘

M UNILUBNEWNEW
L =

40

20

1000 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freq Lewvel Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB

7726.800 48.94 -13.86 54.80 31.88 36.87 7.80 35.53 Average
7726.000 51.84 -22.16 74.88 42.7@ 36.87 7.88 35.53 Peak
11556.080 43.38 -18.62 54.88 29.8@ 39.88 9.82 35.32 Average
1155@.006 55.38 -18.62 74.88 41.8@ 39.88 9.82 35.32 Peak
17385.000 59.29 -8.91 638.28 41.8@ 41.53 11.91 35.15 Peak

(S R O W

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.

SPORTON INTERNATIONAL INC. Page No. : E62 of E64
TEL : 886-3-327-3456 Report No. 1 630719
FAX : 886-3-327-0973




ssomron cas.  11@NSMitter Radiated Unwanted Emissions (Beamforming) Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT80 Test Freq. (MHz) 5775
Ntx 4 Polarization V
130Level {dBuV/m) Date: 2016-12-24
120
100/ ‘
80 ‘
M U NI BN BB
L il ]
40
20
l]10{]!] 4000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000

Freguency (MHz)

Over Limit ReadAntenna Cable Preamp
Freq Lewvel Limit Line Level Factor Loss Factor Remark

MHz dBuV/m dB dBuV/m dBuV dB/m dB dB

7699.800 46.37 -7.63 54.80 37.25 36.84 7.80 35.52 Average
7699.008 53.9% -20.16 74.08 44.78 36.84 7.88 35.52 Peak
11558.080 45.17 -8.83 54.88 38.7@ 39.98 9.79 35.38 Average
1155@.0068 57.47 -16.53 74.88 43.8@ 39.98 9.79 35.38 Peak
17475.800 62.53 -5.67 63.28 43.99 41.82 11.98 35.18 Peak

(S R R W

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.

Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

Note 5: For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

Note 6: No level of unwanted emissions exceeds the level of the fundamental emission.
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SPORTON LAS.

Transmitter Radiated Unwanted Emissions (Beamforming)

Appendix E

Transmitter Radiated Unwanted Emissions (Above 1GHz)

Modulation Mode VHT80 Test Freq. (MHz) 5775
Nrx 4 Polarization H
130|_e\,re| {dBuV/m) Date: 2016-12-24
120
100{ ‘
80 ‘
M UNILBINBWEW
o L U
40
20
l310004000. 8000. 12000. 16000. 20000. 24000. 28000. 32000. 36000. 40000
Freguency (MHz)
Over Limit ReadAntenna Cable Preamp
Freq Lewvel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB
1 7699.@e8@ 45.22 -8.78 54.00 36.18 36.84 7.80 35.52 Average
2 7699.@0@ 51.12 -22.88 74.00 42.08 36.84 7.80 35.52 Peak
3 11556.688 43.47 -18.53 54.00 29.88 39.98 9.79 35.38 Average
4 1155@.08@ 55.67 -18.33 74.8@ 41.28 39.98 9.79 35.38 Peak
5 17325.008 68.23 -7.97 68.20 42.18 41.34 11.92 35.13 Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: For restricted bands, the peak measurement is fully sufficient, as the max field strength as measured
with the Peak-Detector meets the AV-Limit so that the AV level does not need to be reported in
addition.

For un-restricted bands emission satisfies both the average and peak limits of 15.209, it is not
required to satisfy the -27 dBm peak emission limit of 15.407.

No level of unwanted emissions exceeds the level of the fundamental emission.

Note 5:

Note 6:
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SFPOARTON LAB. FS Result Appendlx F
Summary
Mode Result Ch Center FI Fh ppm Limit Port Remark
(Hz) (H2) (H2) (H2) (ppm)
5.2G;11a;20;1;4;5200;M;T40,VN Pass 5.2G 5.19995093G NaN NaN 9.437 20 1 5 min
SPORTON INTERNATIONAL INC. Page No. F1 of F2
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SromoN Las. FS Result Appendix F
Result
Mode Result Ch Center FI Fh ppm Limit Port Remark
(Hz) (H2) (Hz) (Hz) (ppm)

5.2G;11a;20;1;4;5200;M;TN,VN Pass 5.2G 5.199964G NaN NaN 6.923 20 1 0min
5.2G;11a;20;1;4;5200;M;TN,VN Pass 5.2G 5.19996405G NaN NaN 6.913 20 1 2 min
5.2G;11a;20;1;4;5200;M;TN,VN Pass 5.2G 5.19996393G NaN NaN 6.937 20 1 5 min
5.2G;11a;20;1;4;5200;M;TN,VN Pass 5.2G 5.19996395G NaN NaN 6.932 20 1 10 min
5.2G;112;20;1;4;5200;M;TN,VL Pass 5.2G 5.199964G NaN NaN 6.922 20 1 0 min
5.2G;112;20;1;4;5200;M;TN,VL Pass 5.2G 5.19996394G NaN NaN 6.934 20 1 2min
5.2G;112;20;1;4;5200;M;TN,VL Pass 5.2G 5.19996408G NaN NaN 6.909 20 1 5 min
5.2G;11a;20;1;4;5200;M;TN,VL Pass 5.2G 5.19996404G NaN NaN 6.915 20 1 10 min
5.2G;11a;20;1;4;5200;M;TN,VH Pass 5.2G 5.19996388G NaN NaN 6.945 20 1 0 min
5.2G;11a;20;1;4;5200;M;TN,VH Pass 5.2G 5.19996386G NaN NaN 6.949 20 1 2 min
5.2G;11a;20;1;4;5200;M;TN,VH Pass 5.2G 5.19996383G NaN NaN 6.956 20 1 5 min
5.2G;11a;20;1;4;5200;M;TN,VH Pass 5.2G 5.19996374G NaN NaN 6.973 20 1 10 min
5.2G;11a;20;1;4;5200;M;T50,VN Pass 5.2G 5.19996122G NaN NaN 7.458 20 1 0min
5.2G;11a;20;1;4,5200;M;T50,VN Pass 5.2G 5.19996114G NaN NaN 7473 20 1 2 min
5.2G;11a;20;1;4,5200;M;T50,VN Pass 5.2G 5.19996107G NaN NaN 7.486 20 1 5 min
5.2G;11a;20;1;4,5200;M;T50,VN Pass 5.2G 5.19996114G NaN NaN 7474 20 1 10 min
5.2G;11a;20;1;4;5200;M;T40,VN Pass 5.2G 5.19995093G NaN NaN 9.436 20 1 0 min
5.2G;11a;20;1;4;5200;M;T40,VN Pass 5.2G 5.19995096G NaN NaN 9.431 20 1 2min
5.2G;11a;20;1;4;5200;M;T40,VN Pass 5.2G 5.19995093G NaN NaN 9.437 20 1 5min
5.2G;11a;20;1;4;5200;M;T40,VN Pass 5.2G 5.199951G NaN NaN 9.422 20 1 10 min
5.2G;11a;20;1;4;5200;M;T30,VN Pass 5.2G 5.19995418G NaN NaN 8.812 20 1 0min
5.2G;11a;20;1;4;5200;M;T30,VN Pass 5.2G 5.19995417G NaN NaN 8.814 20 1 2min
5.2G;11a;20;1;4;5200;M;T30,VN Pass 5.2G 5.1999542G NaN NaN 8.807 20 1 5min
5.2G;11a;20;1;4;5200;M;T30,VN Pass 5.2G 5.19995412G NaN NaN 8.824 20 1 10 min
5.2G;11a;20;1;4;5200;M;T20,VN Pass 5.2G 5.19996379G NaN NaN 6.964 20 1 0min
5.2G;11a;20;1;4;5200;M;T20,VN Pass 5.2G 5.19996376G NaN NaN 6.969 20 1 2min
5.2G;11a;20;1;4,5200;M;T20,VN Pass 5.2G 5.19996372G NaN NaN 6.976 20 1 5 min
5.2G;11a;20;1;4;5200;M;T20,VN Pass 5.2G 5.19996385G NaN NaN 6.951 20 1 10 min
5.2G;11a;20;1;4;5200;M;T10,VN Pass 5.2G 5.19997706G NaN NaN 4412 20 1 0 min
5.2G;11a;20;1;4;5200;M;T10,VN Pass 5.2G 5.19997704G NaN NaN 4415 20 1 2min
5.2G;11a;20;1;4;5200;M;T10,VN Pass 5.2G 5.1999771G NaN NaN 4.403 20 1 5 min
5.2G;11a;20;1;4;5200;M;T10,VN Pass 5.2G 5.19997692G NaN NaN 4.439 20 1 10 min
5.2G;11a;20;1;4;5200;M;TO,VN Pass 5.2G 5.19999751G NaN NaN 0.478 20 1 0min
5.2G;11a;20;1;4;5200;M;TO,VN Pass 5.2G 5.19999737G NaN NaN 0.505 20 1 2 min
5.2G;11a;20;1;4;5200;M;T0,VN Pass 5.2G 5.19999752G NaN NaN 0.477 20 1 5min
5.2G;11a;20;1;4;5200;M;T0,VN Pass 5.2G 5.1999973G NaN NaN 0.518 20 1 10 min
5.2G;11a;20;1;4;5200;M;T-5,VN Pass 5.2G 5.20000699G NaN NaN 1.344 20 1 0min
5.2G;11a;20;1;4;5200;M;T-5,VN Pass 5.2G 5.20000687G NaN NaN 1.322 20 1 2 min
5.2G;11a;20;1;4;5200;M;T-5,VN Pass 5.2G 5.20000684G NaN NaN 1.315 20 1 5 min
5.2G;11a;20;1;4;5200;M;T-5,VN Pass 5.2G 5.20000681G NaN NaN 1.31 20 1 10 min
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